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. R How to read this Parts Catalog.

N=YHhIRIDRE |. Parts mentioned in this Parts Catalog may not necessarily be standard equipping parts.
1. 20—y hy 0y CRBIATVIHRAEE. B3 L ERBHBITEHY €A, 2. Parts change may be made without prior notice.

2. BAREER. FEL(TIZEFBYVET, 3. Form of this Parts Catalog.
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370 AT 0 INEININY T 2 QU TY(IAY) ---= T P/U A REF. LEV. PART HO. BICCHEDI LEILR)
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REFARKS (E<357

LIH-OT, 4IH-DTZ P

ARIIAT JE-3U1, BOOST COMPENSATOR TYPE. OPTIONAL
£/#00155 23°N PNNTFR9EL 230 b A

T, TO E/#00155,¢4JR-DT, 4JH-DTZ
w 33
-Xr:y\‘a:-r}h 4IN-DT,4JH-DTZ }E!1) BOOST COMPEMSATOR TYPE. OPTIONAL
E/M00155 271\ MA"DF10% 539 b HTAI_PART, TO E/AODISS, (4JH-DT, 4IH-DTL (DRef. No.
TO25TE8 The Ref. No. in the list may not be accord with the Ref. No. on ilustration.
@R ENo(REF.) B . (Ex.) Nustration No. List head No.
DAPORMENoEL TR b DERN—HLLEVHENHN 2T, 1 1 (Before changs) ——» 1[=T] (After change)
@) 132 rEF U2 +DR N - When interchangeable symbol N, R and K, ilustrations for the new parts are somelimes omitted.
1 7 (ZEF)  — 1 (ZTH) @ Lev.(Level)
EREESN, R, KOBREIBEO SR FEERLTUBBENEY 2T, Indation and Mearing of Level
@ l/'\'v)‘.'(LEV') Level : Hereunder is given the relation among the number of dots{ « ), the level and the nominal parent-chid relationship.
R F|RLTVS - IOKELRLEFURFOMEERLET, (- GRBRTT) . Parent parts (Assembly parts)

2 CRENDFHHTT, .. Child parts included in “ " (Semi-Assembly parts, component parts of Assembly parts.)
B lEFENDFBAC 45 RAEHBR) T, eee-Child parts included in * ", Grand-chid parts in terms of “« ", (Compornent parts of Semi-Assembly parts.)

E) FMEBROA A MI~MREALTEN ETH, UR MIRERLTSY 2 ¢ A, Note) A part of non-sale parts are ilustlated but not fisted.
@z B8 = — 2 (® Change Mark
BEMEM L 12/ 8=V h 5 0 IZBR . SEFRICHRHTELNRE LEBRICSVT 1, BARRS Change Mark " is given to the parl for which a design change was made at this time. The design change was not
niy, shown in the last published Parts Catalog.
@E # # K 9 @'nterchangeability Mark
BRTEATHNI S, COBAEHL T TROEREESAFZRENE T, In the case where a part change tock place, one of the folowing interchangeabiity marks is indicated for that part
wE | B [ & ‘Symbol | ferchangeatity Contents nole
N B2 % mesu. BBRCNLTERERY, TORIML, N | 0ld $8 NCW| New Part is interchangeable for Old Part but not interchangeable conversely,
Q [IB7ES 6| WRQRIASLHLTIHMERL, TOREH Y, Q {04 £5 NEW| New Part is not interchangeable for 0'd Part but interchangeable conversely.
R (878 %] - BBRORFCHUTERREY. R | 0lg €55 NEW( New Part is interchangeable for Old Part and vice versa.
s |8 3E#| moRsaonscHLTERERL, S | Old %55 NEW| New Part is not interchangeabie for Ol Part and vios versa.
w FRANE 4o 7B W Part nevly added.
z B E DL BS z Parl discontinued.
F W TR RS L. BL MRS Ty F i CERIEHS ] F Not inlerchangeable single parl but interchangeable by set of the related pans.
[« 1 RARRDS LT, . K Ghanged only i quaniy used
(® Effective Machine No.
O %K B # When a part is changed, Effective Machine No. of a Model for which the part is applicable is indicated in each column of (A) — (F).
BRAZEANLLECE BESNIBEHAOKEZN(A) ~ (FIBBLETE LT, Produot symbol Froduct No. Product symbol Product No.
RIS B & N TS B & Mo ¢ Glutch No. Gopressor No. M Machine No.
¢ 273N 22Tl yH—to M £ _# Mo D Drive No. T Tractor No.
D ¥ 51 TNo. T b5 2% —Ne. 3 Engine No. Notot) Date
E EE ED 3% BmEER Note1) Date may follow the symbol in some cases. (Ex) 1990. 02

E) RSORICEABEFALRBLTVAHELHY 2T, (B) %1990. 02

= Note2) As far as engine models shown by "XXX" are concerned, the madification of the parts could not be predicted or the engine
E2) RESBA X X X (3, BRILEOFELIL. RESRIMETE LD >1BR2TT,

models themselves could not be identified.

E3) (A= E00I85)(3 A MOBRFA(= (HDT) NBREERBSML, E (=12 I 2N)nt Note3) (A=E00I85) means that the design chang on the part has been effective for the mode! at the column (A) (in this case,
00IBSZBIUE THB L ERLET, for 4JH-DT) on and from E (Engine Serial Number) 00185,
CfE() v -2 2)EH ®Remarks Mark
RNCMF R, BR(ES)ARRLTHY ET, Figures or alphabets (Symbols) are entered in the remark column.
JAPTRICERNOESEB—ES+REL TURBRHT 2222 L {HF) 2 BRLTVET, The comments (remarks) on the pertinent parts are indicated in the lower part of the fist by the same symbols as

those stated above.
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I 1BO1 1 % (001) IZYMI 3TN66L-UT ENGINE 3TN66L=UT *
e ' :*Xﬁﬂ*kkﬂ*ﬂ***xk**k*****ﬂ*t*iﬂk***x*tk*tttt**ttk**:
29F7N0. 297 A1 GROUP NAME 0¥-232
GROUP LOCATION
1 ERFEAVAS VS CYLINDER BLOCK 1802
2 #¥5-A GEAR HOUSING 1803
3 RIIFLIINI509N MOUNTING FLANGE 1804
4 AUN°D LUB.OIL SUMP 1B0S
5 ANIOLYY BONNET 1806
6 YYoEMAYRY CYLINDER HEAD 1807
7 FLONTEIN-LAN SUCTION & EXHAUST MANIFOLD 1808
8 NLUYIL & PARVLESP CAMSHAFT & IDLE GEAR 1809
9 23279220 & 251H11 CRANKSHAFT & FLYWHEEL 1810
10 E°ARD & 2R2F12%aYp™ PISTON & CONNECTING ROD 1B11
11 LO09A54 LUB.OIL SYSTEM 1812
12 __CWIATL COOLING WATER SYSTEM 1813
13 FOJ229%Y9¥% FUEL INJECTION DEVICE 1B14
14 FORe{9° FUEL LINE 1815
15 pvavg GOVERNOR 1816
16 AZ-FIIIVE-2¢(12V-1.4KW) STARTING MOTOR(12V-1.4KW) 1c01
17 OhIFL-8 GENERATOR 1002
18 2%p-27°359% GLOW PLUG 1€04
19 NeWEIRYE GASKET SET 1605
20 F752299%(47°53) SPECIAL TOOL(OPTIONAL) 1607

HRRKKIKKKKKIK KKK KAKRKKKRKKKRAKKKK KRR R KK AR A* K

1773 o + % *
* (002) ISy 3TNB2L-RT ENGINE 3TN82L-RT *
:********k*k*k*ﬂ******ﬂ**ﬁxﬂ*ﬁ*xtx!*k*ktﬂﬂxtk**ﬂﬂ*:

AVEINO.  29E7 A GROUP NAME 0y-3s
GROUP LOCATION
1 pUssYINaYs CYLINDER BLOCK 1002
- 2 #“pr-A GEAR HOUSING 1003
. 3 I95F199%_ 7539 MOUNTING FLANGE 1004
4 Ane LUB. OIL SUMP 1005
5 AYL959Y BONNET 1006
6__HUTBIAYRY CYLINDER HEAD 1007
7 #IINTEIZALES SUC./ EXH. MANIFOLD 1008
8 NLUPIE & FPARCLEF CAMSHAFT & IDLE GEAR 1009
9 25279%7F & 231t CRANKSHAFT & FLYWHEEL 1010
10 E°Aby PISTON 1011
11 LODATL LUB. OIL SYSTEM D12
12 Lopeqye LUB. OIL LINE 1013
13 CWYATL COOLING WATER SYSTEM 1014
1% A THERMOSTAT 115
15 FOD39PH°7° FUEL INJECTION PUMP 1016
16 FO72uPAND FUEL INJECTION VALVE 1E01
17 FO DAL FUEL INJECTION SYSTEM 1E02
18 FO _ER“INC12° FUEL RETURN LINE 1E03
19 AvpNT GOVERNOR 1EQ4
PR T A STARTING MOTOR 1E06
21 ¥ 1xb-8 GENERATOR 1E07
22 NowEsEYH GASKET SET 1E08
23 FI51397% (X7853) SPECIAL TOOL (OPTIONAL) TE10
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The following models are described in the parts catalog.

oo & # &

The following models are described in the parts catalog.

B O# & EEBMA —H— BHE RSB
Manufacturer's Product equipped
Model name with the Model
L BRI ARFy FO—5
3TN66L-UT .
TOYOTA. 3SDK3

B OE F EE# X —H— BREE R A
Manufacturer’s Preduct equipped
Model name with the Model
SHEEENRRBUER 2+y FOo—%
3TN82L-RT g
TOYOTA. 3SDK5
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The following models are described in the parts catalog.

I -1 FE# X — D — BEHH RSB
Manufacturer's Product equipped
Model name with the Model
EHE BRI RFw KO—%
3TNAGSL-UT g
TOYOTA. 3SDK4




029102-01100
029150-02100
029129-02200
019620-49300
028114-99100

P v e R
CYLINDER BLOCK

Fig. ]
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P +
11002 1 €1 Uz NaY?
1¢1D011 CYLINDER BLOCK (AI=3TNB2L-RT (D)=
b + (8)= (€)=
Y00p2773 )= (F)=
IS AL 0 NEIINIINY ey M DESCRIPTION ----Q'TY(2A9) ===~ [ P/U A R
REF. LEV. PART NO. CA) (B LCILDILE) LF)
1 B 729151-01560  DUZE 7 GIICHP BLOCK ASSY, CYLINDER 1
2 . 124160-01910  7°52% PT1/4 PLUG PT1/4 3
3 .. 171051-01921 _ 4957°57% PLUG 1 _
4 23871-010000 #9%7°37°FT 1/8 PLUG PTT/8,SCREW T
5 .. 27231-500000 451M37°57% 50 PLUG 50 1
6 .. 27241-120000 7h“87°50N 12 PLUG 12 2
7 .. 27241-300000 A“87°57° 30 PLUG 30 6 -
8 . 129150-02020  #“ILh{ASUFPYI0 BOLT, BEARING CAP 8
9 .. 129150-02800  AMZA“PYI2® MAIN BEARING 4
0 . 129150-02930  ASAMANPIZZY BEARING, THRUST 2
1 . 129795-02411 7991 (A BUSH, CAMSHAFT 1
2 . 129150-02450  ASAMPYZ™ BEARING, THRUST 1 z
TA=EXXX
13 . 26106-080162 YN 8X 16 BOLT M 8X 16 PLATED 2
1% . 129150-01200  AYRSAiLE STUD, CYL. HEAD 14
I 129156-01332  NIFAAYIR GASKET, HEAD b 3
6 . 129150-02870  AuA“PYI™ 0.25 U.S MAIN BEARING 0.25U.S 4 1
17 129150-02940  ASARASI 0.8=0.25 BEARING, THRUST .2505 2 73]
[T 119620-49290 99174 CHP COCK ASSY, DRAIN 1
19 26014-100252  A“LHCE3+N“% 10X 25 BOLT 10X25 W/PLW+SPW 8
19-1 . 26013-100252__ #MLk (N4 10X 25 BOLT W/WASHER M10X25 8 R
CA=FROM 15T 7 —
19- 2 26014-100252  #“LH(EF+N“F 10X 25 BOLT 10X25 W/PLW+SPW 8 N

CAZEXXX

------- REMARKS (£“22)
1) _PoBM-44A%(U.S.20.25) MEIFVA.

(2) A-nN-91A%(0.§
) 29%2N0.22 J

=3 BYMLINT STA.

0.25) M ESTVAL
IN0.1,1-1,26,26~1

1¢1) UNDER-SIZE(U.

0.25)PART . _

JPART.

! REF.NO.1,1 26,2

10 ) THESE PARTS ARE SOLD BY F16.22,

ND40203




Fom——— + 92.06.30
I 1003 1 €2 #%5-A
. :‘i—‘v}/-_._;( 029400_01220 1100101 GEAR HOUSING (A’fsTNSZL'RT (D‘f
Fig. GEAR HOUSING 029100-01810 Youozrrs o P

8V LWL 0 PVEINNLINY M A DESCRIPTION ==--@'TY(IA9)---- 1 P/U A R

REF. LEV. PART NO. (A)(B)(CI(DILE)(F)
T, T29400-01520 7500 (F°5-A FLANGE, GEARS HOUSING 1
2 . 121450-01560  OTIZAVLFEX22 STUD M 8X 22 3
3. 124160-01751__ 73(%13%) CAP, LUB.OIL SUPPLY 1
4 . 129400-07590 vy-R CHP HOUSING,GEARS W/SEAL 1 w 7
(AZE11594 )
14- 1. 719810-01500  #%+7-A 9% HOUSING ASSY, GEAR 1 N
(A=EXXX Y
5 .. 129795-01800  AfLy-Ik SEAL, OIL 1
6 . 1264240-01871 42573 (HO-P) COVER, HO-P 1
7. 124240-01882 1P 95 (HO-P) GASKET, HYD.OIL PUMP 1 3
1. 124240-01883  NOU4LIHO-P) (JIPA)  GASKET, (NON-ASB.) 1 R <
(A=E11784 _ )
5 . 125795-01950 10 17° /97 PIPE, KNOCK L=18 2
s . 121850-51960  0U27™ (FOPRYY) 0-RING, F.1.PUNP 1 [
10 . 24311-000160 0YuZ™ 1A P 16.0 O-RING 1A P-16.0 2
1. 24317-000320 047" 1A P 32.0 0-RING 1A P-32.0 1 )
2 . 26106-080122  YN“ALb 8X 12 BOLT M 8X 12 PLATED 4
13 . 26106-080162 YN b 8X 16 BOLT M 8X 16 PLATED 1
% . 26106-080162  UN“ALEF 8X 16 BOLT M 8X 16 PLATED 3
15 . 26106-080202  YN“A*ILh  8X 20 BOLT M BX 20 PLATED 2
6 . 26106-080452 YN\ &VLE 8X 45 BOLT M 8X 45 PLATED 6
7. 26106-080552 YN A ILE 8X 55 BOLT M 8X 55 PLATED 3
8. 26106-080852 YN AL+ 8X 85 BOLT M 8X 85 PLATED 4
19 . 26366-080002  Yi“WEth 8 NUT K 8 3
20 . 43400-500410 SEAL WASHER 8 4
21 . 43400-500410 SEAL WASHER 8 1
22 . 121023-01550 COVER, BLIND 1
23 . 24311-000260 012" 1A P 26.0 0-RING 1A P-26.0 1
23- 1. 24341-000240 0427 1A S 24.0 0-RING 1A $-24.0 1 s
(A=EQ8212_ ) .
26 . 26106-060122  JALF 6X 12 BOLT M 6X 12 PLATED 2
res . 129150-03100  JURSA(IU-%N12°  RETAINER 1 w

(A=EXXX )

--~ REMARKS (C“35)
€ ) 29EIN0.22 J Z8“INO.1,1-1,26,26-1 1( ) THESE PARTS ARE SOLD BY FT6.22,
YN HRA. | REF,NO.1,1-1,26,26-1.

NO40204
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S TS5 171352 11004 1 €3 TN TN
- T TA LTI B;;%ag_g:g?g 10100121 MOUNTING FLANGE (A)=3TNB2L-RT (D)=
ig. PR 13 (E)=
g MOUNTING FLANGE 029114-39100 0002773 crn Fre
ST AN 0 FUEDANIINY My M DESCRIPTION ----@'TY(IA9)-=-= 1 P/U A R
REF. LEV. PART NO. CAI(BY(CI(DICEICF)
1 B 12910001580  N{3%t°s 8X16 PARALLEL PIN 8X 16 1
-1 . 129100-01580  A3%L°>  8X16 PARALLEL PIN 8X 16 2 K
(A=%1990.
2 - 129150-01600 953127 7559" FLANGE, MOUNTING 1
3. 26206-100202  #°Wb 10X 20 BOLT M10X20 6
4 . 26206-100252 Mk 10X 25 BOLT M10X25 4
5 . 129100-01580  A1I%E°s  8X16 PARALLEL PIN 8X 16 H
6 . 129150-01660 N9+ A1UI-ILy-A) GASKET,0IL SEAL CASE 1 z ¢
(A=ED6230 ?
7 - 129100-01640  A14& U5 A CHP CASE ASSY, OIL SEAL 1 W
(A=E11594 )
8 ..  129795-01780 _ 1Ly~ SEAL, OIL 1
5 - 26106-080302  YNAYLF  8X 30 BOLT M 8X 30 PLATED &
10 . 26106-080352  YN“A“L+ 8X 35 BOLT M 8X 35 PLATED 3
11 . 26116-121002__ &bk 12X100 BOLT M12X100 PLATED 4 W
CA=FROM 1ST )
13 12 . 26116-121152 b 12X115 BOLT M12X115 PLATED 2 W
CA=FROM_1ST )
3. 22312-080250 \39E°  B8X25 PIN 8X25,STRALGHT 2 ]
CAZEXXX )

- REMARKS (E™29)
) 29¥IN0.22 ) EZA“IUNO.1,1-1,26,26-1 1( ) THESE PARTS ARE SOLD BY FIG6.22,
=37 CUMINNS A, L] REF.NO.1,1-1,26,26-1.

N040205
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DESCRIPTION

=3TN82L-RT (D)

92.06.30

(E)
F)

wonw

----Q'TY(2A%)--=-= [ P/UA R

REF. LEV. PART NO. (A (BI(C)(DICEICF)
1 . 729100-01540 21 2V7Z(PYANR) SUMP ASSY, LUB.OIL 1
-1 729102-01540  #1IlN°> CHMP SUMP ASSY, LUB. OIL 1 R
(A=%1990.
2 .. 171301-01640  7°37%(22) PLUG M22 1
3 .. 129100-01790  AYIAR(A1LN° ) SUPPORT, OIL SUMP 2
b .- 24341-000240 QY22 1A S 24.0 O-RING 1A $-24.0 1
5 . 129100-01730 Ao CH{lbhe s SPACER, OIL SUMP 1
6 - 26106-080162  UN“A Lk 8X 16 BOLT M 8X 16 PLATED 3
7 - 26106-080252 YN ALk 8X 25 BOLT M 8X 25 PLATED 2
8 . 26106-080452 YNNASILE 8X 45 BOLT M 8X 45 PLATED 16
k4 . 26106-080502  U\“A“LE  8X SO BOLT M 8X 50 PLATED 4

NO40206




Ny |
) 029100-03120
Fig. BONNET 02910011220

+

92.06.30

11006 1 €5y ANy
1010011 BONNET CAY=3TNB2L-RT (D)=
#omemn * (€
Y0002773
ISY LANL 0 PMEINNDIYY ey M DESCRIPTION =---@'TY(IA9)-=-= 1 P/U A R
REF. LEV. PART NO. (AI(B)(C) (D) (EMCF
1 B 129100-11350 & #9h 0% BONNET ASSY 1 W
(A=E11594 )
1A .. 129150-03010 _ 7U-4475 CMP COVER ASSY, BREATHER
2 ... 129150-03080 7 v3{3 PLATE, SHELTER
3 129150-03070  NMUIRCINY-9N BAFFLE, BREATHER
4 .. 24341-000500 _ 0Yz9™ 1A S 50.0 0-RING 1A $-50.0 1 3]
5 ..  256106-080162 IN AL 8X 16 BOLT M 8X 16 PLATED 2
1 6 .. 129150-03090 #-A 1D16X2T PIPE 1 z
(AZEXXX 0
7 - 129150-11310 W 9#3 (A9 GASKET, BONNET 1 T T
8 ..  124160-01751  73(k23%) CAP, LUB.OIL SUPPLY 1
9 .. 121420-01760 _ 0Uzo™ 0-RING 1 <
9= 1 ..  24311-000320 0Yz9™ 1A P 32.0 0-RING 1A P-32.0 T T T 1
(A=ED6369 )
111 . 129150-03100 _ JURSACPNL-910 90 RETAINER 1 2
CR=EXXX 7 —
12 124160-11360 b7 KNOB 3
12- 1 124160-11360 _ buF KNOB 2 N S
CA=FROM 1ST ) N
12- 2 . 124160-11360  pF KNOB 3 K
(A=EXXX ) _ e
13 . 24311-000120 027" 1A P 12.0 0-RING 1A P 12.0 3 <
114 . 129150-03090  #-A ID16X2T PIPE 1 u

(A=EXXX

REMARKS (EM2%)

) 29EIN0.22 / Z8“UN0.1,1-1,26,26-1
=% YMIDNNM DRA.

10 ) THESE PARTS ARE SOLD BY FIG.22,
REF.NO.1,1-1,26,26-1.

NO40207




P + 92.06.30

1 . 3 11007 | 6 BypEAYR
P > A~ 3 14100121 CYLINDER HEAD {A)=3TN82L-RT )=
Fe @ Svonoer D21000-07300 e e i
. CYLINDER HEAD 028102-11110 0002773 = tFrz
Y LAY O VIt IONY My A DESCRIPTION ~=-=Q'TY(IAD)~--- 1 P/U A R
REF. LEV. PART_NO. (A)(BY(C)(DICEICE
1 . 729102-11700 DU AJRY ASSY HEAD ASSY, CYLINDER 1
3 .. 121850-11860  F-1°7°57% PT1/4 PLUG PT1/4 2
4 e 23871-030000 RUM°FIVPT 3/8 PLUG PT3/8,SCREW 3
5 = 26216-060202  STIZAYLF 6X 20 STUD M 6X 20 PLATED &
6 - 27241-220000  7unNE° 32 22 PLUG 22 3
7 .- 27241-400000 _ 79m%87°57" 40 PLUG 40 2
8 - 129700-11100  /Mo" (INT VALVE, INTAKE 3
9 .. 129100-11110  AWI™CEXH VALVE, EXHAUST 3
10 . 129795-11120  \“un“2 SPRING, VALVE 6
1 - 129795-11180  A9TCASINND RETAINER, SPRING 6 ""
12 .- 103338-11190  2Y3-(R74)8 2»=1SET  COTTER 6
12-1 .. 27310-080001 _ JYS-(A74)8 2¥=1SET__ COTTER 8 3 K
CA=FROM 15T 7 — T
13 .. 121400-11340 NI ATLI-L (EXH. SEAL, VALVE STEM 3
14 .- 124460-11340  NNLINATLY-IL SEAL, VALVE STEM 3 .
15 .- 129150-11370  #PY2° (\“2 6
16 .- 22351-060012  A7°Uo7°t° 6.0AX 12 SPRING PIN 6X12 2
7 .. 26366-060002  YINYEIYE 6 NUT M 6 6
18 - 129155-11241  ¥7F CHP SHAFT ASSY, ROCKER 1
19 .- 129155-11260  A“I909#° -k (A SUPPORT, ROCKER ARM 2
20 .- 129155-11270  A“20z94° -+ (B SUPPORT, ROCKER ARM 2 .
21 - 129150-11280 A 2 702 SPRING 3
22 .. 129150-11290 A\ 2959M7 SHAFT, ROCKER ARM 1
26 .. 72915011651 _ #290M#\“29 Y95 ARM _ASSY, ROCKER 6
24- 1 ... 729402-11650  #20¥AVI0ICMP ARM ASSY, ROCKER 6 N
(A=E11594 )
25 129150-11750  F9k M8XP1.0 NUT_M8XP1.0 6
26 B 129150-11230 PO PAS (\AFR SCREW, VALVE 6
27 .. 26226-080182 18 STUD M 8X 18 PLATED 3
28 . 119625-11870 _ 2°0775¢ /ANL PROTECTOR, NOZZLE 3 <
29 . 119625-11880  JAbo-F SEAT, NOZZLE 3 [l
30 . 119625-11900 191 RETAINER 3
31 . 26106-080252 _ UN“K“Lh_ 8X 25 BOLT M 8X 25 PLATED 2
32 . 26106-080502  YN“A“ILk  8X 50 BOLT M 8X 50 PLATED 6
33 . 120130-11860  NSWIANES (SUC GUIDE, VALVE 3 1
34 - 129150~11810  NMFNIANES GUIDE, VALVE 3 1)
35 . 124736-07900  JYPy A3o™ LIFTER, ENGINE 2
36 . 26106-080142  YN“AMLh 8X 14 BOLT M 8X 14 PLATED 4

36 35

- REMARKS (E“2%)

1) %a% Ity VA T(1) REPAIR PART.
J9EIN0.22 / Z8“UNO.1,1-1,26,26~1 1 ) THESE PARTS ARE SOLD BY FIG.22,
_ZT RUMIDANT SRA. 1 REF.NO.1,1-1,26,26-1.

ND40212
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+

92.06.30

D29150-12200 11008 | O 7 ) FIOMEITAILEY
3 =k — : - 1410011 SUC./ EXH. MANIFOLD
. Fa TN FT R P 029100-131007K P
Fig. SUCTION & EXHAUST MANIFOLD 029100-77501 Ya002773
029114-99100
MY LA 0 JNEIINIINY e A DESCRIPTION -~--@'TY(3A9)--=- I P/U A R
REF. _LEV. PART NO. (A (BY(CIIDI(EI(F)
1 - 129150-12100  #22¥I=/-ILM MANIFOLD, AIR INTAKE 1
2 . 129150-12110 PK($19#3=4-b ") GASKET, SUC.MANIFOLD 1 [}
2= 1 . 129150-12111 PK{SUCI_A-JLP" 2 ¢ JJPA) GASKET, (NON-ASB.) 1 N )
(A=E11784 )
3 . 26106-080252 UNSECWE 8% 25 BOLT M 8X 25 PLATED 3
4 - 129100-13110____)M#I=h-ILh™ MANIFOLD, EXHAUST 1
5 . 129150-13110  PK(IA-IIY GASKET, EXH.MANIFOLD 1 7
6 . 194990-22050  ¥2°A(AN°Y7 8 NUT W/WASHER 8 2
7 . 26106-080802 YNELE  8X 80 BOLT M 8X 80 PLATED 4 .
8 - 26216-080222 DIITHMLE  8X 22 STUD M 8X 22 PLATED 3
9 - 26216-080802  HIIZAMLE 8X 80 STUD M 8X 80 PLATED 2
10 - 129120-77501 _ 17-t-2 HEATER, AIR 1 e
kK] . 129150-77510  PK(IP-t-5 GASKET, AIR HEATER 1 [
-1 129150-77511 PK(IFC-8) (JZFA) GASKET, (NON-ASB.) 1 N )
(A=E11784 )
12 . 26106-080352 UNVANLE  8X 35 BOLT M 8X 35 PLATED
13 . 124701-11910  AMAFYR (1LY GASKET, SILENCER 1 <
13- 1 124701-11911 NUATYE YUY = 70PA GASKET, (NON-ASB.) 1 N €

(A=E11784

7

1¢ ) THESE PARTS ARE SOLD BY FI6.22,
' REF.NO.1,1-1,26,26-1.

NO40214




, AL w7 b&7A FLEY
Fig. € CAMSHAFT & IDLE GEAR

+ +

92.06.30

14009 1 €8 ) ALYPIF & PARVLENY
110011 CAMSHAFT & IDLE GEAR (R)=3TNB2L-RT (D)=
#mmmme + 8)= (E)=
Y0002773 = (Fr=
25N LML 0 FUEINNIONY ey A DESCRIPTION ~---Q'TY(DA9)~--- 1 P/U A R
REF. LEV. PART NO. CAY(BICC) (D) (E)(F)
1 . 129129-14580  ALYPIH CAMSHAFT ASSY 1
(A=EXXX
1. .. 129150-02450  ASARAMPYZI™ BEARING, THRUST 1
CAZEXXX
2 129150-14101 HL¥“P- 030 GEAR, CAMSHAFT 1
3 - 22512-070140  JI4#“-%- 7X14 KEY 7X 14 1
4 129150-14200 3\ Uk TAPPET 6
5 129150-14400  7°Yo2aue™ ROD, PUSH &
6 129100-25061 YRR PIEN5- SHAFT, IDLE GEAR 1
7T 129150-25101 PLENWLENP CMP GEAR W/BUSH 1
8 129150-25061  DNUDLPIRLANE BUSH, IDLE GEAR 1
9 26106-080452  YN“ESLE_ 8X 45 BOLT M 8X 45 PLATED 2

N04D216




P— + 92.06.30
~ 1010 €93 930TEIE & IFHL
X 9 250 v T P&TSAKRAL g%g}gg_g%égg 1¢10011 CRANKSHAFT & FLYWHEEL (A)=3TNB2L-RT (D)=
Fig. CRANKSHAFT & FLYWHEEL 029114-21300 Yoozr73 o P
D29114-99100
SIY LAML 0 PMEIANIANY e A DESCRIPTION —-=-QTY(IA9 --- T P/U A R
REF. LEV. PART NO. CAY(8)(CI (DI CEI(F)
T . 729150-21700  75575FIRCHP CRANKSHAFT ASSY 1
-1 729102-21700  25375¥7bCHP CRANKSHAFT ASSY 1
(AzE07268
2 129150-21200  2327%“% GEAR, CRANKSHAFT
3 22351-040010  A2°U22ME°3 4.0AX 10 SPRING PIN 4X10 1
(A=x1990. )
% 22512-070140 719~ 7%i4 KEV 7% 14 7
1 4 129100-01580  AfI0t°y 8X16 PARALLEL PIN 8X 16 1
(A=#1990. )
5 171340-21650  V°-1 (5357 V-PULLEY, CRANKSHAFT 1
6 . 129795-21661 P4z WASHER 1
7. 121850-21680 __HB(V7°-U) BOLT, V-PULLEY 1
5 . 129100-01580  AM9t°>  8X16 PARALLEL PIN 8X 16 1
(A=%1990.
s . 121111-21501 Sk (G5l BOLT, FLYWHEEL 6
0 . 129114-21590  75ARIL U7 1 F%)  FLYWHEEL W/RING GEAR 1
11 .. 124550-21600  0IMHME GEAR, RING 1
12 . 22312-080160 _A{39L°5  8X16 PARALLEL PIN 8X 16 4
12-1 . 22312-080160  ANfa%E°  8X16 PARALLEL PIN 8X 16 3
C(A=FROM 1ST )
15 . 22351-040010 SPRING PIN 4X10 1

{A=%1990.

AYIINESS 4.0AX 10
3

N040217




92.06.30

. _ . . 11011 1 €10 ) EOAMY
Ei 'Io EXbr&axssFar oy F D29402-22110 1010012 1 PISTON TNB2L-RT (D)=
8- PISTON & CONNECTING ROD 029150-23100 ps— e
VAL 0 ZREDIN DN VD A DESCRIPTION -=--Q'TY(JAD)-==~ I P/U A R
LEV. PART NO. (A (B (CIIDILE)(F)
. 129402-22080  E°AF CMP PTSTON W/RINGS 3
2 .. 729402-22500  E°ARIYIINSET RING SET 3
3 . 129150-22300  EAbIECY PIN, PISTON 3
- T21100-22400  9-7192° ” CIRCLIF 3
5 . 729402-22900  E°AFI(UI2YUF 0.25  PISTON W/RING 0.250S 1 (£}
5-1 . 729402-22900  EeARY(Yu7%Y¢ 0.25  PISTON W/RING 0.250S 3 K &8
- CA=FROM 15T
6 .. 729156-22950 Lo AMIYIINSETORS RING SET 0. 1 o
6= 1 .. 729156-22950 O ARIYIZNSETO25 RING SET 0. 3 K 3]
TA=FROM 15T )
7. 729150-23700  J30YF ASSY. ROD ASSY, CONNECTING 3
-1 . 729150-23701 2297127 a¥tVCHP ROD ASSY, CONNECTING 3 N
CA=FROM 15T )
-2 . 729402-23100  LtUAN9: ROD ASSY, CONNECTING 3 N
(AZE11594 )
8 - 121550-23200  aVRVRNbh BOLT, CONNECTING ROD 6
9 . 129150-23600  A“PUZIN(I5L0E0 BEARING, CRANKPIN 3
10 - 129100-23910  E°ARIEe A8 BUSH, PISTON PIN 3 {2)
m B 129150-23610  A“PUZZN(E°) 0.25U,S BEARING,PIN U.5=0.25 3 3)
112 . 129402-22920 oAb CMP 0.S=0.5  PISTON W/RING 08=0.5 3 )
113 .. 129402-22970 _ Yu7tYH(0S0.5) RING_SET 0.§=0.5 3 4)
F—rimpf XTI
OVERSISED PART )

Ty A X T
UNDERSIZED PART

- REMARKS (E™29) -~

(1) A~PN-44AN0.5.20.25) M F A, 1(1) OVER-SIZE(Q.S=0.25)PART. _
) 439 Mtz TA. 1(2) REPATR PART.

(3) PAN-4AMU.5.20.25) I LIT A, 1(3) UNDER-SIZE(U.S=0.25)PART.

(&) A-PN-44A(0.5.20.50)7%E55 A 1(4) OVER-SIZE(0,S=0.50)PART.

NO40220




JRRI— + 92.06.30

. o= 9150~ 11012 €11 LovATL
. 1 'I LOY AT L 359”2_3“?8 1C1D01) LUB. OIL SYSTEM (A)=3TNB2L-RT (D)=
Fig. LUB. OIL SYSTEM 22910035100 e (5= o=
029100-35200 0002773 e =
I AL 0 MEIIaNY 7 A DESCRIPTION —---QUTYQAD - T P/U A R
REF. LEV. PART NO. (AI(BY(CI(DI(EICF)
7 129150-32000  LOR® 579972 PUMP ASSY, LUB. OTL 1
[ 129150-32020  PK(LO-P GASKET, L.0. PUNP 1 ¢
_3 ____26450-060252 _ 6h7PIRMLE 6X 25 BOLT M 6X 25 4
4 129150-3510%  2“359h BRACKET, STRAINER 1
N s . 129150-35110  PK (2MUa7N5o9b GASKET, BRACKET 1 «
5-1. 129150-35111  PK(MLA25S59b) (JoPR)_GASKET, (NON-ASB.) 1 N ¢
(A=ET1784
6 . 129150-35150  74IL3 90X8OL FILTER 90X80L i
7. 119865-35300 _ LOFAPISY CHP VALVE ASSY,OIL PRESS 1
. 12915035350 7Y (AWDhoST NUT 1
9 . 24311-000160  0427% 1A P 16.0 0-RING 1A P-16.0 1
10 . 26106080202 N“#*ILb_8X 20 BOLT M 8X 20 PLATED 3
1. 129114-34800  902%) DIPSTICK 1
12 . 119620-34811  AMTRN(9228% B GUIDE, DIPSTICK 1
3. 171353-34830 AR LLANLYN-5%) GUIDE, DIPSTICK 1
% . 24311-240100 097 1A P 10A 0-RING 1A P-10A B
5. 26106-080102  ¥\“#“Lb 8X 10 BOLT M 8X 10 PLATED 1
16 . 129150-35060  PK(+15=293 GASKET, OIL STRAINER 1 ¢
6= 1 . 129150-35041  PK(+15=1513) (J5FA)  GASKET, (NON-ASB.) 1 N ¢
« )
17 a2 5091 LO$29-19n0 CHP PIPE ASSY, OIL INLET 1
T . 26106-080352 Il 8X 35 BOLT M 8X 35 PLATED 2

------- REMARKS (£ a%)
¢} 29%IN0.22 / Z3“UNO.1,1-1,26,26-1 1 ) THESE PARTS ARE SOLD BY FI6.22,
ZF BYMIDINT PRA. . ' REF.N0O.1,1-1,26,26-1.

N040224




Fig-12

LO/INA T
LUB. OIL LINE

92.06.30

11013t €121 Lopeqe
10100101 LUB. OIL LINE (A)=3TNB2L-RT (D)=
Fmmmm + B)= (E
Y0002773 = (Fr=
IINY AL 0 JVEIASIAN MNes At DESCRIPTION === QUTYOAD)---- T P/U A R
REF. LEV. PART NO. (AY(BICC) (DI CE (F)

i s T124160-39140  Ho9F°5 A°LF 10 JOINT BOLT 1 1

2 . 124160-39450  1PYAfYF 0.5K6 #“#'J SWITCH, OIL PRESSURE 1

3. 129150-39450  LO-T CMP PIPE ASSY, LUB. OIL 1

4 . 124550-59820  AJUFTACIE & BOLT 8, PIPE JOINT 1 " -

5 . 23414-080000  New#( 8 GASKET 8, ROUND 2

6 . 23414-100000 2

NeYFS(IM 10

GASKET 10, ROUND

NO40228




g 029114-42100
- 13 CWor 5 & D23114-47300
g COOLING WATER SYSTEM 028114-44400
028128-48200
019244-43300
P14
15 ‘
(L)
10
D
9

+

92.06.30

D14 1 €13 ) CWIRTL
1C10017 ¢ COOLING WATER SYSTEM (A)=3TNB2L-RT (D)=
pommon + (E
Y0002773 F
LAY 0 2NESNNIINY PR DESCRIPTION -=--Q'TY(IAD)=--- 1 P/U A R
LEV. PART NO. (AY(BI (L) (DI(EI(F)
B 129150-42000  CW-F CAP FUNP ASSY, C. WATER 1
-1 129150-42001 CWk®2° CMP (JJPA)  PUMP ASSY, C.WATER 1 N
(A=E11784
F—— T29150-42020  PRICW-P GASKET, C.W. PUMP T )
3. 26106-080552  YNRLE  8X 55 BOLT M 8X 55 PLATED 3
b . 26106-080602 _ YN“A“LE  8X 60 BOLT M 8X 60 PLATED 1
[ 12945042290  VAVILF (AT1SF V-BELT 1
6= 1 . 124611-77351  VANLECAGT) V-BELT (A41) 1 N
(A=FROM 15T ) .
[N 124722-42290  VASLE V-BELT 1 [l
CAZEXXX )
7. 129550-42350  v7°-4(120 V-PULLEY 1
5 26014-060252 A LF(E5+\“Z  6X 25 BOLT M 6X 25 4
9= 1 . 26014-060162  #“LH(ESHIMZ  6X 16 BOLT M 6X 16 4 N
C(A=FROM 18T !
0 - 129350-49530  9-TAZILANS- COVER, THERMOSTAT 1
10-1 . 124101-49530  9-EASYMINN- COVER, THERMOSTAT 1 N
CA=FROM 1ST )
11 . 12979549550  PK(Y-EAZIMHN-) GASKET, THERMO.COVER 1 ()
1m-1 . 129795-49551  PK{Y-EASYMIN-) (JIPA GASKET, (NON-ASB.) 1 N )
(A=E11784 )
iz . 129155-49800  9-TARUF THERMOSTAT 1
13 . 129150-49810  N°¥5D (Y-ETASYM) GASKET, LOWER 1 18]
13- 1 . 129150-49811  PK(J-TASYE H8) (JUPR) GASKET, (NON-ASB.) 1 N [
(A=ET1784 )
1% . 26106-080652  YA“KMLh  8X 65 BOLT M 8X 65 PLATED 1
15 . 26106-080252  YN“#“ILk _8X 25 BOLT M 8X 25 PLATED 1
6 . 12145042450 5°57™ W16 PLUG HT6 2
17 . 124465-44950 1P U216 GASKET 16 2 ]
"REMARKS (EM29) —-----T2%
€ ) 29%IN0.22 / 6,261 1¢ ) THESE PARTS ARE SOLD BY FIG.22,

INO.1,1-1,2
YR DA,

A REF.NO.1,1-1,26.26-1.

NO40229




FigA.l4

P—ERH b
THERMOSTAT

92.06.30

P +
P 1p1s 1 €14 ) 9-EAIUL
1(1001) 1 THERMOSTAT
4mmmmee +
Y00p2773
2SIV LANL 0 PUEINIINY e M DESCRIPTION ===~Q'TY(2A)--=-== I P/U A R
REF. LEV. PART NO. (A} (B)(CH(D)(EICF)
1 - 129350-49530  %-TAZYMAIN - COVER, THERMOSTAT 1
1= 1. 124101-49530  ¥-EAZYLANS- COVER, THERMOSTAT 1 N
(AFROM 15T )
2 129795-49550  PK(J-EASIRANS -1 GASKET, THERMO.COVER 1
3 129100-49800  4-TAZYLY-A CMP CASE ASSY,THERMOSTAT 1
4 . 124770-11770 _ hoU#%F PT1/8 JOINT PT1/8 1
5 - 129100-49820  PK(4-EAZIFI2 GASKET, COVER 1
6 . 129100-49830  73(4-FARYPS-A COVER, THERMOST.CASE 1
7 . 23871-030000 _ 25"2°57%PT_3/8 PLUG PT3/8,SCREW 1
8 .. 26116-060162 KLk 6X 16 BOLT M &6X 16 PLATED 2
9 . 129155-49800  ¥-TASUF THERMOSTAT 1
10 - 129150-49810  NeYts (4-FASUR) GASKET, LOWER 1
1 B 129100-49840  PK{Y-EAZYMS~A GASKET, THERMO. CASE 1
12 - 26106-080202 UMb 8X 20 BOLT M 8X 20 PLATED 2
12- 1 . 26106-080652  YN“A“ILk  8X 65 BOLT M 8X 65 PLATED 1 H
(A=FROM 1ST )
13 . 26106-080252  UNMAMLE  8X 25 BOLT M 8X 25 PLATED 1
13- 1 . 26106-080252  YN“A“Lk  8X 25 BOLT M 8X 25 PLATED 2 K
(A=FROM 1ST )
14 . 26106-080502  YN“#“iLk  8X 50 BOLT M 8X 50 PLATED 1
15 . 26106-080602  YN“HMLb  8X 60 BOLY M 8X 60 PLATED 1
16 - 121450-42450  2°32% M16 PLUG M16 1
161 . 121450-42450  7°37™ M16 PLUG M16 2 K
. (A=FROM 1ST ) 3
17 B 121250-44901 Y-TAIUF(110°C SWITCH, THERMO(110°C 1
18 . 124465-44950  1N°U¥16 GASKET 16 1
18- 1 . 124465-44950  1N°U¥u16 GASKET 16 2 X
CA=FROM 1ST )
19 . 124465-44950 N°U¥16 GASKET 16 1

REMARKS (E%29)
3/ 29%2 N FRIUZ UEOONNY
T _29¥IN0.13 A Y97 1A

FEZ AT
'

N040232




FO7 vy K7 2291
FUEL INJECTION PUMP 1291

; 50-25200
Fig. ] 14-51360

23
34—
35 554824 @/g ;j
19 B
N e
N gLﬁL% >—21 S8
§—22 é—]o
&—v9

4542 43

#mmmooo + 92.06.30
11016 1 €15 ) FOIIPReI2°
1100101 FUEL INJECTION PUMP (A)=3TN82L-RT (D)=
== + B)= (E)=
Y0oD2773 )= (Fr=
IANY LML 0 JNEINNIaNY MED At DESCRIPTION ----Q'TY(IAD --== 1 P/UA R
REF. LEV. _PART NO. (AI(BICCI (DI LEICF) .
1 B 729114-51360  FO 750%A°50° ASSY PUMP ASSY,F.INJECT 1 (1
2 .. 119810-51040  MLy™7 CAMSHAFT 1
3 . 129155-51050  3yM795 (ASAH BALL BEARING, THRUST 1
& 125155-51060 A RETAINER, BEARING T
5 .. 122710-51090 KEY 1
6 .. 129400-51100 P CMP PLUNGER W/BARREL 3
7 . 129155-51140  E°SOAPLIRDYRNA PIN, BARREL LOCKING 3
8 .. 174307-51170  N“295 A(DO5MP RETAINER A 3
9 .- 129155-51180 7050 PNA“297A"2 SPRING SHOE, PLUNGER 3
0 .. 124950-51190 7950 FPA°UST™ SPRING, PLUNGER 3
1 . 129155-51200  S\eWh 993 TAPPET ASSY 3
15 .. 129155-51270 _ SNURRIUMNA LOCKING, TAPPET 3
16 .. 129155-51280  0U5°(56 0-RING §6 3
17 .- 128170-51300  FUUANUNNIDS CMP VALVE W/SEAT, DELIV. 3
18 .. 129155-51320 NN {FNUAMINLON SPRING, DELIV. VALVE 3
19 .. 129155-51340 PN AYL GUARD, DELIVERY VALVE 3
20 .. 124550-51350 10 9R3(FV AN GASKET, DELIVERY 3
21 .- 124550-51370  0Nz9™ (FV ANy 0-RING, DELIVERY 3
22 -~ 129155-51370  Fo29A“JARINS STOPPER, VALVE 3
23 . 129155-51380  I0URWACA) LOCKING (A) 2
24 .- 129155-51390  279k*4(B) LOCKING (8) 2
25 .~ 129155-51400 5 7L78 DEFLECTOR 1
26 .- 129155-51410  PURMLREFNILZR CHECK BOLT,DEFLECTOR 1
27 .. 129155-51420  7°57% (M16) PLUG  (M16) _ 1 _ _
28 B 129155-51450  735EAN° 755 CMP SHIM SET, ADJUSTING 1 .
29 .. 129155-51500  2ubg-Il597 RACK, CONTROL 1
0 .. 129155-51521 Vw91 (592 BUSH, RACK 1
31 129155-51530  Auy™ (39745 35P SPACER, AUX. SPRING 1
32 . 129155-51540  pAO(CAN CIRCLIP 1
33 .. 129155-51550  Jzbo-lite=1x (B PINION, CONTROL 3
3% .. 122117-51560  FX5™ (FORT VI SCREW, PINION 3
35 .. 174307-51560  £o=1y 774307-51490 A PINION 3
36 .. 129155-51570  7°57% (M12) PLUG  (M12) 1
37 .. 129155-51580 097" 0-RING 1
38 .. 129155-51591  SU245%anvz SPRING, RACK 1
39 - 129155-51600  F39e1aL CMP SHIM PACK 3
w0 .. 129155-51700 Y178 Ghosf TOVER, LOWER ]
41 . 129155-51710  PK (#z2{Y373 GASKET, LOWER COVER 1
42 .- 129155-51750 Y973 (host COVER, SIDE 1
3T 129155-51760  PK Ghus{J778 GASKET, SIDE COVER 1
23 . 129155-51790  SU7RIUMA LOCKING, RACK 1
45 . 129156-51910  ANds (Favf LABEL, CAUTION 1
46 - 129155-51930  ho¥™ 123.25 1
a7 . 129155-51940 A9 T=1.5 1
48 ..  22217-050000  NS3MAtR S SPRING WASHER 5 2 z_ —_—
CA=EXXX y
49 .. 22217060000  NMIIINR 6 SPRING WASHER 6 2
50 .. 22351-050010 _ A2°Yu7°t°y 5.0AX 10 SPRING PIN 5X10 2
51 I 24101-063034  \WPI7™ 6303 BALL BEARING 1
52 . 24341-000160 0422 1A S 16.0 0-RING 1A §-16.0 1
53 .- 26022-050102  FA“235* G125X10 SCREW M 5X 10 8
54 -~ 26022-060162  I\“235° (1\"36X16 SCREW M 6X 16 4
55 . 26116-050302 ALk 5X 30 BOLT M 5X 30 PLATED 2
56 .. 26216-060142  »IIZAMLE  6X 14 STUD M 6X 14 PLATED 2
56= 1 .- 129155-51020  7I2ZAMF(F1-FVF) STUD, FEED PUMP 2 3
(A=E05159 )
57 .. 26716-060002 39k 6 NUT M 6 2
58 . 43400-500490  o-LOYIP-(16) SEAL WASHER 16 1
59 .- 129155-52050  1°Yky (PIYY GASKET 1
60 . 129100-52100  21-pP PUMP_ASSY, FUEL FEED 1
61 . 129150-25900 ¢ (FI-P GEAR, FUEL INJ. PUMP 1
62 - 22217-120000  (“34°p%3 12 WASHER 12, SPRING 1
63 . 26716-120002 39+ 12 NUT M12 1

- REMARKS (E“239)

NONO. T FOLUPH®Z7°ASSY 20 19%7 1(1) GOVERNOR ASSY(FIG.NC.19) IS INCO-
NO.19 J AON“T 3 J733A. ' RPOATED IN THIS FUEL INJECTION
' PUMP ASSY(REF.NO.1).

NO40236




Fig. 1

FOT v VT

FUEL INJECTION DEVICE

1 1EDT
1€1001) 1
dmmmemm +

Y0002773

LANE 0 2REDntLato

€16 ) FOITIPANY

FUEL INJECTION VALVE

NES A

DESCRIPTION

92.06.30

===-Q'TY(IADI-=== [ P/U A R

Y
REF. LEV. PART NO. CAI(BY(CI(DILEIL(F)
1 B 729102-53100  FO759% Ay ASSY VALVE ASSY, F.INJECT 3
2 . 129102-53000 /A CHP NOZZLE ASSY,F.INJECT 3
3 114250-53080 __F9kCJAMLRYYS NUT, NOZZILE CASE 3
5 114250-53120 SP.L (AN SPRING, NOZILE 3
6 114250-53130  SP.~b SEAT, NOZZLE SPRING 3
7 . 114250-53140  ARY7°2°L-b PLATE, STOP 3
8 . 114250-53210 EeCAMLAFEA PIN L]
9 .. 114250-53400 94 CMP SHIM PACK 3
10 N 129150-59120 __ JUENA(ILUbhy CHP RETAINER, INJ. PIPE 1
1 .. 129150-59130 +PT HB4X12 BOLY M 4X 12 2
12 - 129100-59910  FO-T(220% CMP PIPE, FUEL INJECTION 1
13 . 129100-59920___FO=T(Juut CMP PIPE, FUEL INJECTION 1
14 B 129100-59930  FO-T(J2u% CHP PIPE, FUEL INJECTION 1

ND40237




Fig 1 7

FOY X714
FUEL SYSTEM

028114-551
029100-592

L
1

92.06.30

¢+ 1EQ2 | €17 ) FO YATL
1410011 FUEL INJECTION SYSTEM (AY=3TNB2L-RT (D)=
PRS- + (8)= ()=
Yo002773 = (Fr=
ZE%D AN O 2ttontoand MEy M DESCRIPTION —-=-@'TY(JAY)---- I P/U A R
REF. LEV. PART NO. CAI(B)(CI (DI CEICF)
129114-55620 FOJY% CMP STRATNER ASSY 1
129100-55650  FOIBFTIUAIM(IZIL=92  ELEMENT, FUEL 1
_ 129100-55680  Iyhy7° CUP, STRAINER 1
129100-55690  WF-Zo0™Uu7™ RING, RETAINING 1
129100-55700  A2° 47" SPRING 1
24311-000160  0Yz7* 1A P 16.0 0-RING 1A P-16.0 1
24327-000650 OUZ7" 1A G 65.0 0-RING 1A 6-65.0 1 <
124066-59100  #-A2YY7° (I 8 CLAMP 8 1
129150-59580  #¥¥7° (FO-TTH"Y CAP 1
26106-080652  IN“E“LE  8X 65 BOLT M 8X 65 PLATED 1
26014-080702  AMLM(ES+/"2) M 8X 70 BOLT W/WASHER M8X 70 1
(A=EQ6560 i
15 . 103854-39140  ASUFFACLH BOLT, PIPE JOINT 1
16 - 101304-59020  hoU“F(ns7% 12 JOINT 12, PIPE 1
17 - 124766-59050 AZUY2° (MW 12 CLAMP 12 2
17-1 . 124766-59050  M-A7YY7° (Jh 12 CLAMP 12 4
(A=E27755 )
18 . 104200-59170  NneU#(3W 12 GASKET 12 2
19 . 129555-59510  FO-T D13/7.5%L180  PIPE, FUEL 1
20 129255-59580 FOh PIPE, FUEL 1
20- 1 . 105025-59530 FO-T(2u$-$°570° PIPE, FUEL 1
(A=E13363 )
23000-013000  #-AZY¥7° 13 CLAMP 13 2

(AZE27755 )

REMARKS (E®29) -
() 29¥IN0.22 J =

MOND.1,1-1,26,26-1

=7 eUNSAN SRA.

1
'

) THESE PARTS ARE SOLD BY FI16.22,

REF.N0.1,1-1,26,26-1.

ND40242



) -l FOE Fosiq
Fig. FUEL RETURN

LINE

D29100-59302

+

+

92.06.30

! 1E03 | €18 ) FO EF“une12°e
1€10011 FUEL RETURN LINE (A)=3TNB2L-RT (D)=
4mmmmee + (BI= (E)=
Yo002773 = (Fr=
ZFVY O LANL 0 7UEIANIIND e A DESCRIPTION =---&'TY(JA9}---- 1 P/UA R
REF. LEV. PART NO. CAI(BIECI (D) (EICF)

1 . 124766-59050  H=AZYY2° (U 12 CLAMP 12 2

2 . 124066-59100  H-A2UY2° (I 8 CLAMP 8 7

3 - 121250-59550 FO-T(D8XL120 PIPE, FUEL 2

4 B 119840-59560 FO=T ¥hvy PIPE, FUEL RETURN 1

s 119840-59570 Uy JOINT 1

6 129150-59580  #PY2° (FO-TEP"D CAP 1

7 129255-59580 FOno PIPE, FUEL 1

7-1 105025-59750  N°17° (FOIu#-FO#®Z7° PIPE, FUEL OIL 1 R

(A=E13363 )
8 B 129100-59951 3197 )" CHP VALVE ASSY, CHECK 1
9 . 23414-120000 NeUEL QA 12 GASKET 12, ROUND 2

NO4D241




R ettt + 92.06.30

P 1 1EQG I 19 ) pvnvy
i 'I K3t 1010011 GOVERNOR (A)=3TNBZL-RT  (0)=
Cig. ~ fmmea + (B)= ()=
g GOVERNOR 129114-51360 Tooszrrs pras e
T LANE 0 DCEDANTINY MED A DESCRIPTION ====Q'TY(2AD)--=~ 1 P/U A R
29 46 REF. LEV. PART NO. (AI(B)LCI (DI (EN(F)
TR . 129155-51280  0U27°(56 G-RING 56 2
2 . 129114-51930  AN“Y (FOP LABEL, FUEL I. PUMP 1
2-1. 129114-51960  5\“l (729114-51360) LABEL (729114-51360) 1 N
CA=FROM 15T )
3 . 129155-61010  ANS39-R CASE, GOVERNOR 1
3-1. 129155-61011  AMIMI-A  X(EYASPY  CASE, GOVERNOR 1 s
(A=E07622
132, 129155-61012  AMNS35- HOUSING, GOVERNOR 1 N
(A=%1992.03 )
- T29155-61050 10 9%5 (ASI5-A GASKET, GOV. CASE T
5 . 129155-61060  AMWF-323 COVER, GOVERNOR CASE 1
6 . 129155-61070 1%y (9-A23 GASKET, CASE COVER 1
7. T29155-61090  AVLF BV INT5-AI% BOLT,GOV. CASE COVER 1 z
C(A=EXXX
8A . 129155-61120 Y27 L=30(3-2 O LINK L=30(MARK O 1 Th)
8 . 129155-61130 1 &
8 . 12915561140 1 Ty
8 . 129155-61150 1 z a
(AZEXXX
8 . 129155-61160 U327 L=34(3-74 Xn3$Y LINK L=34(MARK & 1 z a
=EXXX )
8F - T29155-61170 127 L=28(3-7 8 CINK (=28 (MARK 8 1 7 a
CA=EXXX >
86 . 129155-61180 29 L=29(3-2 9 LINK L=29(MARK 9 1 z )
CA=EXXX 7
9 . 129155-61201  A™MIHI7 CHP WEIGHT ASSY, GOV. 1
0 . 129155-61341 _ AY-7* . SLEEVE 1
R 129100-61400  DuFa-RUI“5“ICHP SHAFT ASSY, CONTROL 1
w2 . 129155-61430 39 (QJP-LLAS 5%  SPACER, SHAFT 1
(13 . 119840-61440 3 bo-MLN“-(119885- N LEVER, CONTROL _ 1
14 . 129100-61450 FOY 2 CMP TORQUE SPRING ASSY 1
15 - 129155-61450 Rab el S e BOLT, REVOL. LIMIT 1
_16 . 129155-61480__ho¥™ COMP SPACER ASSY 2 B}
17 . 129155-61490  ANWILAN-557 SHAFT, GOV. LEVER 1
8 . 129500-61500  ANAMFLNN- CHP LEVER ASSY, GOVERNOR 1
118-1 . 129500-61501__ HMMFUNS-~ CHP LEVER ASSY, GOVERNOR 1 N
(A=x1992.03 )
174307-51700  SLeYH(FAse(as SHIM SET 2
129155-61540 73 SHIFTER 1
129100-61650  FOUSOUIHNZ SPRING, FUEL CONTROL 1
17135361720 AMINTAZO 20 SPRING, GOVERNOR 1
_171353-61710 HMNTATO Yo SPRING, GOVERNOR 1 N
ROM 1ST )
2 . 129155-61810 P u(AMIZOLIM- PIN, STOP LEVER 1
30 . 129155-61830 047" (510 0-RING 510 S
30- 1 . 129155-61830 007 (510 0-RING S10 1 3
(A=ED5022 )
3. 129100-61850 _ x957°37% (12) PLUG (12) 1
311 . 12910061851 4957°57% (157 PLUG (15) 1 s
(A=EO7622 )
2 . 119840-61870 A us7* SPRING 1
33 . 119840-61880  AVLH (5T~ BOLT 1
3% . 11984061890  792(EF MR HOOK, SPRING 1
I . 129100-61930 77039 NUT, CAP 1
36 . 129155-61950  9°9% B(I57 BOLT, WASHER BASED 1
ETa 124550-66370  RAIUL 6 (UIMPF LOCK NUT H 6 1
8 . 22117-040000___ 912430 4 WASHER 4 2
38- 1 . 22117-040000 7R3 (R 4 VASHER 4 1 3
(AzEOS022 )
39 . 22190-100000 __5-0795% (#9k 10 SEAL WASHER 10 1
T3 7. 43400-500430 _5-L0Y7% 10S SEAL WASHER 10 1 R
CA=EXXX )
40 . 22217-050000  A“#yhdz 5 SPRING WASHER 5 4 z
(A=E07622
“ . 22272-000040  MDE 4 CIRCLIP E- 4 1
w2 . 22272-000060 _ HE_6 CIRCLIP E- 6 2
W . 22287-120000  A-1°-0Y79°A°2 12 WASHER 12 1
Py 22351-030016  A7°)32°t°3 3.0AX 16 SPRING PIN 3X16 1
4 . 22360-040000 _ A192°t°> 4 SNAP PIN 4 2

** CONTINUE (UU%2) xx Y039391




[POS—— + 92.06.30

B e 1 1805 1 €190 mny
. .l 9 10100171 GOVERNOR (A)=3TNB2L-RT (D)=
Fig. GOVERNOR 729114-51360 o + ® er=
Y0002773 = Fr=
2 LA 0 eI ey A DESCRIPTION ----@TY(IA% === 1 P/U A R
29 46 REF. LEV. PART NO. (AY(B)(CI (D) (E)CF)
457 . 22372-040000  AJIPTISIAS0 & SHAP PIN 4 2 ®
(A=E13767 )
46 . 23414-050000  NeU4v(R_S GASKET 5
W61 43400-500390 o bI95T 68 SEAL WASHER 6 7 W
CA=EXXX )
. 23887-100002__ 6477°57* 10 PLUG 10 1
s . 26106-060102  YN°A"LF 6% 10 BOLT M 6X 10 PLATED 1
w9 . 26106-060202  JAVAMLE  6X 20 BOLT M 6X 20 PLATED 6
50 . 26366-080002 _ UN“WEI9h 8 NUT M 8 1
ST 26557-050102  7A"335° (777 5X70  SCREW H 5% 10 3
51-1 . 26022-050102  FAMI3 (IMZ5X10 SCREW M 5X 10 4 K
(AzED7622 ) .
sz 25022-050102  FA"335° ("A5X10 SCREW H 5% 10 z 3
(A=%1992.03 )
[51A . 26023-050102__7AM335" (C5+1M25X10 SCREW M 5X 10 2 W
(A=%1992.03 7
52 . 26776-120002  RAFURGRY 12 LOCK NUT M12 PLATED 1
52-1 . 26776-120002___MATYR Y 12 LOCK NUT M12 PLATED 2 «
TR=EXXX 7
53 . 26777-120002  FATYMGY 12 LOCK NUT M12 1 2
(AZEXXX )
CTa— 43400-500450  5-L095% 12 SEAL WASHER 12 z

48 iyrarie

ENBOSSED MARK

------- REMARKS (E£“29)

1) £387 Y39 Ity FUA. 1¢1) SELECTIVE PART.

Y039391




o + 92.06.30

— R - | 106 1 €20 AS-3E-5
) 20 2B =T P TE—EA 2 F—I13—) 029410-77100 1100121 STARTING MOTOR (A)=3TNB2L-RT (D)=
Fig. STARTING MOTOR(COMPONENT PARTS)  013114-93100 o o o
IIY AL 0 PNEINNIINY M A DESCRIPTION ~---@'TY(2A9)---- 1 P/U A R
REF. LEV. PART NO. (AY(BICCI(DILEI(F)
T . 121254-77011  K5-3{ EF(ST5-41A STARTING WOTOR 7
1= 1. 121254-77012  AS-P{27ME-R(S13-418) STARTING MOTOR 1 N
o Tweenzete o
7 .. 121254777400  FIF1F ASSY ARMATURE ASST T
TSRSy 2-1 .. 121254-77401 FIFIP ASSYCLDPA)  ARMATURE, (NON-ASB.) 1 N
FLYWHEEL HOUSING, (A=E12216
3T 121254-77410 R RANPUSR (D) BALL BEARING 7 B
(Az€12216
4 ... 121256-77420  AS-IANPUZZN(2) BALL BEARING 1 1
(A=E12216
5 .. 12125477430 09~ KIT (AZA WASHER KIT, THRUST 1
10 .. 121254-774B0  ARYNO-SETCEOZAy STOPPER KIT, PINION 1
13 .. 12125477510 3-7 YORK ASSY 7
16 ... 121254-77520 3l ASSY(IMILES COIL ASSY, FIELD 1
V4= 1 oo 119129-77440  I-LEWIMW CHP COIL ASSY, FIELD 1 N
(A=EXXX )
15 121254-77530 A" DTILASYFN (-77520" SCREW, POLE CORE 4
16 121254-77540 M5991 (4) BRUSH (+) 2
16- 1 ... 119129-77460 MMIY+) BRUSH(+) 2 N
CASEXXX
17 .. 121254-77550  nnv- ASSY(oin COVER ASSY, REAR 1
19 .. 12125477570  AlA- ASSY(7“3951  HOLDER ASSY, BRUSH 1
20 121254-77580  7M5v52 (=) BRUSH (-) 2
21 12125477590 __ A2 Uo7 (75991 SPRING, BRUSH 4
22 121254-77600  AWPUS% ASSY(t55-  BEARING ASSY, CENTER 1
23 121254-77610  #1M5-h SEAL, OIL 1
23- 1 119129-77210 _i{1s- SEAL, 0IL i N
(A=EXXX ¥
25 .. 121254-77640  YPIN ASSY(#VP SHAFT ASSY, GEAR 1
27 .. 121254-77661 _E°=1y ASSY PINION ASSY 1
28 .. 121254-77670  AM9F(R0NGFD SWITCH, MAGNETIC 1
29 .. 121254-77681  5-A ASSYCHNP CASE ASSY, GEAR 1
29A ...  121254-77690 _ Aslievpy-3 HETAL, GEAR CASE 1 u
(A=E04713 )
30 .. 121254-77700  LIN-SET(HIM LEVER SET' SHIFT 1
33 .. 12125477730 AIM-SET (A COVER SET, DUST 1
57 .. 12125477770 ALF BOLT, THRGUGH 2
38 .. 121254-77780  #5" MSX0.8 SCREW 5 2
38- 1 ..  26450-050122  6hOPIRLE 5X 12 BOLT M 5X 12 2 N
(A=E07893 )
39 .. 121254-77790 35 MAX0.7 ScREW 4 2
40 .. 121254-77810  pN-(Ms-E7L cover 1
41 .. 26106-060302  UNALF 6X 30 BOLT M 6X 30 PLATED 3
42 .. 26106-060452  YNFULE 6X 45 BOLT M 6X 45 PLATED 2
43 . 26116-120252  AMLb 12X 25 BOLT M12X 25 PLATED 2
4 . 128300-77920  84R-(70-230% TIMER 1

ND40244




Fie 2 1

CxHlb—7%
GENERATOR

028114-77200

4o + 92.06.30
1 1E07 1 €21 M za-g
11001t GENERATOR (A)=3TNB2L-RT (D)=
b + (BY= (E)=
Y0Qo2773 )= (Fi=
IENY LASL 0 FMEDANDIND MEY A DESCRIPTION ----Q'TY(JAD)==-- 1 P/U A R
REF. LEV. PART NO. (AI(BI(CICDICEI(F)
B 121450-01570  oIazm ok STUD 1
-1 129795-01900 9T Miyb STUD 1
(A=FROM 1ST
3 . 129114-77330  \“WFPS PAS ADJUSTER, BELT 1
3-2 . 124611-77960  PINPAS ADJUSTER 1
(ASFROM 1ST )
L. 26014-080252  #“LF(E5+\°% BX 25 BOLT M 8X 25 1
7. 26366-100002  YN“9¥T9+ 10 NUT M10 1
8 . 128400-77200  IMIAL-8 (12V-40AT Y GENERATOR 1
(A=FROM 1ST )
9 .. X9490065460  AZUL SCREW 6
(A=FROM_1ST
o .. X0214005710  7b-4 FRAME 1
(A=FROM 1ST )
11 s X0214110500 2°U-k, U371 PLATE 1
CA=FROM 1ST 7
12 L.. X9490065200  AZU1 SCREW 4
¢A=FROM 1ST )
13 T X9491002950 A -IASPUSON BALL BEARING 1
CA=FROM 1ST )
14 aas X9490432120 ATITH STUD 2
CA=FROM 18T )
15 . X0215015280 UL, PISEY FLAME 1
CASFROM 1ST )
16 .. X0215803080  AWE“S/A,UJFJFAY  HOLDER
CA=FROM 1ST )
7o .. X0216202190  HLSNA/S, 745D HOLDER, BRUSH 1
CA=FROM 1ST T -
18 c.. X0216600390  7M5Y BRUSH 2
(A=FROM 1ST
9 D 9491706990 AD°T5T™ SPRING B
(A=FROM 1ST
20 .- X1260000600 U#“20-3 ASSY REGULATOR 1
TA=FROM 15T )
21 ee X0215511130  AN“-,4PIDM COVER 1
CA=FROM 15T ) —
22 ©. X9490562520  FUK NUT 1
(A=FROM 1ST )
23 - X0216051700 __ {391L-937 o2 INSULATION 1
TA=FROM 1ST 1
24 . X9490473410 HLR WYY BOLT W/WASHER 2
CA=FROM_1ST )
25 -~ ¥9131004251 ADULS, WITTrY SCREW W/WASHER H
CA=FROM 1ST )
26 .. X9490562480 _ FYh M5 NUT M5 2
) CA=FROM 1ST )
27 .. X9490561001 FYb NuT 1
. (A=FROM 1ST )
28 - X0212003520  0-3 ASSY. ROTOR ASSY 1
CA=FROM 18T )
29 ci.  X9491003670  #N-BANPYZO® BALL BEARING 1
CA=FROM 15T )
30 ... X0215060070  ANN-,ANPYLZN COVER 1
(A=FROM 18T )
31 .- X0210415670 2°-0)- PULLEY 1
CA=FROM 15T )
32 .. X0210450600 __ h3-,AN°~A COLLAR 1
(A=FROM 1ST 7
33 .. X9490462040. ANk BOLT 3
(A=FROM 1ST )
3% .. X9490065470  ADU1 SCREW 1
(A=FROM 1ST )

REMARKS (E%29)
2A2° b,

L{M) MISPRINT.

N040245




Ny Fry b
GASKET SET

Fig.22

12 13 15 16 17

PO " 92.06-30
| 1E08 ! €22 ) nevrseus
10100101 GASKET SET (A)=3TNB2L-RT (D)=
$mmmmmm + {38 138
Yo002773 = (Fr=
AN AN A EA=~ DESCRIPTION -=--@'TY(QAD}-=== T P/U A R
REF. LEV. PART NO. CAIBICCICDI(ED (F)
1 . 729188-92601 NATVE eUh GASKET SET 1 1
1-1. 729188-92602 A AFURLYMIIPAY GASKET SET(NON-ASB.) 1 N 1
CA=EXXX
2 - 129156-01332  \UPANATUE GASKET, HEAD 1
3 .- 124240-01882  N\°Y#3(HO-P) GASKET, HYD.OIL PUMP 1
3-1 .. 124240-01883 1\ U¥2(HO-P) (JUFA) GASKET, (NON-~ASB.) 1 R
(A=E11784 )
4 . 121850-51960  OUIP“(FOPRYYY) ©-RING, F.I.PUMP 1
5 s 24311-000320  04o2% 1A P 32.0 0-RING 1A P-32.0 1
6 . 129150-01660  1° V45 (AH-L5-A) GASKET,0IL SEAL CASE 1 7
(A=E06230 )
7 s 24341-000500 0uzZ* 1A § 50.0 0-RING_1A_S-50.0 1
8 - 121420-01760 [TEA 0-RING 1
8= 1 .. 24311-000320 04z2% 1A P 32.0 0-RING 1A P-32.0 1 N
{A=E06369 )
9 . 129150-11310  NeU#3(A\“20229 GASKET, BONNET 1
10 .. 24311-000120 o7t 1A P 12.0 0-RING 1A P 12.0 3
11 . 129150-12110 PKC$1943-8-ILbY) GASKET, SUC.MANIFOLD 1
11-1 129150-12111 PK{SUCIZhi-ILM Y (IZPA) GASKET, (NON-ASB.) 1 N
(A=E11784 El
12 124701~11910  AMAYYR(Y1L0Y GASKET, SILENCER
12-1 124701-11911 ASATYS YUY - JOPA GASKET, (NON-ASB.) 1 N
(A=E11784
13 129150-13110 PK(ZZ-~ILhY GASKET, EXH.MANIFOLD 1
14 129150-32020  PK(LO-P GASKET, L.0. PUMP 1
15 129150-35040  PK(#29z19A3 GASKET, OIL STRAINER 1
15- 1 129150-35041 PR#29=19h2) (J2PA) GASKET, (NON-ASB.) 1 N
(A=E11784 )
16 .. 129150-35110 PK (21U337Yr GASKET, BRACKET 1
16- 1 .. 129150-35111 PKEMILZINFYR) ( JLPR) GASKET, (NON-ASB.) 1 N
(A=E11784 )
17 129150-42020  PK(CW-P GASKET, C.W. PUMP 1
18 129795-49550__ PK(4-¥ASUMIN-) GASKET, THERMO.COVER 1
18- 1 129795-49551  PK(4-FRRUMIN"-) (JZPA GASKET, (NON-ASB.) 1 N
(A=E11784 )
19 129150-49810  N°Y$y (4-TASYM) GASKET, LOWER 1
19- 1 129150-49811 PK(Y-FAFIL 23)(/JFA) GASKET, (NON-ASB.) 1 N
(A=E11784
21 124465-44950 P Y316 GASKET 16 2
22 24321-000650 0Yu7* 1A 6 65.0 0-RING 1A 6-65.0 1
23 129150-77510 PK(IP-E-8 GASKET, AIR HEATER 1
23- 1 129150-77511 PK(IPL-2) (JIPA) GASKET, (NON-ASB.) 1 N
(A=E11784
24 119625-11870  7°0775¢ /A% PROTECTOR, NOZILE 3 (]
(A=FROM_1ST ) o
25 - 119625-11880  /AMUo-+ SEAT, NOZILE 3 il
(A=FROM 1ST )
26 - 729188-92630 N UEseUt (B) GASKET SET (B} 1 . ()
CA=FROM 18T )
26- 1 . 729188-92631 nevEseyr (8) GASKET SET (B) 1 N “
(A=EXXX
27 129156-01332  AUFSHVASIF GASKET, HEAD 1
28 129150-11310  NOUI (AN, GASKET, BONNET 1
29 129150-12110  PK{F2OFITH-R™) GASKET, SUC.MANIFOLD 1
29- 1 .. 129150-12111 PK{SUCIZA-ILFRY T/SPA) GASKET, (NON-ASB.) 1 N
(A=E11784 )
30 124701-11910__ HMASYM LY GASKET, SILENCER 1
30- 1 124701-11911 DNATTCIULT-JPA GASKET, (NON-ASB.) 1 N
(A=E11784 )
31 .. 129150-13110 __ PK(I=H-Ibb" GASKET, EXH.MARIFOLD 1
32 .. 24341-000500 047 1A S S0.0 0-RING 1A S-50.0 1
33 . 121420-01760  0Y29™ ©O-RING 1
33-1 .. 24311-000320  047% 1A P 32.0 0-RING jA P-32.0 1 N
(A=ED6369 )
34 24311-000120  0Y2™ 1A P 12.0 0-RING 1A P 12.0 3
35 119625-11870  2°0F78¢ /A% PROTECTOR, NOZILE 3
36 . 119625-11880  JAM 3 SEAT, NOZZLE 3
37 . 129150-42020 PK{CW-P GASKET, C.W. PUMP 1
** CONTINUE (JUN5) *x ND40247




92.06.30
R 1 1E08 ! €22 ) nevestyr
i 22 Ny b 1010012 ¢ GASKET SET :A;=3TN82L-RT In;=
fmmm——— + a)= E)=
8- GASKET SET Y0002773 = (Fr=
1 ISNY LA O NEINSIINY ey A DESCRIPTION --=-Q'TY(IA9---- I P/U A R
A REF. LEV. PART NO. (AY(BILCY (D) (E)CF)

4 5

------- REMARKS (£%2%)
(111209395 A. 1 (1)OPTIONAL PART.

NO4D247




Fie 2°3

Foaauy
SPECIAL TO

(A
oL

92.06.30

I 1E10 ! €23 ) F222299% (47°932)
H1Du1>l SPECIAL TOOL (OPTIONAL) (AY=3TNE2L-RT (D)=
—————— (B)= ()=
YDODZ773 (Cr= (F)=
IFNY LAV 0 eV DAt MED A DESCRIPTION -=--Q'TY(IAP)---~ 1 P/U A R
REF. LEV. PART NO. LA (BI(C) (DI CE)(F)

1 - 129400-92420  JUYIAK-I FLEX HORN 1

2 - 977770-01212  YVILIFMIMBATUE GASKET, LIQUID 1

CA=FROM 1ST )

NO4D248




| pRESEREIE )

HNR=UYASOTYRMIRHESNTODIRTORREBAESIE
(ERBRRD ([CIRFELTHY ET,

BRESICLY BHOBRNPEDRACEEHSN TSN EMSIHEEIC
THERTEN

| PARTS No. INDEX )

All parts of this Parts Catalog is arranged by Part No. order
(depending on the spot where the model is used).
If you want to know by Part No. where your object part is used,

please use this Parts Catalog.






(MF N0.Y00D2763)

*kk JNEINYZINOYNLD $71IE39  PARTS INDEX *xx 92.06.30 P. 1
—————— +
Ve NVINY IvEvie PC NO. 29E7 28%Y  0¥-¥33 1 IVEY NIaNY 2%ty A1 PC NO. 297 25%y 05-93y
PART NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.
NUFS IR JSPAT YO00D2763 19 1= 3 1C05 NUT
GASKET SET | X0280620480 nnv- Y00D2763 16 45 1c01
26- 2 1€05 ! COVER
X0210415670 7% -7~ Y0002763 17 31 102 1 Y0002783 16 45 1602
PULLEY I X0280630011 y3-1- Y0002763 16 2 1€01
Y0002773 21 31 1607 ! RETAINER
Y00D2783 17 29 1603 1 Y0002783 16 2 1602
X0210450600 n3-,AN° -2 Y0002763 17 32 1€02 1 X0281003770 3-9 ¥92 Y0002763 16 3 1¢01
_ __COLLAR | YOKE ASSY
T T Y0002773 21 32 1E07 1 Y0002783 16 3 1602
Y0002783 17 30 1603 ' X0282002320 NOFNIIN 992 Y00D2763 16 4 101
X0212003520 -8 ASSY. ¥0002763 1728 1002 ¢ HOUSING ASSY
ROTOR ASSY 0 Y0002783 16 4 1602
¥0002773 21 28 1E07 | X0283005690 759% Y0002763 16 7 1€01
Y0002783 1726 1603 1 cLUTCH o
X0214005710 V-4 Y0002763 1710 102 1t Y00D2783 16 7 1602
FRAME | X0283060061 9-5- Y0002763 16 16 1€01
Y00p2773 2110 1E07 1 ROLLER
Y0002783 17 8 1603 1 Y0002783 16 16 1602
X0214110500 JoU-F, 034 Y00D2763 1711 1C02 ' X0283270140 4F-3-(A3YI° Y00D2763 16 9 1€01
PLATE 1 RETAINER
Y00b2773 21 11 1€07 1 Y0002783 16 9 1602
Y00D2783 17 9 1603 | X0283711420 Loz Y0002763 16 17 101
X0215015280 U=L,YPIYEY ¥0002763 1715 1c02 1 PINION
FLAME 1 Y0002783 16 17 1602
Y0002773 2115 1€07 1 X0283715640 tez1y Y00D2763 16 10 1¢01
Y0002783 1713 1603 1 PINION
X0215060070 AN -, AN TYLTY Y00D2763 17 30 1c02 1 Y0002783 16 10 1602
COVER 1| X0283810040 I Y0002763 16 N 1c01
o 5 Y0002773 21 30 1E07 ! SHAFY -
Y0002783 17 28 1603 1 Y0002783 16 11 1602
X0215511130 BN, YPIDRY Y00D2763 17 21 1€02 1t XD285011600 U-L Y0002763 16 19 1c01
COVER ' FRAME
Y00D2773 21 21 1E07 ¢ Y0002783 16 19 1602
Y0002783 1719 1603t X0285100750 ALEN-YI2 (IN59p Y0002763 16 20 1c01
X0215803080 KLENS/A UIFIPAY Y0002763 17 16 1c02 1 HOLDER ASSY, BRUSH
HOLDER 0 Y0002783 16 20 1602
Y0002773 21 16 1€07 1 X0289030010 23Y% (0-4IPv Y4 Y00D2763 16 43 1¢01
Y0002783 17 14 1603 1 SCREW
X0216051700 15910-9357°991 Y0002763 17 23 102 7 Y00D2783 16 43 1602
INSULATION 1| X0534006470 VMRYE AMYF 993 Y00D2763 16 22 1€01
Y0002773 21 23 1E07 ¢ SWITCH ASSY, MAGNET.
Y0002733 17 21 1603 1 Y0002783 16 22 1602
X0216202190 HLBVA/S,IV5H Y00D2763 17 17 1€02 !t X0534040320 nevty Y0002763 16 23 1C01
HOLDER,BRUSH ) GASKET .
Y00D2773 21 17 1E07 1 Y0002783 16 23 1602
Y00D2783 17 15 1603 1| XD534490121 PAVESY Y0002763 16 24 1c01
X0216600390 2859 Y0002763 1718 102 ! BUSH
- BRUSH [ 25 1¢01
Y0002773 21 18 1E07 ! Y0002783 16 24 1602
Y0002783 1716 1603 ! 25 1602
X0280210230 FIF Y0002763 16 8 1C01 | X0534490230 PAEEE) Y00D2763 16 26 1c01
NUT I BUSH
Y00Dp2783 16 8 1602 4 27 1€01




{MF NO.YOOD2763) 102 1 *xx INEDNANDINOPNIL ¥I10E39 PARTS INDEX *xx% 92.06.30 P. 2
IVED NvLIng PAL 2 PC NG. 39%7 3%y o¥-935 1 VED Atuavo IVED AL PC NO. 29%7 8%y o¥-23y
PART NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.
BUSH [ WASHER
X0534490230 PAYEF) Y00D2783 16 26 1602 | X9490170900 27Ioe Yo002783 16 34 1602
27 1602 ' X9490422570 AL Yo0o02763 16 46 1€01
X0535050620 hnv - Y00D2763 16 28 1¢01 BOLT
COVER 1 Y00D2783 16 46 1602
Y0QD2783 16 28 1602 ) X9490432120 HIIZHMLE Y0002763 17 14 1€02
X0535130241 2°L-+ B Y00D2763 16 29 1C01 ¢ STUD
PLATE (B) [ Y00D2773 21 14 1€07
. Yo0op2783 16 29 1602 i Y00D2783 17 12 1603
X0535130320 J°u-b+ A YD002763 16 30 1C01 t X9490441303 O Y0002763 16 35 1€01
PLATE (A) 1 80LT
I Y0002783 16 30 1602 YOpD2783 16 35 1602
X0536600401 PAR- VAN Yoo02763 16 31 1€01 I X9490441312 " Y00D2763 16 36 1€01
PLUNGER [ BOLT
Y00D2783 16 31 1602 1 Y0002783 16 36 1602
X1260000600 U¥“1u-2 ASSY Y0002763 17 20 102 ' X9490462040 Lo 1 Y0002763 17 33 1C02
REGULATOR [ BOLT
Y0002773 21 20 1€E07 ¢ Y0002773 21 33 1EQ7
Y00p2783 17 18 1603 Y00D2783 17 31 1603
X1284000710 NoIN v Y0o0D2763 16 18 1¢01 ! X9490473410 NP, W/DYDY YO0D2763 17 24 102
o HOUSING ' BOLT W/WASHER
Y0002783 16 18 1602 ! Y00D2773 21 24 1E07
X9019008651 U Y00D2763 16 41 1¢01 ! Y0ooDp2783 17 22 1603
NUT | _X9490502820 bl Y00D02763 16 37 1€01
Y00pn2783 16 41 1602 NUT
X9025808001 nUsr- Y0OD2763 16 42 1C01 ! 38 1€01
WASHER ! Y00D2783 16 37 1602
Yoop2783 16 42 1602 ! 38 1602
X9131004251 ATY1D,W/9YT Yoon2763 17 25 1C02 | X9490561001 IV Yoop2763 17 27 1€02
| SCREW W/WASHER ! HUT
YooD2773 21 25 1E07 1 Yoon2773 21 27 1€EQ7
Y0o0D2783 17 23 1603 Y00D2783 17 25 1603
X9151005141 BYWEIUDP- Yt Yo0oD2763 16 32 1€01 |_X9490561370 bard Y00D2763 16 47 1€01
BOLT W/WASHER j [ NUT
Yo0oDp2783 16 32 1602 ! Yoon2783 16 47 1602
X9490065200 A2142 Y00D2763 17 12 1C02 t X9490562480 3Yb M5 Y0o0Dp2763 17 26 1€02
SCREW 1 NUT M5
Yoop2773 21 12 1€07 0 Yooo2773 21 26 1€E07
Y00D2783 17 10 1603 1 Y00D2783 17 24 1603
X9490065460 AZ421 Y00D2763 17 3s 1C03 1 X9490562520 TUb Y00D2763 17 22 1€02
SCREW ! NUT
Y0QD2773 21 9 1€07 ¢ Y0002773 21 22 1€07
YODD2783 17 33 1603 Y0002783 17 20 1603
X9490065470 A%yl Y0002763 17 34 1€03 1 X9490721080 Yoo Y0002763 16 12 1c01
. __ SCREW ' RING
) Y0002773 21 34 107 1 Y0002783 16 12 1602
Y0002783 17 32 1603 ' X9491002590 BNl ANPYLIN Y0002763 16 ] 1C01
X9490071970 229M(DYYP V¥ Y00D2763 16 44 1€01 ! BALL BEARING I
SCREW W/WASHER ' Y0002783 16 6 1602
YooD2783 16 4é 1602 1 X9491002760 BN ANPYLIN Y0o0D2763 16 5 1€01
X9490170900 bR Y0002763 16 33 1€01 1 BALL BEARING .
WASHER | Y0002783 16 5 1602
34 1C01 1 X9491002950 AN =AM PYSIN Y0002763 17 13 1€02
Y0002783 16 33 1602 1 BALL BEARING




(MF N0.Y0OD2763) 1L03 *xx JVEINNIINOYNIY $913E39  PARTS INDEX xxx 92.06.30 . 3
------ +
7%ty NvIavY PAl I PC NO. 29%7 28%Y  0s-33y 1 OVED AMDINY 7EY Af PC NO. 29%7 3%y 0y-33)
PART NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. L0OC.NO.
X9491002950 LA AETA Y0002773 21 13 1€07 ! GASKET 12
BALL BEARING 1 104211-11370 #pY7° (NN Y0002783 5 13 1F06
Y0002783 1711 1603 1 CAP, VALVE
X9497003670 LAY PIST™ Y0002763 17 29 102 ' 104264-59030  Ao93 7 (h897 8 Y0002763 1% 11 1815
BALL BEARING ) JOINT (8), PIPE
Y0002773 21 29 16071 13 1815
Y0002783 7 27 1603 1 Y0002783 % 1 1F15
X9491200240 -l Y0002763 16 48 101 + 10488459170  FYOPK(T=2) Y0002783 116 1F02
BALL 1 GASKET
YG002783 16 48 1602 1 105010-11230  PYMPAS(A“IA$I) Y0002763 6 27 1807
X9491402100 0-457% Y0002763 16 39 1001 SCREW, VALVE
0-RING 1 30 1807
%0 1C01 1 Y0002783 s 21 1F06
Y0002783 16 39 1602 1 24 1F06
40 1602 | 105025-59530  FO-T(3y$-#°37° Y0002773 17___20- 1 _1€E02
X9451703571 IANAIOTIT™ Y0002763 16 13 1C01 ¥ PIPE, FUEL
SPRING, COIL 1 105025-59550  FONC 179 Eb%y Y00Dp2783 13 44 1F14
Y0002783 16 13 1602 ¢ PIPE, FUEL RETURN
X5491703380 AI0NID™ Y0002763 16 49 1C01 1 105025-59750 N0 47° (FOAT#-FOA° 7% Y00D2773 18 7- 1 1€03
SPRING 1 PIPE, FUEL OIL
¥0002783 16 49 1602 1 105225-22400  4-24%7° (E°AbuE® ) Y0002763 10 4 1811
X9491704260 AIOGIIY Y0002763 16 14 1c01 1 CIRCLIP
SPRING 1 105225-23200  OYRSASLE Y0002783 10 8 1F11
Y0002783 16 14 1602 1 BOLT, ROD
X9491706990 AIOUIT™ Y0002763 719 1C02 7 105546-51330 A7 450" Y0002763 13 8 1814
SPRING ) SPRING, DELIV. VALVE
Y0002773 21 19 1607 1 Y00D2783 13 9 1F14
Y0002783 77 1603 1 105582-59150  AoYA“#"LF(FEEOP39) Y00D2763 1% A7 1815
X9491730461 A0 4398 Y0002763 16 21 1601 1 BOLT, PIPE JOINT
SPRING ' Y0002783 14___15 1F15
Y0002783 16 21 1602 1 105990-59560  FO N°17° (437 - 948  Y00D2763 14 14A 1815
101304-59020  KIYHNF(HRIF 12 Y0002763 1% 15 1815 1 PIPE, FUEL
JOINT 12, PIPE ' ¥0002783 14 14- 2 1F15
Y0G02773 716 102 1 110250-55610  W7-=57%0u9% Y0002763 1% 4 1815
Y0002783 1% 10 1F15 RING, RETAINING
101720-55750  6h27°57% 6(IP-X% Y0002763 14 7 1815 1 Y0002783 14 4 1F15
PLUG 6 T 11425011120 NLINA7° 957~ Y0002763 6 7 1807
Y0002783 14 7 1F15 1 SPRING, VALVE
102103-55520 047" (441 . Y0002763 14 3 1815 1 114250-11180  ASIN 2141 Y0002763 6 8 1807
0-RING : RETAINER, SPRING
Y0002783 14 3 1F15 1 114250-11190 298 Y0002763 6 9 1807
103338-11190  392-(AF4)8 2=1SET__ Y0OD2773 6 12 1007 1 COTTER R
COTTER 8 1 114250-53080  39ECJANLENYY Y0002773 16 3 1€01
103854-39140  AIYENFAMLL Y0002773 17 1s 1E02 1 NUT, NOZZILE CASE
__ BOLY, PIPE JOINT ) 114250-53120 _ SP.{JAML_________ ¥0002773 _ 16 5 _ 1EQ1
10385459191  NUY$“TASLE 12 CHP Y0002763 i 19 1815 1 SPRING, NOZILE
BOLT W/PLUG & SEAL 1 114250-53130  SP.y-tb Y0002763 13 32 1814
Y0002783 1417 1F15_ 1 SEAT, NOZILE SPRING
104200-59170  n°9%u(W 12 Y0002763 1% 18 1815 1 Y00D2773 16 6 1E01
GASKET 12 1 Y0002783 13 31 1614
19 17 1605 + 114250-53140  ARY2°2°u-b _Y0002773 16 7 1601
Y00D2773 1718 1E02 PLATE, STOP
Y0002783 1% 16 1F15 1 114250-53210  EOI (JASMAFHYA Y00D2773 16 8 1€01
o 1922 1605 1 PIN




(MF NO.Y0DD2763) 1 1L04 1 xxk JNEINYDINOYNIY $71IEIY9  PARTS INDEX #*x 92.06.30 P. 4
Fommm—— +
VD AVIANY INEAS PC NO. 29%2 8%y @¥-33 1 JVED ANDIYY Ve A1 PC NO. 1987 3%y 0y-bay
PART NO. DESCRIPTION GRP. REF. LOC.NO. I PART NO. DESCRIPTION GRP. REF. LOC.NO.
T14250-53400 9L CHP V0002763 13 34 1814 1 119260-01590  #°%5-A75 CMP Y0002763 2 3 1803
SHIM PACK 1 COVER ASSY,GEAR CASE
¥0002773 16 9 1601 1 _119260-01770 2{ILN°> CHP ¥0002763 4 1-_1 1805
Y00Dp2783 13 33 1F14 i SUMP ASSY, LUB. OIL
119006-77900  A%-3 1293- Y0002763 16 51 1601t 119260-02020 A b (AFWFPYI°) Y0002763 1 8 1802
CONNECTOR, STARTER 1 BOLT
Y0002783 76 51 1602 1 119260-02410  7°991 Y0002763 (R 1802
119129-77210  2LY-1L Y0002773 20 23- 1 1E06 ! BUSH, CAMSHAFT
SEAL, OIL 1_119260-02800 _ A{5AMPUIT* (YSM) ¥00D2763 1 9 1802
119129-77440  71-LF a1l CHP V0002773 20 14- 1 1606 ! MAIN BEARING
COIL ASSY, FIELD | 119260-02870  A{2A%0L CMP US-0,25  Y0OD2763 116 1802
119129-77460_ %59 (4) ¥0002773 20 _16-_1 1EQ6 1 BEARING, THRUST
BRUSH(+7 1 119260-02930  ASARAZL(YSM) Y0002763 110 1802
119225-01340  ANATYF(JOPR) Y0002763 19 2 1c05 1 THRUST BEARING
GASKET, (NON-ASB.) 1 119260-03020  IPAIN*D Y0002763 5 5 1BO6
27 1C05 ' PLATE, SHELTER
119225-14200 FONL CMP Y0002763 8 7 1809 ' Y00DD2783 &6 7 1F07
CAM ASSY, F.I. PUMP 1_119260-03030 N9+ (IPALAND) Y0002763 s 6 1806
119225-35300  F39P9AS2 CHP YG002763 11 7 1812 | GASKET, PLATE
VALVE ASSY,0IL PRESS I 19 5 1€05
119225-51100 __ 7°339%#/\ Ll CHP ¥0002763 13 2 1814 1 33 1€0s
PLUNGER W/BARREL i Y00D02783 6 8 1F0O7
119225-51300  FSUAMUASLIN CMP Y0002763 13 7 1814 1 19 6 1605
VALVE W/SEAT, DELIV. ] 37 1606
119225-51920 5 L (719225-51100)  Y0002763 13 22 1814 | 119260-03031  PK(HPATA D) (JOFA) Y0002763 s 6- 1 1806
LABEL (719225-51100) 1 GASKET, (NON-ASB.)
119225-55600  FOIY¥CMP ¥0002763 14 1 1815 1 19 5-1.1¢0S
STRAINER ASSY, FUEL ) 3351 1¢05
Y0002783 14 1 1F15 1 119260-07900  YUPI“h37% Y0002763 6 33 1807
119225-59810  7o5¥vhy CMP(NO.1) _ Y00D2763 13 38 1814 1 LIFTER, ENGINE X
PIPE (1),FUEL INJECT 1 YO0D2783 5 33 1F06
119244-03200 7% 9vneq7° Y00D2763 s 10 1806 ¢ 33- 1 1F06
BREATHER PIPE ! 119260-11100  A“MA% CINT _  Y0OD2763 6 5 1807
Yo0oDp2783 6 1 1FO7 ! VALVE, SUCTION
119244-21650  v7°-y- Y0002763 9 8 1810 1 119260-11110 A7 C(EXH Y0002763 6 6 1807
V-PULLEY ] VALVE, EXHAUST
T19244-42000  CwA°5° ChP V0002763 12 1 1813 1 119260-11200  A“o7o9#°-F CHMP Y0002763 6 20 1807
PUMP ASSY,C.W i SUPPORT ASSY, ARM
119244-77330  ASLFPI AR Y00D2763 17 2 1602 ) 119260-11248  A“I0I9%7 CMP ¥0002763 6 21 1807
ADJUSTE, BELT [ SHAFT ASSY, ARM
Y0002783 17 2 1603 1 119260-11260  ASIIHH® b ¥0002763 6 22 1807
119244-77450  AMLAPYNPAZ Y00D2763 17 3 1602t SUPPORT, ROCKER ARM -
T ~ TADJUSTER, BELT T 119260-11270  FA#5® Y0002763 6 23 1807
119255-01340  AYRSASAZYH Y0002763 1 1s 1802 1 SCREW
GASKET, CYL. HEAD 1_119260-11280  N*2(AS3909%9 ¥0002763 6 24 1807
119255-53100  JA LALE™ Y0002763 13 30 1814 1 SPRING
HOLDER,NOZZLE 1 119260-11310  PK(A“J2YE Y0002763 H 9 1806
Y0002783 13 29 1F14 1 GASKET, BONNET
119260-01200  AJF A LF Y0002763 T 14 1802 | 9 9 105
BOLT, CYL.HEAD 1 29 1€05
119260-01490 vy A2 CMP Y00D2763 2 1 1803 1 119260-11330 ANSRYE CMP YD0D2763 S 1-_1 1806
HOUSING ASSY, GEAR 1 BONNET ASSY
119260-01510  9¥327°39" Y0002763 2 2 1803 1 119260-11340  NLINATLY-L Y00D2763 6 10 1807
PLUG 1 SEAL, VALVE STEM




(MF NO.YD0D2763) 11105 1 *x%x JNEINNIINOINIY 971539 PARTS INDEX #xx 92.06.30 P. 5
bommme
IVEY NYIANY INEYAL PC NO. 29%7 239 0y-p3y 1 I EY AN MEy A1 PC NO. 29%7 3%y oy-»3y
PART NO. DESCRIPTION GRP. REF. LOC.NO.t PART NO. DESCRIPTION GRP. REF. LOC.NO.
T19260-11340 N LI ATLo- V00027635 19 6 TC05 1 119260-59550  FON°17° Y0002763 13 45 1814
SEAL, VALVE STEM i PIPE, FUEL
119260-11370 #9927 (N*h9" ¥0002763 6 11 1B07 1 119260-59820  7Y%hy CMP(NO.2) ¥0002763 13 39 1814
CAP, VALVE 0 PIPE (2),FUEL INJECT
119260-11800  NMLIMANTRY Y0002763 6 16 1807 1 119260-59830  79%h3 CMP(NO.3) Y0O02763 13 40 1814
GUIDE, VALVE i PIPE (3),FUEL INJECT
T19260-13100  I=m-IF" CEXH Y0002763 7 5 1808 1 119260-66540  FOYZY3 CMP Y0002763 15 40 1816
MANIFOLD, EXHAUST ! CONTROLLER ASSY,FUEL
119260-13110  A“AYYh (hbb® Y0002763 76 1808 ! ¥0002783 15 42- 2 1F16
GASKET, EXH.MANIFOLD 1 119270-12100  R=A-LFY CINT Y0002763 7 1 1808
19 11 1605 1 MANIFOLD, SUCTION
31 1€05 1 _119270-12110  PK (-#-Ib® ¥0002763 7 2 1808__
119260-14100  ALF°¥ V0002763 3 4 1809 | GASKET, SUC.MANIFOLD
GEAR, CAMSHAFT ! 19 10 1€05
119260-14200 _ 8A°Yh ¥0002763 8 1 1809 1 30 1€05
TAPPET 1 119270-22090  E°ARy CHP Y0002763 10 1 1811
119260-14400  7°I20Yp" Y0002763 8 2 1809 1 PISTON W/RING
ROD, PUSH 1 119270-22091  £°Aby CMP ¥0002763 10 1- 1 1811
119260-14580  HLIPIK CMP Y0002763 8 3 1809 ! PISTON W/RING
CAMSHAFT ASSY I 119270-22920  E°AFy CHP 0.5 0.5 Y0002763 10 12 1811
119260-21200 25394 Y0002763 9 2z 1810 PISTON W/RING 0S=0.5
GEAR, CRANKSHAFT 1 119270-22970  t°APIYZIVSET0.5 0.S  Y00D2763 10 14 1811
119260-22300  t°AMIESD Y0002763 10 3 1B11 1 RING SET 0.5=0.5
PIN, PISTON i 119305-35150  #{LI{L3 CHP ¥0002763 11 6 1812
119260-23200 09 & IF Y00b2763 16 9 1811 1 FILTER, LUB. OIL
BOLT, ROD U 119454-01721  ADY® (ATUNCY Y0002763 “ 4 1805
119260-23910 _ EARIES JASI Y0002763 10 8 1811 ¢ SPACER, OIL SUMP
BUSH, PISTON PIN 1 119600-01050  29%7°37°% PT1/4(YAZ Y00D2783 1 2- 1 1F02
119260-25100  PARSLESpCMP Y0002763 8 16 1809 ! PLUG PT1/4
GEAR W/BUSH, IDLE |_119600-01501  #%p7-Z CMP ¥0002783 2 1 1£03
119260-25900  #°F (FI-P Y0002763 8 10  1B09 ! HOUSING W/PLUG
GEAR, F.I1. PUMP 1 119600-01722  #1LNCTADYY Y0002783 “ 4 1705
Y0002783 8 8 1F09 1 SPACER, 0IL SuMp
T19260-32000  LOA°37° CMP Y0002763 1 1 1812 1 119600-01770  #1hN°> CMP Y0002783 4 1- 1 1F05
PUMP ASSY, LUB. OIL ' SUMP ASSY, LUB. OIL
119260-35081  L0$29229hy ¥0002763 11 9 1812 1 119600-11450  JA“7°0322 ¥0002763 6 17 1807
PIPE ASSY,0IL INTAKE ' PROTECTOR, NOZZLE
119260-42020  PX Y0002763 12 2 1813 1 19 22- 1 1c05
GASKET, C.W. PUMP 1 36 1€0s
19 14  1C05 1 Y0002783 5 15 1F06
37 1606 1 19 27- 1 1605
¥0002783 19 41 1606 1 40 1606
119260-49530 AN - (9-TAZUF Y0002763 12 11 1813 1 119600-11460  PK Y0002763 6 18 1807
COVER, THERMOSTAT I GASKET, NOZILE
119260-49800  ¥-TASYF(71°C ¥0002763 12 12 1813 1 19 7 1c0s
THERMOSTAT (71°¢C 1 28 105
119260-59520  afuhB Y0002763 13 43 1814 1 ¥0002783 s 16 1F06
JOINT (8) ' 19 9 1605
Y0002783 13 42- 1 1F14 1 32 1606
119260-59530  “3{ubA Y0002763 13 44 1B14 1 119600-13100  Z&LP* (EXH Y0002783 7 4 1F08
JOINT (A) ] MANIFOLD, EXHAUST
Y0002783 13 43- 1 1F14 1 119600-22091  E°ARy CHP Y0002783 10 1 1F11
119260-59540  FOER“D CMP ¥0002763 13 41 1814 1 PISTON W/RINGS
PIPE ASSY, FUEL OVER | 119600-22092 _ oAb CMP ¥0002783 10 1- 1 111




(MF NO.YOOD2763) '

Kx% DNEINNIINHINIT Y71IE3D PARTS INDEX #xx 92.06.30 [
7°ET N*03%9 2NEIAT PC NO. 19%7 28%9 05-Y3T 1 IOty NMuIN9 IVEY A1 PC NO. 29%2 8%y 0Yy-33
PART NO. DESCRIPTION GRP. REF. LOC.NO.1 PART NO. DESCRIPTION GRP. REF, LOC,NO.

PISTON W/RING T 119620-01800  A{LI-L(HTC456208 Y0002783 2 38 1F03

119600-22900  Et°AbD CMP 0.250S Y0002783 10 5- 1 1F11 1 SEAL HTC456208, OIL

PISTON W/RING 0.2508 ' 5 1F03
119600-22920 tOAts CMP(0.5 0S Y0002783 16 12 1F11 1 119620-01950  SLCOMP(FIse(i %) Y0002763 2 7 1803
PISTON W/RING 0.500S i SHIM SET
119600-22950  E°AFPIYI2“SET 0.250S  YQOD2783 10 6- 1 1F11_ 1 Y0002783 2 7 1F03
PISTON RING SET 0.25 1 119620-02020 & LF (AL#PY70 Y00D2783 1 7 1F02

119600-22970  ECAFIYI9Y SET(0.5 0S Y0OD2783 10 13 1F11 BOLT
o RING SET 0.50 0S | 119620-02410 _ 7“9y2% ¥0002783 110 1F02

119600-34820  7o2h%9 Y0002763 11 B 1812 1 BUSH, CAMSHAFT

DIPSTICK, LUB. OIL 1 119620-02450  ASARARL (NLYM2 Y0002763 112 1802
Y0002783 11 s 1F12 1 BEARING, THRUST
719600-35091  LO%15-15ho CHP Y0002783 11 6 1F12 ) B 38 1809
PIPE ASSY,0IL INTAKE 1 Y0002783 11 1F02
119600-52021  I1-h #9370 Y00D2763 2 26 1803 1 8 18 1FO9
PUMP ASSY, FUEL FEED 1 119620-02800  A{u8lL CHP Y0002783 1 8 1F02
Y00D2783 2 32 1F03 ' BEARING,MAIN
119600-61100  A“A“37h%9 COMP Y0002763 15 3 1816 1 119620-02870  A13451L CMP 0.25U.S. Y0QD2783 118 1F02
DRIVING SET, GOV. ' BEARING,MAIN
Y0002783 15 4 1F16 1 119620-02930  A3ARASL CMP Y0002783 1 9 1702
119600-61200 _ A“A“M$9I(+ CMP Y00D2763 15 4 1816 1 BEARING, THRUST
WEIGHT ASSY, GOV. I 119620-03020  IPATA“D Y0002783 6 7- 1 1F07
Y0002783 15 4A 1F16 1 PLATE, SHELTER
119600-61540 7% Y0002763 15 20 1816 1 119620-03030  PK(YPAIN*) Y0002783 6 _8-_1 1F07
SHIFTER 1 GASKET, PLATE
Y0002783 15 15 1F16 1 19 6- 1 1605
119600-61900  RZFVA Y0002763 15 29 1816 1 37- 1 1606
RETAINER, SHAFT 1 119620-03031  PK(ZPATNAND) (JIPA) Y0002783 3 8- 2 1F07
Y0002783 15 33 1F16 1 GASKET, (NON ASB.)
119600-66020  L#“2L-827°937% Y0002763 15 34 1816 | 19 6- 2 1605
SPRING, REGULATOR i 37- 2 1606
Y0002783 15 38 1F16 1 119620-11100  A“RI CINT Y0002783 s 6 1F06
119600-66530  FOYIY3 CMP Y0002783 15 42 1F16 1 VALVE, SUCTION
TORQUE SPRING ASSY T 119620-11110  N“A7" (EXH Y0002783 H 7 1F06
119600-66720  Pu2“31t CMP Y0002763 15 51 1816 1 VALVE, EXHAUST
o ANGLEICH ASSY | 119620-11120 _ A“onv2 Y0002783 s 8 1F06
V0002783 15 31 1F16 1 SPRING, VALVE
119600-66840  #¥Y7° 39b Y0002763 15 46 1816 1 119620-11180  A“INSRYYI Y0002783 5 9 1F06
o NUT, CAP ] RETAINER, SPRING
YO0D2783 15 49 TF16 1 119620-11200 A 7290 -+ (993) Y0002783 5 18 1F06
119610-01490  #“t4-A CMP Y0002783 2 1- 1 1F03 SUPPORT ASSY, ARM
HOUSING ASSY, GEAR | 119620-11240  A%999%2 9795 Y0002783 519 1F06
T19610-01590 73 (¥ P5-A CHP Y0002783 A 3= 1 1F05 1 SHAFT ASSY, ROCKER
COVER ASSY, HOUSING 1 119620-11260  A“0Y#0 - b Y0002783 5 26 1F06
119610-61200  h“N“34 A COMP Y0002763 15 10 1816 SUPPORT, ROCKER ARM
CASE ASSY, GOVERNOR ' 119620-11280 N%2 (A\*3905%7 Y0002783 5 27 1F06
Y0002783 15 7 1616 1 SPRING
119620-01200  AYP & i+ Y0002783 113 1F02_ 1 119620-11310 _PK_(A“u3Yh Y0002783 6 5 1F07
B0LT, CYLINDER HEAD ] GASKET, BONNET
119620-01620  A{29t°3 6X10 Y0002763 3 A 1804 19 11 1605
PARALLEL PIN 6X10 ' 33 1606
Y0002783 3 6- 1 1F04 1 119620-11330  A“3YF ASY, JIPA Y0002783 6 1- 2 1F07

119620-01800  41Ib¥-IL(HTC456208 Y0002763 2 4 1803 1 BONNET ASSY,NON-ASB.

SEAL HTC456208, OIL e 1_119620-11350 _ ASYh (P-LYAO-b Y0002763 6 12 1807




(MF NO.YOOD2763) *xk JNEINDIINOINLY 9715E39  PARTS INDEX *xx 92.06.30 P. 7
bAI= A=A PAL+2 PC NO. 19%2 3%y oy-y3y 7VEY NYDavY vty A PC NO. 3982 8%y o¥-¥3y
PART NO. DESCRIPTION GRP. REF. LOC.NO.I PART NO. DESCRIPTION GRP. REF. LOC.NO.

STUD 119620-49290 23971/4 CHMP Y0002773 118 1002

119620-11350  ASYh (P-L4%o-F Y0002763 6 36 1807 COCK ASSY, DRAIN

Y00p2783 5 30 1F06 Y0002783 117 1F02
119620-11390  o%afob Y0002763 B 4 1806 119620-51101  7°359% A Ul CMP Y00D2783 13 2 1F14
JOINT PLUNGER W/BARREL
Y0002783 6 6 1FO7 119620-51170  N“39% A Y00D2763 13 3 1814
119620-11801 A L7 A AFY Y0002783 5 2A 1F06 RETATNER
GUIDE, VALVE Y0002783 13 3 1F14
119620-12110  PK_(Izh-LF* INT Y00D2783 7 2 1F08 119620-51180  N“29% B Y00D2763 13 4 1814
GASKET, INT.MANIFOLD RETAINER
19 12 1605 Y0002783 13 4 1F14

1
1
I
1
1
1
1
1
]
1
i
1
!
34 1606 1 119620-51190  SP(2°5u3%¢ ¥00D2763 13 s 1814
71562012111 PR(I=A-LF™ INTI(JSFPA YOOD2783 7 2- 1 1F08 1 SPRING, PLUNGER
GASKET, (NON-ASB.) ! Y0002783 13 5 1F14
19 12- 1 1605 1 119620-51250 L CMP Y00D2763 13 6 1814
34- 1 1606 ! SHIM PACK
119620-13110  DSASYE (=AY Y0002783 7 H 1F08 4 Y0002783 13 7 1F14
GASKET, EXH.MANIFOLD ! 119620-51300  F*UAMUAMLIS CMP Y0002783 13 8 1F14
19 13 1605 ! VALVE W/SEAT, DELIV.
35 1606 1 119620-51340  FUUASHACLINALSN - Y0002763 13 9 1814
11962014100 hi#“+ Y0002783 8 2 1F09 1 HOLDER, DELIV. VALVE
GEAR, CAMSHAFT 1 YD0D2783 13 10 1F14
119620-14200 39k Y0002783 8 4 1F09 1 119620-51350  PK(F“yavy Y0002763 13 10 1814
TAPPET ] GASKET, DELIVERY
119620-14400 7999109k Y0002783 8 5 1F09 Y00D2783 13 11 1F14
ROD, PUSH 1 119620-51370 049" Y0002763 13 11 1814
119620-21500 __ #&“Wb_ (25141 Y0002763 9 s 1810 1 0-RING i
BOLT, FLYWHEEL | Y0002783 13 12 1F14
Y0002783 9 6 1F10 1 119620-51450  A“{RSEC-A(SAO YL Y00D2763 13 12 1814
119620-21941 __ 99ub- ¥0002763 9 10 18101 GUIDE, PLUNGER
WASHER | Y0002783 13 13 1F14
Y0002783 9 11 1F10 1 119620-51461  t°3 Y0002763 13 13 1814
119620-22300  E°AbuE®y Y0002783 10 3 1F11 1 PIN
PIN, PISTON 1 Y0002783 13 14 1F14
119620-23910  E°AREC A3 Y0002783 0 10 1F11 1 119620-51510  E°=%3 Y0002763 13 15 1814
BUSH, PISTON PIN ] PINION
119620-25062  7°992 (PAF L #"$25912A Y00D2783 8 16 1F09 1 Y0002783 13 16 1F14
BUSH, IDLE GEAR ! 119620-51650  FO0F39e{70L-F Y0002763 13 17 1814
16- 3 1F09 i PLATE
119620-25102  PAFSLE"% CHP V0002783 8 15 1F09 ¢ Y00D2783 13 18 1F14
GEAR W/BUSH, IDLE | 119620-51660  FO0Fase s Y0002763 13 18 1814
119620-25912  7%Yv1 Y0002763 8 _17A 1809 1 SCREW
BUSH 1 Y0002783 13 19 1F14
Y0002783 8 16~ 1 1F09 1 119620-51670  FOF3seftey Y0002763 13 19 1814
119620-34811_ H“{P“ (55243 8 Y0002773 1112 1012 1 PIN
GUIDE, DIPSTICK ] Y0002783 13 20 1F14
119620-42020  PK (CWHOID® Y0002783 12 2 1F13 1 119620-51680 £ (ANULTFFA Y0002763 13 20 1814
GASKET, C.W. PUMP ] PIN
19 18 1605 1 Y00D2783 13 21 1F14
41- 1 1606 I 119620~51700 2A°YL+ CMP Y00Dp2763 13 21 1B14
119620-42350 _ ¥2°-Y4 (CW-P ¥0002763 12 8 1813 ¢ TAPPET ASSY
V-FULLEY, C.W. PUNP 1 Y0002783 13 6 1F14
119620-49290  2971/4 CMP Y0002763 119 1802 1 119620-53000  JA“N CMP Y0002763 13 28 1814
1

. COCK ASSY, DRAIN NOZZLE ASSY.F.INJECT




(MF NO.Y00D2763) 11008 ¢ *Ex INEDNNDINOLNLY Y24IEIY  PARTS INDEX *xx 92.06.30 P. 8
dmmmmmm +
ey NN 2V Ezae PC NO. 29%7 I8%Y  05-33 1 7SED ASIaN vty A PC NO. 39%7 ISy oy-bay
PART NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.
119620-53000  JA“l CHMP V0002783 13 27 TF14 1 SEAT, NOZILE
NOZZLE ASSY.F.INJECT 1 119625-11900  #41 ¥0002773 6 30 1007
119620-53080  JAMLEYYSIVE Y00D2763 13 29 1814 1 RETAINER
NUT, VALVE W/CASE T 119626-66540  FOUZYS CHP Y0002783 15 42- 1 1F16
¥0002783 13 28 1F14 1 CONTROLLER ASSY
119620-53100  JAMUALE®- ¥0002763 13 30- 1 1814t 119629-14580  HLYPIE ¥0002783 8 1 1F09
HOLDER, VALVE W/CASE ] CAMSHAFT ASSY
Y0002783 13 29- 1 1F14 1 119632-07900  YYPrh3oe Y0002783 s 36 1F06
119620-53120  SP(/AML ¥00p2763 13 31 1814 1 LIFTER, ENGINE
SPRING, VALVE I 119640-61400  7°57% Y0002763 15 38 1816
¥0002783 13 30 1F14 1 PLUG
119620-53140  NMLIMARYIOAN -4 ¥0002763 13 33 1814 1 ¥0002783 15 52 1F16
SPACER, VALVE STOP T 119640-66051  L¥ 1U-3NF°R Y0002763 15 35 1816
Y0002783 13 32 1F14 HANDLE, REGULATOR
119620-59540  FON°12° Eh“3 CMP Y0002783 13 40 1F14 1 Y00p2783 15 39 1F16
PIPE ASSY, FUEL OVER T 119641-77010  A3-3(1.4KW Y0002763 16 1 1c01
119620-59700  3YMCJANLERSY Y0002763 13 46 1814 STARTER 12V-1.4KW
NUT ' Y0OD2783 16 11602
Y0002783 i3 45 TF14 1 119644-21000  75399¥7F ASSY Y0002783 9 1- 1 1F10
119620-59810  7I9PhY CMP (1) Y0002783 13 37 1F14 1 CRANKSHAFT ASY
PIPE (1), F. INJECT. 1 119644-21200  95374%% Y0002783 9 2 1F10
119620-59811  7o97AT CHMPINO.1} Y0002783 13 37- 1 1F14 1 CRANKGEAR
PIPE (1),FUEL INJECT | 119644-21590  I51H1IL CMP Y0002763 9 [ 1810
119620-59820  7I5¥hy CMP (2) Y0002783 13 38 1Fi4 1 FLYWHEEL W/RING GEAR
PIPE (29, F. INJECT. i Y0002783 9 7 1610
119620-59821  759ths CMP(NO.2) Y0002783 13 38- 1 1F14 1 119644-21650  V7°-1- Y0002783 9 9 1F10
PIPE (2),FUEL INJECT ' V-PULLEY
T19620-59830  75u%hy CMP (3) Y0002783 13 39 TF14 1 119644-77450  ASLIPISPAS Yooo2783 17 2- 1 1603
PIPE (3), F. INJECT. 1 ADJUSTER,BELT
119620-59831  2uY%hy CMP(ND.3) ¥0002783 13 39- 1 1F14 | 119645-01600  3933132%257%% ¥0002763 3 2 1804
PIPE (3),FUEL INJECT l FLANGE, MOUNTING
119620-65062  7“9u1 (PR LENe ¥0002783 8 16- 2 1F09 ! Y0002783 3 2 1F04
BUSH, IDLE GEAR ! 119645-12100  I=&-r"(SUC. ¥0002783 7 1 1F08
119620-77820 1293 (7%0-7°57% Y0002763 18 2 1C04 ¢ MANIFOLD, AIR INTAKE
CONNECTOR, GLOW PLUG I 119650-42291  VA“LF 3513F Y0002763 12 7 1813
Y0002783 18 2 1604t V-BELT FM=35.0
119621-01520 I3 (# ¥7-A) Y0002783 2 3 1F03 1 Y0002783 12 3-2 1F13
COVER, GEAR CASE I 119656-01340  A“AZYH Y0002783 1 14 1F02
119621-21680 75 Mk M12X1.25  Y00D2763 9 9 18101 GASKET, CYL, HEAD
BOLT M12X1.25,FLANGE i 19 2 1605
Y0002783 9 10 1F10 1 31 1606
119621-26140  AJ5tI(PAFY55974B Y00D2783 2 25 1703 1 119656-01900 _ 6197°57% 8 ¥0002783 11 1F02
PLUG i PLUG
119621-66091  ¥7b 93 Y0002763 15 27 1816 1 119656-42290  VASLE Y0002783 12 3 1F13
SHAFT ASSY i V-BELT
V0002783 15 25 TF16 1 3- 1 1F13
119625-11870  7°0373(JAML Y0002773 6 28 1007 3- 3 1F13
PROTECTOR, NOZILE | 119656-61500  A“N“IUNS- CMP Y0002763 1517 1816
22 24 TEGE 1 LEVER ASSY, GOVERNOR
35 1E08 1 Y0002783 15 12 1F16
119625-11880  JASWo-h Y0002773 6 29 1007 ) 119656-66910 792 (ER“IN % Y0002763 15 36 1816
SEAT, NOZZLE [ HOOK
22 25 1€08 1 ¥0002783 15 40 1F16
36 1E08 1 119660-01510 _ $F327°359%(10X14 ¥0002783 2 2 1F03




(MF NO.Y00D2763) 1109 1 *%x JWEINNINOINLY 9213E39  PARTS INDEX *%% 92.06.30 P. 9
Fmmmman +
2NEy NN EALP2Et PC NO 29%7 3% 0¥-Y3y 1 JVEY AIIN9 ™ty Af PC NO. 29%7 23%y  gY-v3y
PART NO. DESCRIPTION 6RP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.
PLUG 10X14 T 119660-42003  CWA®7° CMP Y0002783 12 1 1F13
119660-01551  78(FOK° 3703y Y0002763 2 16 1803 | PUMP ASSY, C. WATER
COVER |_119660-42004 _ CWA®27° CMP (JJPA) _ Y0QD2783 12 1- 1 1F13
Y0002783 2 16 1F03 1 PUMP ASSY, C. WATER
119660-01561 N0 Y+ (£°27°3975) Y00D2763 2 17 1803 1 119660-42350  VI°-y(CW-P Y0002783 12 4 1F13
GASKET, PUMP COVER 1 V-PULLEY, C.W. PUMP
19 3 105 + 119660-51500 597 Y0002763 13 14 1814
Y0002783 2 17 1F03 RACK
19 3 1605 1 Y0002783 13 1S 1F14
119660-01562  PK(#e57°5975) (JoPA)  Y00D2763 2 17- 1 1803 1 119660-51530 59749z Y0002763 137 16 1814
GASKET, (NON-ASB.) 1 RETAINER, RACK
19 3- 1_1C05 1 Y0002783 13 17 1F14
Y0002783 2 17- 1 1F03 t 119660-61051  PK(A“N“TI-A Y0002763 15 11 1816
19 3- 1 1605 ! GASKET, GOV. CASE
119660-01570  HIJSA“LE M6X12 Y0002763 2 18 1803 ! Y0Q02783 15 3 1F16
STUD M6X12 I 119660-61052  PK(A“N“F5-A) (J5PA)  Y00D2763 15 11- 1 1816
Y0002783 2 18 1F03 GASKET, (NON-ASB.)
119660-01640 __ 41Ly-IL7-A CMP Y0002763 3 s 1804 ! Y0002783 15 9- 1 1F16
CASE ASSY, OIL SEAL 1 119660-61060  A*N“35-A78 Y0002763 15 1 1816
Y0002783 3 4 1F04 1 COVER, GOVERNOR CASE
119660-01821__ FOALINI9Y Y0002763 8 6 1809 ¥0002783 15 1 1F16
BEARING T 119660-61070  PK(A“A“34-A Y0002763 15 2 1816
Y00D2783 8 19 1F09 GASKET, GOV. CASE
119660-01911 __ N°12° /Y7 Y0002763 2 6 1803 ) ¥0002783 15 2 1F16
PIPE, KNOCK I 119660-61071  PK(ASANIZ-A) (JSPA)  Y0OD2763 15 2- 1 1816
Y0002783 2 6 1F03 GASKET, (NON-ASB.)
119660-25022 34T (PIR LAY Y0002763 8 14 1809 1 Y0002783 15 2- 1_1F16
RETAINER, IDLE GEAR 1 119660-61121 427 L=88.8(A°{3r35) Y0OD2763 15 7 1816
Y0002783 8 13 1F09 1 LINK L=88.8(NO COLOR
119660-25052  Yp7b(PLRYLES DY Y0002763 8 15 1809 1 Y0002783 15 3 1F16
SHAFT, IDLE GEAR 1 119660-61140 U2 L=88.6(\°{h=u0) Y00D2763 15 8 1816
Y0002783 8 14 1F09 1 LINK L=88.6(WHITE)
119660-25902  #“¢(FI-P Y0002783 8 8- 1 1FQ9 1 [y F
GEAR, F.1. PUMP 1 119660-61150 Y22 L=89.0(A°{3k=Ph) Y0OD2763 15 9 1816
119660-32001  LOK®37° CMP Y0002783 1 1 1F12 1 LINK L=89.0(RED)
_PUMP_ASSY, LUB. OIL 1 54 1601 __
119660-32020  PK(LO-P Y0002763 1 2 1812 1 119660-61300  FYR(ASANTYARC -1 Y0002763 15 B 1816
GASKET, L.0.PUMP ' NUT, GOVERNOR WEIGHT
19 12 1605 1 Y0Q02783 15 5 1F16
Y0002783 11 2 1F12 1 119660-61341  AW-7% Y0002763 15 6 1816
19 15 1605 1 SLEEVE, GOVERNOR
119660-35102 2379k (LOVMLE Y0002783 1110 1F12 1 - e _Y0002783 15 6 1F16
BRACKET, OIL FILTER 1 119660-61460  HLCMP(ASASTLNY-3%7  Y00D2763 15 14 1816
119660-35112  PK(LOPLSI 559 Y0002783 1M1 1F12 1 SHIM SET
GASKET, BRACKET Y0002783 15 23 __1F16__
19 17 1605 1 119660-61491  2¥7h(ASAFLAN Y0002763 15 16 1816
119660-35113  PK(LOJTLAIN35YH) J5PA Y00D2783 1M 11- 1 1F12 SHAFT,GOVERNOR LEVER
GASKET, (NON-ASB.) ' Y00D2783 15 11__ _1F16
19 17- 1 1605 1 119660-61651  SP(AZ-F Y0002763 15 21 1816
119660-35150  #1L211L3 Y0002763 1 6- 1 1812 1 SPRING, STARTING
FILTER, LUB. OIL 1 . Y000 3
Y0002783 11 12 1F12 1 119660-61901  RIMIA Y0002763 15 26 1816
119660-35300  LOFIOPYASL CMP Y0002783 11 14 1F12 1 RETAINER, SHAFT
VALVE ASSY,QIL PRESS 1 YQQD2783 15 21 1F16




(MF N0.YD0D2763) 11L10 *xk JVEINNDINOINLY Y215E3)  PARTS INDEX Hxx 92.06.30 P. 10
VEy NvIaAvY PAr et PC NO. 29%7 8% 0s-33y 1 INED ANav9 ey A PC NO. 29%7 8% ay-v3y
PART NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.

RETAINER, SHAFT 1 BOLT M 10X 28
119810-51040  hLy“7 Y0002773 15 2 1016 1 121120-01620  #“IL+ M10X28 Y0002783 3 9 1F04
CAMSHAFT t_121120-77930__ A8-875%F CMP Y00D2763 1615 1601
119840-59560  FO-T EF%3 Y00D2773 18 4 1E03 CLUTCH ASSY, STARTER
PIPE, FUEL RETURN 1 Y0002783 16 15 1602
119840-59570  w%% Y0002773 18 s 1E03 1 121236-59080 _ FOT(DP12XL400 Y0002783 14 13 1F15
JOINT i PIPE, FUEL OIL
119840-61440  2JbO-LLA“-(119885- A Y00D2773 19 13 1ED4 1 121250-44901  4-TACYF(110°C Y0002773 % 17 1015
LEVER, CONTROL ' SWITCH, THERMO(110°C
T19840-61870  A7000% V0002763 15 33 1816 | 121250-55620  A7°u72% (TLADK Y0002763 1% B 1815
SPRING ! SPRING
Y0002773 19 32 1E04_ 1 Y00D2783 14 5 1615
Y0002783 15 36 TF16 1 121250-59550  FO-T(DBXL120 Y0002773 18 3 1E03
119840-61880 A WL (HIY™ Y0002773 19 33 1E04 PIPE, FUEL
BOLT | 121254-55510 111 (F025% Y0002763 14 2 1815
T19840-61890 797 (EF ON"% V0002773 19 34 TE06 ) CUP, STRAINER
HOOK, SPRING 1 . Y0002783 14 2 1F15
119865-21600  4I9%# P Y0002763 [3 7 1810 1 121254-77011  AZ-F{I9“E-8(S13-41A  Y0002773 20 1 1£06
GEAR, RING i STARTING MOTOR
Y0002783 9 8 1F10 1 121254-77012  AZ-F{I7%E-8(S13-418) Y00D2773 20 1- 1 1E06
119865-35300  LOFIIPYA L CMP Y0002773 11 7 10121 STARTING MOTOR
VALVE ASSY,0IL PRESS T 121254-77400  PX71P ASSY Y0002773 20 2 1E06
120130-11860  NMLIMAMTRM(SUC Y0002773 6 33 1007 ARMATURE ASSY
GUIDE, VALVE | 121254-77401  PIF2P ASSY(JPR) ¥0002773 20 2- 1 1EQ6
T27000-13200  ASAZIFCIAUST) Y0002763 7 12 1808 1 ARMATURE, (NON-ASB.?
GASKET, SILENCER }121254-77410  RY-RAMPYSIN (D) Y0002773 20 3 1E06
19 25 1605 1 BALL BEARING
32 TC05 1 121254-77420 & -RASPYZI%(2) Y0002773 20 A 1E06
Y0002783 71 1F08 1 BALL BEARING
19 14 1605 | 121254-77430 999~ KIT (R3A Y0002773 20 s 1E06
36 1606 1 WASHER KIT, THRUST
121000-13201  ANASYF(910U2Y Y0002763 7 12- 1 1B0B | 121254-77480  ARYNO-SET(Eoz%y Y0002773 20 10 1€06
o GASKET, SILENCER ] STOPPER KIT, PINION
19 25- 1 1C05 1 121254-77510  3-2 Y0002773 20 13 1E06
32- 1 1€05 1 YORK ASSY
o Y0002783 7 11- 1 1F08 | 121254-77520 31l ASSY({hb® ¥0002773 20 14 1€06
19 14- 1 1605 COIL ASSY, FIELD
36- 1 1606 1 121254-77530 2% 2{LASYF“(-77520A Y0002773 20 15 1E06
121023-01550_ #2573 Y0002763 2 22 1803 1 SCREW, POLE CORE
COVER, BLIND I 121254-77540  2%5991 (+) Y0002773 20 16 1€06
Y0002773 2 22 1003 1 BRUSH (+)
Y0002783 2 28 1F03 1 121254-77550  HN“- ASSY (%30 Y0002773 20 17 1E06
121023-44740 772 Y0002763 12 9 1813 COVER ASSY, REAR
FAN, COOLING ) 121254-77570  HLS“- ASSY(7%3951 Y0002773 20 19 1E06
Y0002783 12 6 1F13 1 HOLDER_ASSY, BRUSH
121024-59050  FOT(D12XL450 ¥0002763 14 10A  1B15 1 121254-77580  7%5991 (-) Y0002773 20 20 1E06
PIPE, FUEL 1 BRUSH (-)
121100-22400  4-29Y7° Y0002773 10 4 1011 1 121254-77590 _A2°4I7M(2%3¥y1 ¥0002773 20 21 1€06
CIRCLIP 1 SPRING, BRUSH
121111-21501 &%k (I51H1L Y00D2763 9 5- 1 1810 | 121254-77600  ANPYII% ASSY(Eos- Y0002773 20 22 1E06
BOLT, FLYWHEEL 1 BEARING ASSY, CENTER
V0002773 9 9 1010 1 121254-77610  #4L5-1 Y0002773 20 23 1E06
Y0002783 9 6- 1 1F10 1 SEAL, OIL -
121120-01620  #“Lk M10X28 Y00D2763 3 9 1B04 | 121254-77640  ypIh ASSY(#%p Y0002773 20 25 1E06




(MF NO.Y0OD2763) [ TR I kxx JVEINNTINOYNLY YI15EAY  PARTS INDEX *#*x 92.06.30 [T
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P EIINCEAL] 2VEUAT PC NO. 29%7 23%%  0y-33y | 7SEY ANDav Ve A1 PC NO. 3987 8%y 0r-33y
PART NO. DESCRIPTION GRP. REF. LOC.NO.I PART NO. DESCRIPTION GRP. REF. LOC.NO.
SHAFT ASSY, GEAR i PLUG M16
121254-77661  £oz1y ASSY Y0002773 20 27 1E06 | 121450-42450  7°39% M16 10002783 12 17- 1 1F13
PINION ASSY 1 _121450-61520  =-F“RAMPYSIS 8 Y0002763 15 19 1816
121254-77670  AT9F (X7°2797 Y0002773 20 28 1€06 ! NEEDLE BEARING FJ810
SWITCH, MAGNETIC ] Y0002783 15 14 1F16
121254-77681 _ 5-R ASSY($“p Y0002773 20 29 1€06 1 121462-59080  FON°{12° ¥0002783 14 14 1F15
CASE ASSY, GEAR T PIPE, FUEL OIL
121254-77690  ASI ($ -3 Y0002773 20 29A  1E06 ) 121520-01850  NoY4y (71-FVAes7° Y0002763 2 25 1803
METAL, GEAR CASE ] GASKET, F.FEED PUMP
121254-77700 LN -SET(HIF Y0002773 20 30 1E06 1 19 16 1005
LEVER SET' SHIFT ! Y0002783 2 3 1F03
121254-77730 _ ANN-SET (8%Ab ¥0002773 20 33 1E06 1 1921 1605
COVER SET, DUST 1 121520-01851  PK(71=F #9297 (J5PA) Y00D2763 2 25- 1 1803
12125477770 #NLE Y0002773 20 37 1606 1 GASKET, (NON-ASB.
BOLT, THROUGH ) 19 16- 1 1605
121254-77780 29" M5X0.8 Y0002773 20 38 1€E06 ! Y0002783 2 31- 1 1F03
SCREW 5 ' 19 21- 1 1605
121254-77790  #5% M4x0.7 Y0002773 2039 1E06 1 121520-34810  AMMRM(5514%) Y0002763 11 4 1812
SCREW &4 ) GUIDE, DIPSTICK
121254=77810  HA“=(M3-3F1L Y0002773 20 40 1€06 1 Y00D2783 1 4 1F12
COVER . ) _121521-77330_ _PINPASAMLE Y00D2763 17 2- 1 1€02
121400-01640  7°57%(16) Y00D2763 4 2 1805 1 ADJUSTER, BELT
PLUG M16 1 121522-59100  FOT(D12XL500 Y0002763 14 10A-1 1B15
121400-11340  N“WI“AFLY-I (EXH. Y0002773 6 13 1007 1 PIPE (L=500), FUEL
SEAL, VALVE STEM 1 121550-23200  @YF & Wb Y0002773 10 8 101
121420-01760 0427 Y00D2763 2 20 1803 1 BOLT, CONNECTING ROD
0-RING |_121575-66830_ A2Y2(PYNPAb Y0002763 15 45 1816
5 3 1806 1 SCREW, ADJUST
14 1806 1 Y0002783 15 48 1F16
19 4 1€0S 1 121850-11860  F-N°2°32% PT1/4 Y0002763 6 2 1807
8 1€05 PLUG PT1/4
35 1005 ! YQ002773 6 3 1007
Y0002773 5 9 1006t Y00D2783 S5 3 1FQ6
22 8 1ED8 1| 121850-21680  HB(V® 1) Y0002773 9 7 1010
33 1€08 1 BOLT, V-PULLEY
Y0002783 2 _ 20 1F03 1 121850-51960 0437 (FOPRYYY) ¥0002773 2 9 1003
6 4 1F07 1 0-RING, F.I.PUMP
19 4 1605 1 22 4 1E08
10 1605 1 122117-51560 _ hARIN (FONTNINYY Y00D2773 15 34 1016
39 1606 1 SCREW, PINION
121450-01560 9IJIZAMLIBX22 Y00D2763 2 2A 1B03 ¢ 122710-51090 NIT V% Yoo02773 15 5 1016
STUD M 8X 22 ' KEY
5 1803 | 124060-01050  7°57% Y0002763 1 2 1802
Y0002773 2 2 1003 i PLUG, PT1/8
Y00D2783 2 2A 1F03 ) 124060-59380  6n97°57% 6(IP-R+ Y00D2763 14 21 1815
4 1F03 1 PLUG
121450-01570  HIITANWE Y0002773 21 1 1607 Y0002783 1% 19 1F15
STUD | 124066-59100  #-A2Y%7° (3 8 Y0002763 13 42 1814
121450-42450 7°39% M16 Y00D02763 12 3 1813 1 CLAMP 8
PLUG M16 ' Y0002773 1712 1E02
16- 1 1813 1 18 2 1E03
Y0002773 13 16 1014 1 Y0002783 137 41 1F14
1% 16 1015« 124085-02220  A1LI-I Y0002763 3 6 1804
. 16- 1 1p15 ¢ SEAL, 01t




(MF NO.YDOD2763?

*xx JOEIANIINHINLL $245E39  PARTS INDEX #x* 92.06.30 P. 12
$rm———— +
7VEy NY23vY IVEAS PC NO. J9%7 8% 0s-335 1 IVED NN0IYY ey A PC NO. 29%7 3%y oy-33y
PART NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.
724085-02220 #1051 ¥0002783 3 5 1F04 1 SCREW, STOP
SEAL, OIL | 124323-59100  FO-T(D12XL600 Y0002783 14 13- 1 1F15
124101-49530  4-EASYMANS- Y0002773 13 10- 1 1D14 ! PIPE, FUEL OIL
COVER, THERMOSTAT T 124411-77351  VASLK(ALD) Y0002773 13 6- 1 1014
14 1- 1 1015 1 V-BELT (A41)
o - Y0002783 12 11 1F13 1 124411-77960_ Py PAS Y0002773 21 3- 2 1607
124160-01751  78(#%139) Y0002763 2 19 1803 ¢ ADJUSTER
CAP, LUB.OIL SUPPLY 1 124450-35110  09I2%(L03Y$) Y0002763 1 6A 1812
o s 2 1806 1 0-RING, L.0.STRAINER
9A 1806 1 19 13 1c05
13 1806 ! Y0002783 1M1 13 1F12
13- 1 1806 1 19 16 1605
Y0002773 2 3 1003t 124460-11340 A L7“ATLu-b Y0002773 6 14 1007
5 8 1006 SEAL, VALVE STEM
¥0002783 219 1F03 1 124465-44950  N°9$316 Y0002763 12 15- 1 1813
6 3 1F07 1 GASKET 16
124160-01900  7°37% PT 1/4 Y0002783 1 2 1702 1 19 15 1605
PLUG PT1/4 S | Y0002773 13 17 1D14
124160-01910  7°579~ P11/4 Y0002773 i z 1002 1 14 18 1015
PLUG PT1/4 i 18- 1 1015
124160-11340  NSLIMATLI-I Y0002783 s 12 1FQ6 ! 19 1p15
SEAL, VALVE STEMW 1 22 21 1€08
19 7 1605 1 Y0002783 12 16- 1 1F13
124160-11360  hv5 Y0002763 5 11 1806 ! : 19 20 1605
KNOB T 124550-21600 Yo7 %°% Yo0D2773 9 11 1010
11- 1 1806 1 GEAR, RING
Y0002773 5 12 1006 1 124550-51350 N 945 (FVyAny Y0002773 15 20 1016
12- 1 1006 1 GASKET, DELIVERY
12- 2 1006 1| 124550-51370  0Y457% (Fvyavy Y0002773 152 1016
Y0002783 6 13 1F07 1 0-RING, DELIVERY
13- 1 1F07 1 124550-55700  ILAZF(FOIT% Y0002763 1% 6 1815
124160-39140  hIY$“3 &L+ 10 Y0002773 12 1 1013 4 ELEMENT, FUEL
A JOINT BOLT 10 ] ¥0002783 14 6 115
124160-39450  179A1YF 0.5K6 #“A"5 10002763 1112 1812 1 124550-59820  AUY# FALF 8 Y0002773 12 4 1013
SWITCH, OIL PRESSURE ! BOLT 8, PIPE JOINT
Y0002773 12 2 1013 1 124550-66370  hA$YE 6 (YYSYPY Y0002763 15 44 1816
Y0002783 1 9 1F12 1 LOCK NUT M 6
124160-59080  FO-T(D12XL220 Y0002783 14 14- 1 1F15 Y0002773 19 37 1E04
. PIPE ' ¥0002783 15 47 1F16
124240-01871  47373(H0-P) Y0002773 H 6 1003 1 124701-11910 A AZYE(I1LY Y0002773 7 13 1008
COVER, HO-P ! GASKET, SILENCER
Y0002783 2 22 1FQ3 1 22 12 1€08
23 1F03 ) 30 1€08
124240-01882  NCY$(HO-P) Y0002773 2 7 1003 1 124701-11911  ASASYF(41LIY-J5PA Y0002773 7 13- 1 1008
GASKET, HYD.OIL PUMP ' GASKET, (NON-ASB.)
22 3 1608 22 12- 1 1€08
Y0002783 2 24 1F03 30- 1 1£08
) 19 5 1605 1| 124722-42290 VAL Y0002773 13 6- 2 1014
124240-01883  N°9%5(HO-P) (JIPA) ¥0002773 2 7- 11003 1 V-BELT
GASKET, (NON-ASB.) I 124736-07900  YuPIMHIIY Y0002773 6 35 1007
22 3- 1 1E08 1 LIFTER, ENGINE
124250-03640  FA#Y°(3%337°9%73%9)  Y00D2763 15 37 1816 | 124766-59050  #-A20%7° (3N 12 Y0002763 1% 12 1815
SCREW, STOP | CLANP 12
Y0002783 15 37 1F16 1 16 1815




(MF NO.Y0OOD2763) Io1L13 *xx JNEINNDINOIN1IY $212E390 PARTS INDEX %x%x 92.06.30 P. 13
+

PAPRINEE R 2V EIAT PC NO. 39%7 I8%Y 0¥-33u 1 I%ET NY21%9 7ty A1 PC NO. 29%2 3%y 0y-33v
PART NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.
CLAMP 12 1 129100-25061 P2 R(PIF 5> Y0002773 8 6 1009
124766-59050  ®-AZYY70 (W 12 Y0002773 17 17 1€02 1 SHAFT, IDLE GEAR
17- 1 1E02 1 129100-49800  %-FASYhY-A CMP Y0002773 14 3 1015
18 1 1E03 | CASE ASSY, THERMOSTAT
Y0002783 14 12 1F15 | 129100-49820  PK(4-TASYFIR Y0002773 14 H 1015
124767-59080 _FON°17° Y0002763 14 14A=1 1B15 1 GASKET, COVER
PIPE, F.0. 1 129100-49830  73(4-EAZYMI-A Y0002773 14 3 1015
124770-11770  AIY$Y5 PT1/8 Y0002773 14 4 1015 COVER, THERMOST .CASE
JOINT PT1/8 | 129100-49840  PK(4-EASYrS-R Y0002773 1% 11 1015
124772-66750 097 7Y+ M12 Y0002763 15 41 1816 | GASKET, THERMO. CASE
LOCK NUT M12 ! 129100-52100  71-kvP ¥0002773 15 60 1016
Y0002783 15 43 1F16 1 PUMP_ASSY, FUEL FEED
124950-11340  NBI“ATLI-I Y0002783 s 11 1F06 1+ 129100-53100  JASL&LS“- CMP Y0002773 16 4 1€01
SEAL, VALVE STEM ! HOLDER ASSY, NOZILE
19 8 1605 ! 129100-55650  FOIY$ILAub(53)L=92  Y00D02773 17 4 1EQ2
124950-51190 70559 PA70 Uo7™ Y0002773 15 10 1016 1 ELEMENT, FUEL
SPRING, PLUNGER I 129100-55680  23##Y7° Y0002773 17 H 1€02
128170-51300 _ F™UAMYASLYN CHP  YQOD2773 15 17 1016t CUP, STRAINER )
VALVE W/SEAT, DELIV. 1 129100-55690  437-=37%459% Y0002773 17 6 1€02
128300-77920  $43-(2%0-7°57% Y0002763 18 3 1604 ! RING, RETAINING
TIMER 1_129100-55700  A7°932% Y0002773 17 7 1€02
V0002773 20 44 TEOS 1 SPRING
Y0002783 18 3 1604 1 129100-59910  FO-T(Iup CMP Y0002773 16 12 1€01
128400-77200  I“IRL-8 (12v-40A7“3Y Y00D2763 17 1 1002 1 PIPE, FUEL INJECTION
GENERATOR 17129100-59920  FO-T(759% CMP Y0002773 16 13 TE01
9 1002 1 PIPE, FUEL INJECTION
Y0002773 21 8 1E07 | 129100-59930  FO-T(Iu9% CMP ¥0002773 16 14 1€01
Y0002783 17 7 1603 1 PIFE, FUEL INJECTION
129100-01580  A{39t°y  8X16 Y0002763 3 1 1804 1 129100-59951  FIYJ NI CMP Y0002773 18 8 1€03
PARALLEL PIN 8X 16 ] VALVE ASSY, CHECK
g 3 1810 1 129100-61400  3uto-KUNSISICHP Y0002773 19 11 1€04
Y0002773 3 1 1004 1 SHAFT ASSY, CONTROL
1- 1 1004 ! 129100-61450  FOYZY3 CMP Y0002773 19 14 1€04
5 1004 ¢ TORQUE SPRING ASSY
9 48 1D10  + 129100-61650  FOY“Hy3sn“z Y0002773 19 27 1€04
8 1010+ SPRING, FUEL CONTROL
Y0002783 3 7 1704 t 129100-61850  1257°39% (12) Y0002773 19 31 1E04
9 3 1F10 PLUG (12)
129100-01640  #4hY L7 A CHP Y0002773 3 7 1004 1 129100-61851  A257°37% (15) ¥0002773 19 31- 1 1€04
CASE ASSY, OIL SEAL 1 PLUG (151
129100-01730 AN (R{ILACS Y0002773 4 s 1005 | 129100-61930 7701+ Y0002763 15 39 1816
SPACER, OIL SUMP 1 NUT, CAP
129100-01790  #9Ih 2 (ATLA® ) Y0002773 4 3 1005 Y0002773 19 35 1E04
SUPPORT, OIL SUMP 1 ¥0002783 15 44 1F16
129100-11100 _ AMLIMCINT ¥0002773 6 8 1007 1 129102-53000 /AW CMP Y0002773 16 2 1601
VALVE, INTAKE 1 NOZZLE ASSY,F.INJECT
129100-11110  NSLI™CEXH ¥0002773 6 9 1007 1 129114-21590  I31HAL YT $ 09%) Y0002773 9 10 1010
VALVE, EXHAUST ' FLYWHEEL W/RING GEAR
12910011350 K o9k 97% Y0002773 5 1 1006 | 129114-34800  5I14%9 Y0002773 111 1012
BONNET ASSY 1 DIPSTICK
129100-13110  N1#I=A-brY Y0002773 7 4 1008 1 129114-51930  A1n“> (FOP ¥0002773 19 2 1E04
) MANTFOLD,EXHAUST 1 LABEL, FUEL I. PUMP
129100-23910  E°ARIEO A3 Y0002773 10 10 1011 1 129114-51960  5A%IL (729114-51360)  Y0OD2773 19 2- 1 1604
1

BUSH, PISTON PIN LABEL (729114-51360)




(MF NO.YDOD2763) xxx JNEINNZINOIMNLIY 4710E39 PARTS INDEX *%x 92.06.30 P. 14
A v i ] PAl=2 21 PC NO. 29%7 I3V oy-vay PAL A RAL ) Ve A PC NO. 29%7 Z8“Y o¥-23y
PART NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF., LOC.NO.
129114~55620 FODJ% CMP Y00p2773 17 1 1E02 129150-11810 NTEAN AN PY Y0002773 6 34 1007
STRAINER ASSY GUIDE, VALVE
129114-77330 ANLRPONPAS Y00Dp2773 21 3 1EQ7 129150-12100 $29¥2&-IL b Y00Dp2773 7 1 1008
ADJUSTER, BELT MANIFOLD, AIR INTAKE
129120-77501 IP-t-2 Yo0oD2773 7 10 1008 129150-12110 PK{F1O#I=H-IL ") Yoop2773 7 2 1008
HEATER, AIR GASKET, SUC.MANIFOLD
129129-14580 nLyeI+ Yo0p2773 8 1 1009 22 1M 1€08
CAMSHAFY ASSY 29 1E08
129150-01200 AYRNEC LS Y00D02773 1 14 1b02 129150-12111 PK(SUCI-H-ILb™) (/SPRY YOOD2773 7 2- 11008
STUD, CYL. HEAD GASKET, (NON-ASB.}
129150-01600 RVIFI2TNI50N Yoon2773 3 2 1004 22 11- 1 1E08
FLANGE, MOUNTING 29- 1_1£08
129150-01660 NOVFSCAIND-LY-R) Y0002773 3 6 1004 129150-13110 PKARZA-ILBY Yoon2773 7 5 1008

GASKET,0IL SEAL CASE GASKET, EXH.MANIFOLD

I
1
I
1
|
1
1
1
!
1
1
1
1
1
1
1
22 6 1E08 ! 22 13 1€08
129150-02020 A BF(ASLFPUI® Y0002773 1 8 1002 31 1€08
BOLT, BEARING CAP 1 129150-14101 nLEvv- 030 Yoop2773 8 2 1009
129150-02450  ASARANPYIIN Y0002773 112 1002 1 GEAR, CAMSHAFT
BEARING, THRUST ' 129150-14200  3A°9Yh Y0002773 8 4 1009
8 18 1009 ¢ TAPPET
129150-02800 _ A13A“PYII Y0002773 1 9 1002 1 129150-14400 _ 2°%yz@yh™  Y00D2773 8 H 1009
MAIN BEARING ] ROD, PUSH
129150-02870  A{IA“PY32" 0.25 U.S Y0OOD2773 116 1002 ¢+ 129150-21200  2522%%¢ ¥0002773 9 2 1010
MAIN BEARING 0.25U.S i GEAR, CRANKSHAFT
129150-02930  ASARASPUIIW Y00D2773 110 1002 1 129150-22300 E°AbyEey Y0002773 10 3 1011
BEARING, THRUST [ PIN, PISTON
129150-02940  A5ArASIL 0.5=0.25 ¥0002773 117 1b02 1 129150-23600  A“PYH2“(2559E° Y0002773 10 9 1011
BEARING, THRUST .250S [ BEARING, CRANKPIN
29150-03010  7%y-4%73 CMP Y0002773 H 1A 1006 ! 129150-23610  A“PY9%(te°z) 0.25Y,S Y00D2773 10 11 1011
. COVER ASSY, BREATHER ! BEARING,PIN U.S=0.25
129150-03070  A“UIL(7%y-9% Y0002773 B 3 1006 | 129150-25061  7%9u1(PAF L+ % Y00D2773 8 8 1009
BAFFLE, BREATHER 1 BUSH, IDLE GEAR
129150-03080  I“¢34% Y00p2773 5 2 1006 1| 129150-25101  PLh“IL¥%t cmp Y0002773 8 7 1009
PLATE, SHELTER 1 GEAR W/BUSH
129150-03090  #4-A ID16X27T Y00D2773 s 6 1006 1 129150-25900 % (FI-P Y00D2773 15 61 1016
PIPE t GEAR, FUEL INJ. PUMP - ) _
14 1006 | 129150-32000 LOA®I7°Y23 Y0002773 11 1 D12
129150-03100  JURSACINp-9vpofe Y0002773 2 25 1003 PUMP ASSY, LUB. OIL
RETAINER 1 _129150-32020 PK(LO-P YQQo2773 11 2 1012
5 11 1006 GASKET, L.0. PUMP
129150-11230  PY“PAZ (AMIA¥R Y0002773 6 26 1007 ! 22 14 1€08
SCREW, VALVE |_129150-35040 _ PK($19229h2 ¥0002773 11 16 1012
129150-11280  AMIOIUMZAN2 Y0002773 6 21 1007 1 GASKET, OIL STRAINER
SPRING ' 22 15 1€08
129150-11290  AMu999%2 Y0002773 6 22 1007 1 129150-35041  PK($29229h2)(/5PA}  Y00D2773 11 16- 1 1012
SHAFT, ROCKER ARM [ GASKET, (NON-ASB.)
129150-11310  NCYHL(ANII29Y Y0002773 5 7 1006 ¢ 22 15- 1 1E08
GASKET, BONNET ! 129150-35091  LO$29229hy CMP Y0002773 1117 1012
22 9 1E08 ! PIPE ASSY, OIL INLET
28 1E08 | 129150-35101  7%549¢ Y0002773 11 4 1012
129150-11370__ #¥Y2° (AN Y0002773 6 15 1007 BRACKET, STRAINER
CAP 1 129150-35110  PK (21L87“35Yh Y0002773 1 B 1012
129150-11750  #Y+ M8XP1.0 Y0002773 6 25 1007 GASKET, BRACKET
1

NUT M8XP1.0 22 16 1E08




(MF NO.YDO0OD2763) Po1L1s *xk JVEINNLINOINLD Y715t30 PARTS INDEX *%x 92.06.30 P. 15
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INED Avoave INEDAT PC NO. 29%7 Z3%Y a¥-935 + INEY ANLINY MED AT PC NO. 19%2 3%y 0¥-930
PART NO. DESCRIPTION GRP. REF. LOC.NO.I PART NO. DESCRIPTION GRP. REF., LOC.NO.
GASKET, BRACKET [ STUD, FEED PUMP
129150-35111 PKA2MBIN5YR) (JSPR) Y0O0D2773 11 5- 1 1012 ' 129155-51050 39995 (AFAP Y00OD2773 15 3 1016
GASKET, (NON-ASB.) 1 BALL BEARING, THRUST
22 16- 1 1€E08 | 129155-51060 ANPHLINEYT Yo0oop2773 15 4 1016
129150-35150 21L3 90X80L Y0002773 11 6 1012 ¢t RETAINER, BEARING
FILTER 90X80L | _129155-51140 EOS (ALY BN A Y0002773 15 7 1016
129150-35350 EPLE RN FEE Y00D2763 11 8 1B12 ¢ PIN, BARREL LOCKING
NUT 1 129155-51180 PARFEAR SN Lo Ak ) Yoon2773 15 9 1016
Y00D2773 11 8 1012 ¢ SPRING SHOE, PLUNGER
Y00D2783 1 15 1F12  + 129155-51200 oYk 922 Y0002773 15 11 1016
129150-39450 LO-T CMP YO0D2773 12 3 1013 1 TAPPET ASSY
PIPE ASSY, LUB. OIL I 129155-51270 SAOYRTY PR Yoon2773 15 15 1016
129150~-42000 Cw-P CMP Yo0D2773 13 1 1014 1 LOCKING, TAPPET
PUMP ASSY, C. WATER 1 129155-51280 L FAMSY) Y0002763 15 12 1816
129150-42001 CWk®32° CMP (JIPRA) YoQn2773 13 1- 1 1D14 ¢} 0-RING 56
PUMP ASSY, C.WATER 1 Yooo2773 15 16 1016
129150-42020 PK(CW-P Y0002773 13 2 1014 1 19 1A 1E04
GASKET, C.W. PUMP i Yoop2783 15 TA 1F16
22 17 1E08 ' 129155-51320 NRRCFR YA YRS Ypon2773 15 18 1016
37 1E08 ! SPRING, DELIV. VALVE
129150-49810 Nevty (¥-A3YE) Y00D2773 13 13 1D14 1 129155-51340 FI2YNNSEYT Yogonp2773 15 19 1016
GASKET, LOWER ! GUARD,DELIVERY VALVE
14 10 iD15 1 129155-51370 FDLIIUANIALYNS Yoon2773 15 22 1016
22 19 1E08 1 STOPPER, VALVE
129150-49811 PK(Y-EAZYL 8)(JLPAY YOOD2773 13 13- 1 1014 1 129155-51380 RYNFNACA) Y0002773 15 23 1016
GASKET, (NON-ASB.) ! LOCKING (A)
22 19- 1 1E08 1 129155-51390  QWE“A(B? Y0002773 15 24 1016
129150-59120 FURNACOLUPHL CHP YooD2763 13 36 1814 LOCKING (B?
RETAINER, INJ. PIPE I 129155-51400 FYoU28 Yoop2773 15 25 1016
Y0002773 16 10 1E01 ! DEFLECTOR
Y0002783 13 35 1F14 1 129155-51410 FABRML R (FRILI8 Y0002773 15 26 1016
129150~-59130 +P3F HB4X12 Y00D2763 13 37 1814 1t CHECK BOLT,DEFLECTOR
BOLT M 4X 12 - ! _129155-51420 205" (M16) Y0002773 15 27 1016
Y0002773 16 M 1E01 PLUG (M16)
Y00p2783 13 36 1F14 1 129155-51450 FaveIn°U¥s CMP Y0002773 15 28 1016
129150-59580 FPY°LFO-TEMY Y00p2773 17 13 1E02 ¢ SHIM SET, ADJUSTING
CAP 1 129155-51500 aovho-I3Y7 Y00D2773 15 29 1016
18 103 RACK, CONTROL
129150-77510 PK{IP-E-2 Y0002773 7 i1 1008 ! 129155-51521 2 9y1 (397 Yoon2773 15 30 1016
GASKET, AIR HEATER ' BUSH, RACK
22 23 1ED08 i 129155-51530 NIYN YR ISP Y0oD2773 15 31 1016
129150-77511 PK(IPE-2) (JIPA) Y0oDn2773 7 11- 11008 ! SPACER, AUX. SPRING
GASKET, (NON-ASB.! ! 129155-51540 pAgCCHNE Yoop2773 15 32 1016
22 23- 1 1E08 1 CIRCLIP
129155-11241 Yt CMP Y00p2773 ] 18 107 1 129155-51550 azxko-wte=%y (8 Y0002773 1533 1016
SHAFT ASSY, ROCKER [ PINION, CONTROL
129155-11260 ANDIDYEe -b (A Y00D02773 ] 19 1007 1 129155-51570 703" (M12) Yooo2773 15 36 1016
SUPPORT, ROCKER ARM ] PLUG (M12)
129155-11270 ANIDLYKe -+ (B YO0D2773 6 20 1007 ' 129155-51580 [ LA Y0002773 15 37 1016
SUPPORT, ROCKER ARM 1 0-RING
129155-49800 Y-EA3YH Y0002773 13 12 1014 ' 129155-51591 39258932 Y00D2773 15 38 1016
THERMOSTAT v SPRING, RACK
14 9 115t 129155-51600 F30L12L CMP Y00D2773 15 39 1016
129155-51020 DIIZHNILFEIT-bNP) Y00D2773 15 56~ 1 1D16 1 SHIM PACK




(MF N0.Y0OD2763) Ty *x% JOEINNIINIINLD YIIEID  PARTS INDEX *%x 92.06.30 P. 16
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MEY NVIaNY INEUA PC NO. 192 I3%y  0¥-333 1 INEY NV ey A1 PC NO. 1982 I3%%  0y-33y

PART NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.

729155-51700 Y373 (%u5d V0002773 15 40 1016 1 129155-61450  A{Fotdo oA Lt V0002773 19 15 1€04
COVER, LOWER 1 BOLT, REVOL. LIMIT

129155-51710  PK (#y81Y37% Y0002773 15 41 1016 1 129155-61480 _ Ho¥™ COMP Y0002763 15 15 1816
GASKET, LOWER COVER t SPACER ASSY

129155-51750  v773 (%81 Y0002773 15 42 D16 1 Y0002773 19 16 1604
COVER, SIDE ) Y0002783 1510 1F16

129155-51760  PK (ho3{Y775 Y0002773 15 43 1016 1 129155-61490 AN FUA“-3%7 Y0002773 19 17 1E04
GASKET, SIDE COVER 1 SHAFT, GOV. LEVER

129155-51790 5923904 Y00D2773 15 44 1D16 1 129155-61540 78 ¥0002773 19 26 1604
LOCKING, RACK ! SHIFTER

129155-51930 A9 T=3.25 Y0002773 15 46 1016 1 129155-61590  hATYE Y0002763 15 52 1816
SPACER T=3.25 ] NUT

129155-51940 o9 T=1.5 ¥0002773 15 47 1016 ¢ Y0002783 15 32 1F16
SPACER T=1.5 1} 129155-61810  E°J(ARYIOLAN- Y0002773 19 29 1E04

129155-52050  n°9+y (hyvy Y0002773 15 59 1016 1 PIN, STOP LEVER -
GASKET 1 129155-61830 097" (510 Y0002763 13 35 1814

129155-59520  oM3{oPACFO-TEFD Y0002783 13 42 1F14 1 0-RING $10
JOINT A o i Y0002773 19 30 _1EQ4

129155-59530 9 3{FB(FO-TEFD V0002783 13 43 1F14 1 30- 1 1E04
JOINT B ) ¥0002783 13 34 1F14

129155-61010 A Av$Y-2 ¥0002773 19 3 1EQ4 1 129155-61950 9“9 B(9{3 ¥0002773 19 36 1604
CASE, GOVERNOR i BOLT, WASHER BASED

129155-61011  AAF5-A  X(EYADPY  YOOD2773 19 3- 1 1ED4 ) 129156-01332  AYFASASYE Y0002773 115 1002
CASE, GOVERNOR ' GASKET., HEAD

729155-61012 A N“F5-R V0002773 79 3- 2 1E04 1 22 2 1£08
HOUSING, GOVERNOR | 27 1€08

129155-61050 _N°Y#y (ASAV35-3 Y0002773 19 4 1E04 | 129156-51910  A4NNy (3291 ¥0002773 15 45 1016
GASKET, GOV. CASE 1 LABEL, CAUTION

129155-61060 A N“34-A73 ¥0002773 19 s 1E04 1 129255-59580  FOAY Yoop2773 17 20  1€02
COVER, GOVERNOR CASE t PIPE, FUEL

129155-61070  N°9%y (5-A73 Y0002773 19 6 1E04 18 7 1E03
GASKET, CASE COVER 1 129350-49530  9-TRZYLANS- ¥0002773 13 10 1014

129155-61090  &“WM(A“A“3¥-A75 _ YOO0D2773 19 7 1EQ4 1 COVER, THERMOSTAT
BOLT,60vV. CASE COVER ' 14 1 1015

129155-61120 422 L=30(3-7 0 Y00D2773 19 8A  1ED4 ! 129350-49540  N°YEI(Y-EASYMAN“-)  YOOD2783 1212 1F13
LINK L=30{(MARK O ! GASKET, THERMO.COVER

129155-61130 027 L=31(%-7 1 V0002773 19 8B  1E04 1 19 19 1605
LINK L=31(MARK 1 1 129350-49541  PK(4-TASYRAN“-) (JIPA YOOD2783 12 12- 1 1F13

129155-61140 _ 422 L=30.5 (-7 05) Y00D2773 19 _ 8C _ 1EQ4 1 GASKET, (NON ASB.)
LINK L=30.5(MARK 05) i 19 19- 1 1605

129155-61150 427 L=33(3-7 3 Y0002773 19 80  1E04 1 129350-49800  9-FASYE (71°C Y0002783 12 13 1F13
LINK L=33(MARK 3 i THERMOSTAT (71°C

129155-61160 937 L=34(3-74 Xh535 Y00D2773 19 8E  1E04 1 129400-01520 7309 (#“P5-A Y0002773 2 1 1003
LINK L=34(MARK 4 i FLANGE,GEARS HOUSING

129155-61170_ Y27 L=28(2-7 8 Y00D2773 19 __8F _1E04 1 129400-01590__$“P5-A CMP ¥0002773 2 4 1003
LINK L=28(MARK 8 i HOUSING,GEARS W/SEAL

129155-61180 427 L=29(3-7 9 Y0002773 19 86  1E04 1 129400-51100  7°535%% CMP Y0002773 15 6 1016
LINK L=29(MARK 9 ! PLUNGER W/BARREL

129155-61201 A A T9I{F CMP Y0002773 19 9 1E04 1 129400-92400  7LY7AkK-3 Y0002763 20 1 107
WEIGHT ASSY, GOV. ' FLEX HORN

129155-61341 _ AU-7% ¥0Q02773 19 -_10 1604 1 ¥0002783 20 1 1607 _
SLEEVE I 129400-92420  JUY7AK-3 Y0002773 23 1 1E10

129155-61430  AY“(ATbo-ALAN %2 Y00D2773 19 12 1EG4 1 FLEX HORN
SPACER, SHAFT 1_129402-22080_ £OAby CMP ¥0002773 10 1 1011




(MF NO.YD0D2763) 1 1M01 ! *xx JUEIANIINOYNLIY $715E39  PARTS INDEX *xx 92.06.30 P. 17
P +
22ty nNvoave INETAT PC NO. 29%7 23Ny ob¥-¥3as v VLD Atuave PAL 20 L PC NO. 19%2 3% ay-93y
PART NO. DESCRIPTION GRP. REF. LOC.NO.! _PART NO. DESCRIPTION GRP. REF. LOC.NO.
PISTON W/RINGS [ PLUG M22
129402-22920 E°Abs CMP 0.5=0.5 Y00D2773 i0 12 1011 1 171340-21650 vIe -y (2522} Y0002773 9 5 1010
PISTON W/RING 0S=0.5 ! V-PULLEY, CRANKSHAFT
129402-22970 927" tYr(080.5)? Y00D2773 10 13 1011 1 171353-34830  B“{FS (LAY -2M) Y0002773 1M1 13 1012
RING SET 0.5=0.5 1 GUIDE, DIPSTICK
129450-42290 VAMLE (4115F YoQ02773 13 6 1014 | 171353-61710 bl ) N 2.0 A Y0002773 19 28- 1 1EQ4
V-BELT 0 SPRING, GOVERNOR
129500-61500  AMN“FLAN- CMP Y0002773 19 18 1E04 ¢+ 171353-61720 H“N“3ADO 4o Y00D2773 19 28 1E04
LEVER ASSY, GOVERNOR ' SPRING, GOVERNOR
129500-61501  h“N“Fun“- CMP Y0002773 19 18- 1 104 1 174307-51170  A%295 A(D°553%¢ Y00D2773 15 8 1016
LEVER ASSY, GOVERNOR [ RETAINER A
129550-42350  v7°-4¢120 Y0002773 13 7 1014 | 174307-51560  t°=%y 774307-51490 A Y00D2773 15 35 1016
V-PULLEY [ PINION
129555-59510  FO-T D13/7.5%L180 Yp002773 1719 1E02 1t 176307-51700  3LtYH(F3IoL13s Y00D2763 15 18 1816
PIPE, FUEL 1 SHIM SET
129795-01780  #{Uo-I Y0002773 3 8 1004 Y0002773 19 19 1E04
SEAL, OIL ' Y0002783 15 13 1F16
129795-01800 _ #{b¥-l Y0002773 2 s 1003 1 _194180-51640 _ 2332° D(91¥N-2R Y0002763 16 24- 1 1B1S
SEAL, OIL 0 CLAMP, WIRE HARNESS
129795-01900  9IJ5 & Wt Y0002773 21 1- 1 1E07 1 Y00D2783 14 22- 1 1F15
STUD ! _194990-22050  42°A(AN°Y7 8 Y0002763 2 8 1803
129795-01950  n°42°/97 Y0002773 2 B 1003 1 NUT W/WASHER 8
PIPE, KNOCK L=18 ' 7 7 1808
129795-02411  7%931 (A Y00D2773 11 1002 1 15 32 1816
8USH, CAMSHAFT [ Y0002773 7 6 1008
129795-11120  AMon“z Y0002773 6 10 1007 ¢ Y0002783 2 8 1F03
SPRING, VALVE ' 7 6 1F08
129795-11180  AJL(AIA“Z) Y0002773 6 11 1007 ¢ 7 1F08
RETAINER, SPRING ' 15 35 1F16
129795-21661  #vh%z Y0002773 9 6 1010 1 22117-040000  4%h%2(a3 4 Y0002763 15 22 1816
T WASHER 1 WASHER 4
129795-49550 PK(Y=-FARYPHANAN =) Yoop2773 13 1 1014 1 24~ 1 1B16
GASKET, THERMO.COVER ' YoQoD2773 19 38 1E04
14 2 1015 1 38- 1 1€04
22 18 1€08 1 Y00D2783 15 17 1F16
129795-49551 PK(Y-FAZYFANN-) (/PR YOODD2773 13 11- 1 1014 ¢ 20~ 1 1F16
GASKET, (NON-ASB.) I 22137-040000 YWANREIANE 4 Y00D2763 13 23 1814
22 18- 1 1EG8 1 WASHER 4
129795-77800  7%0-2°32" Y0002763 18 1 1€04 ¢ Y0002783 13 22 1F14
PLUG, GLOW 1 22137-080000 EAFRFXES AL 2 Yoon2763 17 8 1€02
Y0002783 18 1 1604 1 WASHER 8, POLISHED
135210-61090 291239F% YOOD2763 15 43 1816 | 22190-100000 Y-W0Yor(3Yr 10 YQop2773 19 39 1€04
LEAD v SEAL WASHER 10
Y0002783 15 46 1F16 1 22217-040000  N“z9%n 2 4 Y0002763 13 24 1814
171051-01921  A957°359% Y0002773 1 3 1002t SPRING WASHER &
PLUG i Y00D2783 13 23 1F14
171056-59920 2 F“75u7° Y0002763 14 24 1B1S 1 22217-050000  N“39%“a%2 5 Y0002763 B 7 1806
CLAMP ' SPRING WASHER _5
Y0002783 16 22 1F15 1 Y0002773 15 48 1016
171301-01640  2°57%¢22) ¥0002773 4 2 1005 1 19 40 1E04
o PLUG M22 ' YD002783 6 9 1FO7
Yo0oDp2783 4 2 1F05 1 22217-060000 vz 6 Y0o002773 15 49 1016
2- 1 1705 ¢ SPRING WASHER 6
2- 2 1F0S ! 22217-120000_ N 24“p%% 12 Y0002773 15 62 1016




¢MF NO.YOOD2763) I 1M02 1 **x IVEINNSINOUN1LL ¥910E3Y PARTS INDEX *%x 92.06.30 P. 18
R +
MEy Ntuave e PC NO. 19%7 8“9y 0o¥-v3u IVED AvavY ey A PC NO. 39%7 8%y 0¥-230
PART NO. DESCRIPTION GRP. REF. LOC.NO. PART NO. DESCRIPTION GRP. REF. LOC.NO.
WASHER 12,SPRING 22351-060012 A7°Yu7%E° 6.0AX 12 Y00D2773 6 16 1007
22242-000100 FADC(INZ 10 Y00p2763 6 25 1807 SPRING PIN 6X12
CIRCLIP 10 YO0D2783 S 17 1F06
22242-000120 FADCCINZ 12 Y00D2783 5 28 1F06 22360-040000 ATU°CL°L 4 Y00D2763 15 56 iB16
CIRCLIP 12 SNAP PIN &4
22242-000200 PADC(INZ 20 Y00D2763 8 18 1809 Y0QD2773 19 45 1E04

CIRCLIP 20 Yo0D2783 15 27 1F16

22351-040010  A2°YI2°t°y 4.0AX 10 Y00D2763 2 28 1803 GASKET 14, ROUND

SPRING PIN 4X10 19 19 1€05

9 1803 Y0002783 13 46 1F14
15 28 1816 19 24 1605
V0002773 9 3 1010 23414-160000 N°9%5(2W 16 Y0002763 12 15 1813

15 1010 GASKET 16, ROUND
e Y0002783 2 2B 1FO3 . ) . Y0002783 1216 1F13
9 1F03 23414-160021  n°9#5(a3 16 Y0002763 12 4 1813

15 22 1F16 GASKET 16

22351-050010 _ A7°4u7°t°y S.0AX 10 Y00D2773 15 50 1016 23418-060000 _ N°9#3(IW__ 6 Y0002763 14 8 1815

SPRING PIN 5X10
22351-060012  A7°Y39%t°> 6.0AX 12 YOOD2763 6 19 1807
SPRING PIN 6X12

GASKET 6, NYLON
Y0002783 14
23871-010000 WNJ°52%PT  1/8 Y00D2773 1

1F15
1002

1
]
1
i
i
1
i
1
1
Y0002783 8 17 1F09 | 22360-060000 AFYI°L°L 6 Y0002763 15 53 1B16
22252-000210 _ bAJC(PF 21 Y00p2783 10 4 1F11 1 SNAP PIN 6
CIRCLIP 21 ] Yo0op2783 15 28 1F16
22272-000040 FADE 4 Y00D2763 15 25 1816 1 22372-040000 ATYIOLOIIASO 4 Yoop2773 19 45- 1 1€E05
CIRCLIP E- 4 ] SNAP_PIN_ 4
YD002773 19 41 1E04 1 22451-060000  99“yt> 0.6 Y00D2763 15 47 1816
Y0002783 15 18 1F16 WIRE 0.6
22272-000060  FAE 6 Y0002773 19 42 1E04 1 Y00D2783 15 50 _ 1F16
CIRCLIP E- 6 I 22512-040120  719%-%- 4X12 Y00D2763 8 s 1809
22287-120000  A-N°-0Y24“hA%z 12 Y0002773 19 43 1E04 1 KEY 4X 12
WASHER 12 i 8 1809
22312-060100  Af29E°5  6X10 V0002783 3 6 1F04 | 9 3 1810
PIN 6X10,STRAIGHT 1 Y0002783 8 3 1709
22312-080160 AfI0E°S  8X16 ¥Y0002773 9 12 1010 1 7 1F09
PARALLEL PIN 8X 16 i 9 4 1F10
12- 1 1010 | 22512-070140  7IY -%- 7X14 Y0002773 8 3 1009
22312-080250  N{39E°3  8X25S Y0002773 3 13 1004 1 KEY  7X 14
PIN 8X25,STRAIGHT ] 9 4 1010
22351-020004  A7°Y39 t°3 2.0A Y0002763 15 23 1816 1 23000-013000 #-A72Y%7° 13 Y0002773 17 2 1E02
SPRING_PIN 2X 4 1 CLAMP 13
Y0002783 15 19 1F16 ' 23414-050000 N°9$3(IW 5 Y0002773 19 46 1€05
22351-030012  A7°Y37%t°> 3.0AX 12 Y00D2763 9 38 1810 ! GASKET S
______SPRING PIN 3X12 !_23414-080000 NS 8 Y0002773 12 5 1013
38-1 1810 1 GASKET 8, ROUND
11 1810 | 23414-080012  N°%#2(I3W 8 Y0002763 14 23 1815
. 13 1810 ! GASKET 8
Y0002783 9 B 1F10 19 18 1€05
22351-030014  A2°UZ7°t° 3.0AX 14 Y00D2763 15 22- 1 1B16 ! Y0002783 1% 21 1F15
SPRING PIN 3X14 1 19 23 1605
24 1816 1 23414-100000 N°9#2 (3 10 Y0002773 12 6 1013
Y00D2783 15 17- 1 1F16 | GASKET 10, ROUND
20 1F16 1 23414-120000 _N°9#(3_12 Y0002773 18 9 1E03
22351-030016  A7°0o7“E°y 3.0AX 16 V0002773 19 44 1E04 1 GASKET 12, ROUND
SPRING PIN 3X16 ! 23414-140000 N°Y$ (I 14 Y0002763 13 47 1814
1
1
'
1
i
1
1
1
1
1
1
1
i

&~




(MF NO.YOOD2763) 1403 xxk JVEINNZINOINID Y710E39  PARTS INDEX *xx 92.06.30 P. 19
PALE AT AT R PC NO. 20%7 %Y 0y-233 1 INEY AYIINY IVEY A1 PC NO. 29%7 8%y 0y-vay
PART NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.

PLUG PT1/8,5CREW [ 0-RING 1A P-32.0
23871-010000  2¥%7°37%PT 1/8 Y0002783 1 3 1F02 1| 24311-000320 0437 1A P 32.0 Y0002763 S 14~ 1 1BO6
23871-020000  2¥%7°57%PT  1/4 Y0002763 6 2- 1 1807 ! 14~ 2 1806
PLUG PT1/4,SCREW 0 19 4~ 1 1€05
23871-030000  2¥%7°57“PT 3/8 Y00pD2763 12 1A 1813 8- 1 1€C05
PLUG PT3/8,SCREW | 35- 1_1¢€05
Y00D2773 6 4 1007 1t YO0D2773 2 1 1003
14 7 1015 4 B 9- 1 1006
Y00Dp2783 12 1A 1F13 1 22 5 1E08
23887-100002  6h77°57% 10 Y00D2773 19 47 1E05 ! 8- 1 1E08
PLUG 10 ' 33- 1 1E08
23887-160002  6877°52% 16 ¥Y0002763 12 s 1B13 1 ¥0002783 2 20- 1 1F03 _
PLUG 16, HEX. T 1 6 4- 1 1F07
16 1813 1t 19 4- 1 1605
Y0002783 12 17 1F13 1 - o 10- 1 1605
24101-062034  A“PUuJ% 6203 Y0002763 8 11 1809 1 39- 1 1606
BALL BEARING 1 24311-240100 0437 1A P 10A Y00D2763 19 22 1c05
Y0002783 8 10 1F09 1 0-RING 1A P-10A
24101-063034  A“PYs7% 6303 Y0002773 15 51 116 Y0002773 11 14 1012
BALL BEARING 1 Y0002783 19 27 1605
24102-063034  A\“PYu2* 6303u Y00D2763 8 9 1809 1 24321-000350  04»9% 1A 6 35.0 Y0002763 12 13 1813
BALL BEARING 6303U [ 0-RING 1A 6-35.0
Y0002783 8 9 1F09 ! 19 23 1005
24311-000120  0Y22% 1A P 12.0 Y0002763 2 10 1803 1 _24321-000650  0Y39* 1A 6 65.0 Y0002773 1711 1€02
0-RING 1A P 12.0 [ 0-RING 1A 6-65.0
5 12 1806 1 22 22 1€08
11 10 1B12 1 24341-000070 0-Y32% 1A_S§-7.0 Y0002763 15 31 1B16
19 20 1c05 ! 0-RING 1A S-7.0
34 1€05 4 Y0002783 15 24 1F16
¥0002773 5 13 1006 ) 24341-000160_ 0432 1A S 16.0 Y00D2773 1552 1016
22 10 1E08 ¢ 0-RING 1A S-16.0
34 1E08 | 24341-000240  0Y29* 1A S 24.0 Y00D2763 2 23- 1 1803
Y00D2783 210 1FO3 1 0-RING 1A _S$-24.0 _
6 12 1F07 1 19 24- 1 1C05
11 7 1F12 1 Y00D2773 2 23- 1 1003
19 25 1605 ¢ 4 4 1005
25- 1 1605 1 Y00D2783 2 29- 1 1FO03
38 1606 } 4 3 1F0S
24311-000160  042% 1A P 16.0 Y00b2773 2__10 1003 ! 3- 1 1F0S
0-RING 1A P-16.0 [ 3- 2 1f05
11 9 1012 1t 19 28- 1 1605
17 9 1EQ02 ! 28- 2 1605
Y00D2783 M 16 1F12 1 29- 1 1605
19 26 1605 | 24341-000250  0YZ2% 1A § 25.0 Y0002783 19 28 1605
24311-000180 oyy2" 1A P 18.0 Y00D2763 4 3 1805 ! O0-RING 1A §-25.0
0-RING 1A P-18.0 | 24341-000260 04Z7% 1A S 26.0 Y00D2763 2 23 1803
19 21 ic0s ! 0-RING 1A $-26.0

24311-000240 0yy2™ 1A P 24.0 Y0002783 19 28- 3 1605 } 19 24 1€05

0-RING 1A P-24.0 [ Y0002783 2 29 1F03

24311-000260  0YI7% 1A P 26.0 Y0002773 2 23 1003 | 19 29 1605

0-RING 1A P-26.0 ! 24341-000500 _ 047" 1A S 50.0 ¥0002773 5 4 1006

24311-000320 0927 1A P 32.0 Y00D2763 2 20- 1 1803 ! 0~RING 1A $-50.0

0-RING 1A P-32.0 ! 22 7 1E08
e ] 98 1806 ! 32 1E08




(MF NO.YQ0D2763? ¢

1M04 *kk JSEINNTINOINIT ¥213EIY  PARTS INDEX *#x 92.06.30 P. 20
tomemmm +
7VEy Mhoavg NEDAT PC NO. 39%2 23Ny e¥-933 1 IVED Avuave PALS I L PC NO. 29%7 3%y 0oYy-93u
PART NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO
0-RING 1A 5-50.0 1 BOLT M 6X 12 PLATED
26013-060202 ASLROANR  6X 20 Y00Dp2763 11 3 1812 t 26106-060122 YNCECLE 6X 12 Y00D2783 1 12 1F02
BOLT M 6X 20 ! 4 5 1FOS
26013-100202 VLR CA“2 10X 20 YO0D2763 1 17 1882 1 5 35- 1F06
BOLT W/WASHER M10X20 1 8 18 1FQ9
17-1__1B02 | 26106-060162 UNSANLE  6X 16 yppozzes 2 11 1803
Y0002783 1 19 1F02 1 BOLT M 6X 16 PLATED
19- 1 1FD2 | 7 3 1808
26013-100252 ANt R 10X 25 Y00D2773 1 19- 1002 ! 8 12 1809
BOLT W/WASHER M10X25 ! Y0ooDp2783 2 11 1F03
26014-060162 AR CETENNR 6X 16 Y00D2773 13 9- 1014 1 8 11 1F09
BOLT M 6X 16 | _26106-060182 INNENLE  6X 18 Y0002763 2 24 1803
Y0002783 12 7 1F13 BOLT M 6X 18 PLATED
26014-060202 BNLRCESHNANR 6X 20 YOOD2763 2 27 1803 12 14 1813
BOLT M 6X 20 ] Y00p2783 2 30 1FQ3
YO0D2783 2 33 1F03 1 26106-060202 YNNANMLE 6X 20 Y0OD2773 19 49 1€E0S
26014-060252 AR CETFANZ 6X 25 YOO0D2773 13 9 1014 1 BOLT M 6X 20 PLATED
BOLT M 6X 25 1 Y0002783 7 3 1FO8
26014-060352 AN CES+HAN2R 6X 35 YQ0D2763 12 10 1B13 1 26106-060222 IntE L 6X 22 YO0D2763 3 7 1804
BOLT M 6X 35 [ BOLT M 6X 22 PLATED
26014-080252 MR CESHANR 8X 25 Y0OD2763 17 4 1€02 ! Y0002783 3 7 1F04
BOLT M 8X 25 I 26106-060282 YNNEMLE  6X 28 Y00D2763 7 4 1808
Yoop27v73 21 4 1E07 BOLT M 6X 28 PLATED
Y0QD2783 17 3 1603 ' 26106-060302 INNECLE 6X 30 Y0002773 20 41 1EQ6
26014-080702 ANLMCES+N™2) M 8X 70 YDOD2763 14 9- 1815 1 BOLT M 6X 30 PLATED
BOLT W/WASHER M8X 70 ! Y0002783 2 12 1F03
YO0D2773 17 14- 1EQ2 1 26106-060352 INNEMLE X 35 ¥Y0002763 2 12 1803
YoOoDp2783 14 9= 1F15 ) BOLT M 6X 35 PLATED
26014-100252 VLM CESENANZ 10X 25 Y0OD2763 1 18 1802 ¢ 12- 1803
BOLT 10X25 W/PLW+SPW ' 7 8 1808
Ypon2773 1 19 1002 1| 26106-060402 YNUENLE  6X 40 Y00D2763 2 13 1803
19- 1002 BOLT M 6X 40 PLATED
26022-040082 FAMIRIN (NN RLX 8 Y0002763 13 25 1B14 ' 26106-060452 INEVRE  6X 45 Y0002763 4 6_. 1805
SCREW M 4X 8 [ BOLT M 6X 45 PLATED
Y0o02783 13 24 1F14 1 Yooo2773 20 42 1€E06
26022-050102 FANIRIN(NNR5X10 Y0002773 15 53 1016 ! Y0002783 4 6 1F05
SCREW M SX 10 1 26106-060502 UN“AELr 6X S0 Y0002763 2 14 1803
19 51- 1 1E05 1 BOLT M 6X S0 PLATED
51- 1EQS 1 26106-060602 IYNELE  6X 60 Y00b2783 2 13 1F03
26022-060162 FANIRIN (NN R6XT6 Yoop2773 15 54 1016 I BOLT M 6X 60 PLATED
SCREW M 6X 16 0 14 1F03
26023-050102 FAMIRUN(ES+N25X10 Y00p2773 19 S1A 1E05 | 26106-060652 YNNECLE  6X 65 Y0O0DP2763 2 15 1803
SCREW M SX 10 [ BOLT M 6X 65 PLATED
26106-060102 UNCENLE 6X 10 Yoop2763 4 5 1B0S | 26106-060702 YNNAC LS 6X 70 YOOD2763 15 54 1B16
BOLT M 6X 10 PLATED ! BOLT M _6X 70 PLATED
15 30 1816 ! Yooo2783 15 29 1F16
Y00D2773 19 48 1EDS 1 26106-060802 YNNEMLE  6X 80 YoQoDn2783 2 15 1F03
Y00D2783 11 8 iF12 ¢ BOLT M 6X 80 PLATED
15 26 1F16 + 26106-080102 YNUE L 8X 10 Y00D2773 11 15 112
26106-060122 YNCEMLE X 12 Y0OOD2763 1 13 1802 ¢ BOLT M 8X 10 PLATED
BOLT M 6X 12 PLATED | 26106-080122  YN“ALE  8X 12 Y00D2763 14 25 1815
8 19 1809 | BOLT M 8X 12 PLATED
1" 11 1812 1 Yoop2773 2 12 1003
Y0002773 24 1003 1 Yo0oD2783 2 26 1703




(MF NO.Y0DD2763) 1 1MO5 1 xkx JNEIANIIVHINLY $713E39  PARTS INDEX *xx 92.06.30 P. 21
+
VeI NN DA 19%7 Z3%Y 05-333 | 2VED MNAv9 7vEY A PC NO. 1987 25%9  0y-33y
PART NO. DESCRIPTION GRP. REF. LOC.NO. PART NO. DESCRIPTION GRP. REF. LOC.NO,
BOLT M 8X 12 PLATED BOLT M 8X 50 PLATED
26106-080122  YASH“LM  8X 12 Y0002783 14 23 1F15 1 26106-080552  YN“A“ILF 8X S5 ¥0002773 2 17 1003
26106-080142 YN # b 8X 14 Y0002763 6 34 _ 1807 BOLT M _8X 55 PLATED

BOLT M 8X 14 PLATED 13 3 1014

1
1
!
1
)
1
35 1807 ¢ Y00Dp2783 12 15 1F13
YoQp2773 6 36 1007 ' 26106-080602 YN“ALe  8x_60 Y0002773 13 4 1014
YO0D2783 S 34 1F06 ¥ BOLT M 8X 60 PLATED
35 1F06 ¢ 14 15 1015
26106-080162 YN“ARE  8X 16 Yooo2773 1 13 1002 ) 26106-080652 I ENLE  8X 65 Y00p2763 14 9 1B1S
BOLT M 8X 16 PLATED ' BOLT M 8X 65 PLATED
2 13 1003 Yooo02773 13 14 1014
14 1603 1 14 12- 1 1015
4 3 1005 17 14 1E02
5 5 1006 Y00o02783 14 9 1F15
26106-080182 YNNECILE - 8X 18 Y00D2763 17 5 1€02 ' 26106-080802 YN &%k 8X 80 Y0Qp2773 7 7 1008
BOLT M 8X 18 PLATED 1 BOLT M 8X 80 PLATED
Y0o0D2783 17 4 1603 | 26106-080852 YNCAT L 8X 85 Yoon2773 2 18 1003
4- 2 1603 1 BOLT M 8X 85 PLATED
26106-080202 YNNENLE  8X 20 YO0D2763 17 5- 1 1€C02 | 26106-100122 YNNEC LR 10X 12 Y00D2763 14 25- 1 1815
BOLT M 8X 20 PLATED 1 BOLT M10X 12 PLATED
Y0oDn2773 2 15 1003 ! Y00D2783 14 23- 1 1F15
1 10 1012 1 26106-100402 YNV ILE 10X 40 Y0002763 17 6 102
14 12 1015 1 B0OLT M10X 40 PLATED
Y00D2783 11 17 1F12 1 6-_2 1€02
17 4- 1 1603 |1 36 1€03
26106-080252 YN“ECILE 8X 25 Yoon2773 4 7 1005 1 Y0002783 17 5 1603
BOLT M 8X 25 PLATED 1 26106-100452 YNCETLE 10X 4S5 Y0002783 17 5- 1 1603
6 31 1007 | BOLT M10X 45 PLATED
7 3 1008 ' 26106-100502 YnvECLE 10X S0 YOO0D2763 17 6= 1 1C02
. 13 15 1014 ¢ BOLT M10X S0 PLATED
14 13 1015 1 26106-100552 YN“E&LE 10X 55 Y00D02783 17 5- 2 1603
13- 1 1015 1 BOLT M10X 55 PLATED
Y0ooD2783 12 14 1F13 | 26106-100852 YN“&*LE 10X 85 Y00D02763 3 8 1B04
26106-080302 YNCECLE  8X 30 Yooo2773 3 9 1004 ¢ BOLT M10X 85 PLATED
BOLT M 8X 30 PLATED i 9 12 1810
26106-080352 YN“E“ibh_ 8x 35 Y0002773 3 10 1004 ! Y0002783 3 8 1F04
BOLT M 8X 35 PLATED 1 26116-050102 £ Lr 5X 10 YO0D2763 15 55 1816
7 12 1008 1 BOLT M SX 10 PLATED
11 18 1012 ) Y00D2783 15 30 1F16
26106-080402 YNRENLE  8X 40 Y0002783 2 27 1F03 1 26116-050302 AL 5X 30 Yoon2773 15 55 1016
BOLT M 8X 40 PLATED | BOLT M 5X 30 PLATED
S . 7 8 1F08 | 26116-060162 ANk 6X 16 Yo0Dp2773 14 8 1D15
26106-080452 YNNENLE  8X 45 Y00Dp2763 6 32 1807 ! BOLT M 6X 16 PLATED
BOLT M 8X 45 PLATED I 26116-060304 AMLh 6X 30 Y00D2763 15 48 1816
12 6 1813 | BOLT M 6X 30 PLATED
Yo002773 2 16 1003 | 26116-100252 we L 10X 25 Y0002763 3 3 1804
4 8 1005 1 BOLT M10X 25 PLATED
8 9 1009 ! ¥Y00D2783 3 3 1FQ4
Y0002783 5 31 1F06 1 26116-120252 Atk 12X 25 Y0002763 16 50 1c01
12 s 1F13 4 BOLT M12X 25 PLATED
26106-080502 YNSE L 8X SO YopD2773 4 9 1005 Y0002773 20 43 1€E06
BOLT M 8X 50 PLATED 0 Y0O0oD2783 16 50 1602
6 32 1007 | 26116-121002 AW 12X100 Yo002773 3 1 1004
14 14 1015 1 BOLT M12X100 PLATED




(MF NO.YDOD2763? !

*xx JNESANZINOINIL $710E30 PARTS INDEX *x%x 92.06.30 P. 22
Vs ntuave INEDAT PC NO. 29%7 3%y 0y-32 1 I%ED ANLIND ey M PC NO. 20%2 23%“Y o¥-v30
PART NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.
26116-121152 N LE 12X115 Yo0o02773 3 12 1004 ¥ 26587-040102 NRIR"2DN (473 4X10 Y00p2783 13 25 1F14
BOLT M12X115 PLATED [ SCREW M 4X 10
26206-100202 AL 10X 20 Y0002773 3 3 1D04 t 26587-080102 N{Oh“I2UM (+PF 8X10  YOOD2763 8 13 1B09
BOLT M10X20 1 SCREW M 8X 10
26206-100252 ALr 10X 25 Y0002763 3 3- 1 1804 Y00D2783 8 12 1F09
BOLT M10X25 | 26716-060002 IYr 6 YO0D2773 15 57 1016
Yogp2773 3 4 1004 ¢ NUT M 6
Y0002783 3 3- 1 1F04 1 26716-120002 IUr 12 Y0002773 15 63 1016
3- 2 1F04 ! NUT M12
26216-060142 PIJZANLS  6X 14 Yoon2773 15 56 1016 1 26756-060002 MIYr 6 Yo0on2763 6 28 1807
STUD M 6X 14 PLATED ' LOCK NUT M 6 PLATED
26216-060202 DIJIKMLE  6X 20 Y0002773 6 5 1007 i 31 1807
STUD M 6X 20 PLATED [ 15 49 1816
26216-060402 PIJIZHNLE  6X 40 Y00D2763 ] 14 1807 Yoop2783 S 22 1F06
STUD M 6X 40 PLATED ' 25 1F06
7 9 1B08 | 26776-120002 PATYR (Y 12 Yoop2773 19 52 1€05
26216-080222 DIJZHNWE  8X 22 YO0D2763 7 10 1808 | LOCK NUT M12 PLATED
STUD M 8X 22 PLATED 1 52- 1_1€05
Y00p2773 7 8 1008 1 26777-120002 PATYRCRY 12 Yo0Dp2773 19 53 1€E05
Y00oD2783 7 9 1F08 1 LOCK NUT M12
26216-080552 9IJIZAMNE  8X S5 Y00p2783 7 10 1F08_ | 26979-050162 6h7PTRARYN 5X16 Y0002783 5 29 1F06
STUD M 8X 55 PLATED [ SCREW M 5X16
26216-080802 HIIZHEMLE  8X 80 Y0o0D2773 7 9 ip08 ' 27221-050080 9F33I7°32% 5x 8 Y0O0D2763 6 3 1807
STUD M _8X 80 PLATED ! PLUG 5X 8
26226-080182 DIJZHNRHC2D 8X 18 Yogp2773 6 27 1007 YQoo02783 5 4 1F06
STUD M 8X 18 PLATED ! 27221-060100 2¥337°37% 6X10 Y0002763 1 3 1802
26366-060002 INNUFIUL 6 Y00D2763 2 21 1803 ¢ PLUG _6X10
NUT M 6 \ 27231-400000 YInN22037% 40 ¥Y00D02763 1 4 1802
6 15 1807 ! PLUG 40
7 11 1B08 ' 27231-450000 YIHNB7°59% 45 ¥Y0002783 1 4 1FQ2
Yo002773 6 17 1007 PLUG 45
Y00D2783 2 21 1F03 1+ 27231-500000 ¥5n"87°39" S0 Y0002773 1 5 1002
26366-080002 INNIETIE 8 Y00D2763 6 13 1807 ! PLUG S50
NUT M 8 1 27241-100000 NuANaI°37% 10 Y00D2763 1 5 1802
37 1807 PLUG 10
Y0002773 2 19 1003 1 _27241-120000 hN22°59% 12 Y0002773 . ) 1002
19 50 1E05 | PLUG 12
Y00D2783 5 32 1F06 | Yoo02783 1 S 1F02
26366-100002 YNNU$IYE 10 Y00D2763 17 7 1€02 ' 27241-220000 JuhN87° 39" 22 Y0Q02773 (] 6 1007
NUT M10 [ PLUG 22
Y0002773 21 7 1E07 | 27241-250000 DInNEI° 37N 25 Y00D2763 1 6 1802
26450-050122 6NIPIANIE SX 12 Y00D2773 20 38- 1 1EQ6 1 PLUG 25
BOLT M 5X 12 ! 27241-300000 IINNRI°57% 30 YO0D2763 1 7 1802
26450-060202 6NIPIHME 6X 20 Yo0D2763 11 3- 1 1B12 1t PLUG 30
BOLT M 6X 20 ' Yoop2773 1 7 1002
YO0D2783 1 3 iF12 1 Y0002783 1 6 1702
26450-060252 6HhIPFHMLE 6X 25 Yoop2773 1 3 ipt2 + 27241-350000 oNNRI°57% 35 YD0D2763 6 4 1807
BOLT M 6X 25 ! PLUG 35
26557-050102 FARIZINT+PT 5X70 YOOD2763 5 8 1806 1t 27241-400000 2oNNR7°57% 40 Yoop2773 6 7 1007
SCREW M 5X 10 ! PLUG 40
Y00D2773 19 s1 1€EQ05 ! Yoon2783 S 5 1FQ6
Y00Dp2783 6 10 1F07 1 27310-070001 298~ (A¥L)I7 25=1SET Yo0oDp2783 5 10- 1 1F06
26587~040102 ANOPSRON (4P 4X10 Y00p2763 13 26 1814 COTTER (2~PIECES?
SCREW M 4X 10 ' 27310-080001 3Y3-(AFLI8 25=1SET Yoo02773 6 12- 1 1007




(MF NO.YDOOD2763) I 1MD7 *x% JNEINANIINOINLL $215t£39 PARTS INDEX *%x% 92.06.30 P. 23
+

78ET Nvav9 FNEIA PC NO. 1982 8% 0Y-935 | VB N*DaMY PAl-~P T PC NO. 29%7 Z8“Y 0Y¥-330
PART NO. DESCRIPTION G6RP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.
COTTER 8 1 719270-01560  5923%7%0Y7 ASY YD0D2763 1 1 1802
43400-500390  I-LIY9P 6S Y00D2763 14 22 1815 1 BLOCK ASSY, CYLINDER
_ SEAL WASHER 6 |_719270-22500 _ E°AbIUIINSET Y0002763 10 2 1811
Y0002773 19 46- 1 1€05 ! RING SET
Y0002783 14 20 1F1S t 719270-22501  EOARIYIIVSET Y0002763 10 2- 1 1811
43400-500400 - VP Y00D2763 15 50 1816 ! RING SET
SEAL WASHER 6 1 719270-22540  t°AMIYLINSETO2S Y0002763 10 6 1811
Y0002783 15 51 1F16 1 RING SET 0.5=0.25
43400-500410 _ ¥-W9Yt 8S Y0002773 2 20 1003 1 719270-22541  E°ARIYSZVSETO2S Y0002763 10 6- 1 1811
SEAL WASHER 8 [ RING SET 0.5=0.25
21 1003 | 719270-22820 t°Ab2 CMP 0.250S Y0002763 10 5 1811
43400-500430  ¥-17299¥ 10§ Y0002773 19 39- 1 1EQ4 ! PISTON W/RING 0.250S
SEAL WASHER 10 | 719288-01540  #{LN°> CMP Y0002763 4 1 1805
43400-500450  ¥-9YIP 12 Y00D2763 15 42 1816 1 SUMP ASSY, OIL
SEAL WASHER 12 |_719600-01541  #{WN° 373 Y0002783 4 1 1FQ5
Y0002773 19 54 1E05 ! SUMP ASSY, LUB. OiL
Y00D2783 15 45 1F16 1 719600-01562  IY28“7°0Y2CMP Y00D2783 1 1 1F02
43400-500490 _ ¥-1L7Y5¥-(16) Y0002773 15 58 1016 ¢ BLOCK ASSY, CYLINDER
SEAL WASHER 16 1 719600-22501  E°ARIYIIVSET Y00D2783 10 2 111
4250-11570  2¥3- 25=1SET  Y00D2763 6 9- 1 1807 RING SET
COTTER |_719600-22502 ECRRLIYIINSET Yo002783 10 2= 1 1F11
719225-51100  F. 1. #°7° CMP Y0002763 13 1 1814 1 RING SET
PUMP ASSY, F. I. | 719600-22540  E°AMSYIINSET 0.250S  Y00D2783 10 6 1F11
719230-92600 _ N°Yy tYh Y0002763 19 1 1€05 PISTON RING SET 0.25
GASKET SET I 719600-22820 Et°AhY CMP 0.250S Y00D2783 10 H 1F11
719244-92600  N°Y¥u tYb ¥0002763 19 1- 1 1¢c05 ! PISTON W/RING 0.250S
GASKET SET | _719620-11520_ #“229k CMP Y0QD2783 6 1- 1 1FO7
719244-92601  N°Y$ tYR(JIPA) Y00D2763 19 1- 2 1€05 ! BONNET ASSY
GASKET SET 1 719620-11650  A%372 (INT) ASSY Y0OD2783 s 20 1F06
719244-92630 AR5 tYE ¥0002763 19 26 1605 1 ARM_ASSY, ROCKER .
GASKET SET I 719620-11660  A“29> (EXH) ASSY Y00D2783 5 23 1F06
719244-92631  h“AYYL BYF(JIPR) Y0002763 19 26- 1 105 1 ARM ASSY, ROCKER
GASKET SET |_719620-23100  227F152%QYh" CMP ¥Y0oQp2783 10 7  1F11
719255-53100  FO759PAMI ASY YO0D2763 13 27 1814 | ROD ASSY, CONNECTING
FUEL INJECT.VALVE AS 1 719620-23600  ANPYIIN(I57E°D Y0002783 10 9 1F11
Y00D2783 1326 1F14 ¢ BEARING, CRANKPIN
719260-11520  #“3Yb+ 7% Y00D2783 6 1 1FO7 t 719620~23610  2532t°TA80 U.S=0.25 Y00D2783 10 11 1F11
BONNET ASSY, HEAD [ BEARING,PIN U.S=0.25
719260-11521  #“2¥h 923 Y00D2763 5 1 1806 ' 719620-53100 _ FODuIPA L ASSY Y00D2763 13 27- 1 1B14
BONNET ASSY [ FUEL INJECTION VALVE
719260-11650  #19%¥\“72I7% Y00D2763 6 26 1807 ¢ Y0002783 13 26- 1 1F14
ARM _ASSY, ROCKER 1_719620-53700 _ FO259PA s ASY Y00D2763 13 27- 2 1814
719260-11660 N{FEANDIDVIZ Y00D2763 6 29 1807 VALVE ASSY, F.INJECT
ARM ASSY, ROCKER ' Y0002783 13 26- 2 1F14
719260-11700  $YI3SAYLS 993 Y00D2763 6 1 1807 1! 719630-22502  E°ARIYIIVSET Y00D2783 10 2- 2 1F11
HEAD ASSY, CYLINDER 1 RING SET
719260-21700  23379¢7F 293 Y0002763 9 1 1810 | 719644-21700  75379%7F ASY Y0002783 9 1 1F10
CRANKSHAFT ASSY ! CRANKSHAFT ASY
719260-23100 LIBYENY I3 YOOD2763 10 7 1B11 1 719644-92600 neYFEs eIk Yooop2783 19 1 1605
ROD ASSY, CONNECTING [ GASKET SET
719260-23600 ANPYIIN (95508 Y00D2763 10 10 1B11 t 719644-92601 N°Yty tI9h (JIPR) YQQD2783 19 1- 11605
BEARING, CRANKPIN ' GASKET SET
719260-23610  2537E°A8L U.S=0.25 Y0OD2763 0 1 1B11 ¢ 719644-92602  N°Y%L tYh (JUPR) Y0002783 19 1- 2 1605
'

BEARING,PIN U.5=0.25 GASKET SET




(MF NO.Y0OD2763) 1 1MO8 1 *x%x JUEDANIINOYNID 9713EIY  PARTS INDEX #xx 92.06.30 P. 24
D +
P~ A=) FNEuAe PC NO. 19¥7 8% @y-333 ¢ ISET ANIANY ey A PC NO. 9% I3y oy-v3y
PART NO. DESCRIPTION GRP. REF. LOC.NO.1 PART NO. DESCRIPTION GRP. REF. LOC.NO.
719644-92630  No9Fstyr (B) V0002783 79 30 1605 1 PISTON W/RING 0.2508
GASKET SET 1 729402-23100  ULIEYA 9993 Y0002773 10 7- 2 1011
719644-92631  N°YiyeYh (B)(JSPA) _ Y0OD2783 19 30- 11606 1 ROD_ASSY, CONNECTING
GASKET SET 1 977770-01212  YYILTINIMN AIVE Y0002763 20 2 1007
719644-92632  N°YEIEYE (B)(JSPA)  YOOD2783 19 30- 2 1606 ! GASKET, LIQUID
GASKET SET ' Y0002773 23 2 1€10
719656-11701 U8 AIRS 97% Y0002783 5 1 1F06 1 Y0002783 20 2 1607
HEAD ASSY, CYLINDER
719660-14590  F.0 nt 292 Y0002783 8 6 1FO9 1
CAM ASSY, F.1. PUMP
719660-51100  FO#®357° Y00D2783 13 1 1F14
PUMP ASSY. F.INJECT. '
719810-01500  #“P5-A 99% Y0002773 2 4= 11003 1
HOUSING ASSY, GEAR
729100-01540 AN T2 (PHANS) ¥0002773 4 1 1005 1
SUMP ASSY, LUB.OIL i
729102-01540  A{LN°D CMP ¥0002773 4 1- 1 1005 1
SUMP ASSY, LUB. OIL
729102-11700  DUF AIFS ASSY V0002773 3 1 1007
HEAD ASSY, CYLINDER
729102-21700 953799 7RCHP ¥0002773 9 1- 1 1010 ¢
CRANKSHAFT ASSY
729102-53100  FOJIOHPA S ASSY Y0002773 16 1 1€01
VALVE ASSY, F.INJECT 1
72911451360 FO J59Ph°57° ASSY Y0002773 15 T 516
PUMP ASSY,F.INJECT !
729150-11651  #1901$A%303 993 ¥0002773 6 24 1007
ARM ASSY, ROCKER i
729150-21700  25279%7+CHP Y0002773 9 1 1010 1
CRANKSHAFT ASSY
729150-25700  3o0JF" ASSY. V0002773 10 7 ibi1 ¢
ROD ASSY, CONNECTING !
729150-23701 3297137 aYrNCMP ¥0002773 10 7-1 1911 ¢
ROD ASSY, CONNECTING i
729151-01560  YU8%7vayocHp Y0002773 1 1 1002 1
~ BLOCK ASSY, CYLINDER
729156-22950  E°AFDUTSSET025 Y0002773 10 6 11 1
RING SET 0.520.25
o 6- 1 1011
729188-92601 A AJYF EYF YO0b2773 22 1 1€08
GASKET SET !
729188-92602 N ASYREYF(/IPA) Y0002773 22 1- 1 1€08 !
GASKET SET(NON-ASB.)
729188-92630  N°YELEYh (8) Yoo02773 22 26 1608 ¢
o GASKET SET (B i
729188-92631  NO9%tIF (B) YO002773 22  26- 1 1E08 |
GASKET SET (8)
729402-11650  #19$1\“30uCHP Y0002773 6 24- 1 1007 1
ARM ASSY, ROCKER
729402-22500  LOARIUIINSET Y0002773 10 2 1011 1
RING SET !
729402-22900  EPAFS(US7YUF 0.25  Y0002773 10 5 1011 1
PISTON W/RING 0.250S
5- 110111 .
TOTALCITEM=  899) (REF.= 1,621)



(MF NO.YDOD2763) x%% CHANGE INDEX #%x 92.06.30 P. 1
IVEY ANIINY PAlFTLS PC NO. 39E7 Z3%Y  @¥-33y 1 7Vt ARIINY VT AT PC NO. 29%7 28%Y 0y-u3
PART NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.
NeYFY EINCJPA) Y00D02763 19 1- 3 1C05 1 26366-060002 YN“U¥I9+ 6 Y0002763 6 15 1807
GASKET SET 1 NUT M 6
26- 2 1C05 ' 27310-070001 AY8-(ATL)7 25=1SET Y0002783 S 10- 1 1F06
119270-22920 t°AF> CMP 0.5 0.5 Y00D2763 10 12 1811 ! COTTER (2-PIECES)
PISTON W/RING 0S=0.5 ! 43400-500430 U-IYvP 108 Y0002773 19 39- 1 1E04
119270-22970 EeAPSYLINSETO.5 0.8 Y00OD2763 10 14 1811 1 SEAL WASHER 10
RING SET 0.520.5 1 719270-22541  EPARZYSINSET025 Y0002763 10 6- 1 1811
119600-22900 t°Aky CMP 0.250S Y00D2783 10 5- 1 1F11 1 RING SET 0.5=0.25
PISTON W/RING 0.2508 1 _719644-92602 Nevty ey (JYPAY _Y0pDb2783 19 1- 2 1605
119600-22920 E°AMD CMP(D.5 0S Y0002783 10 12 1TF11 GASKET SET
PISTON W/RING 0.500S | 719644-92632 NOY$ZEYh (B) (JUPA) YpOD2783 19 30- 2 1606
119600-22950 _ E°ARJYIZ“SET 0.2505 Y00D2783 10 6- 1 1F11_1 GASKET SET
PISTON RING SET 0.25 t 719810-01500 ¥\ py-2 ¥I3 Y00D2773 2 4- 1 1003
119600-22970  E°ARIWI2Y SET(0.5 0S Y00D2783 10 13 1F11 HOUSING ASSY, GEAR
RING SET _0.50 0S '
119620-25912 791 Y00D2763 8 17A 1809 1
BUSH 1
121000-13201 _ A“ATYP(Y1LOY Y0002763 7 12- 11808 1
GASKET, SILENCER i
19 25- 1 1€05 |
32- 1 .1€05 1
Y00D2783 7 11- 1 1F08 |
19 14- 1 1605 !
36- 1 1606 1
124465-44950 N°UF16 Y00D2763 19 15 1c05 !
GASKET 16 '
129100-01580 Af22E°S  8X16 YD0D2773 9 48 1010
PARALLEL PIN 8X 16 1
129150-03090 H-A 1D16X2T Y00D2773 5 6 1006
PIPE - ) ' o
14 1006 !
129150-03100  JUASAINL-4¥pe 70 Y0002773 2 25 1003
RETAINER !
s 11 1006 !
129155-61012  AMN“T5-2 Y0002773 19 3- 2 1E04 !
HOUSING, GOVERNOR '
129402-22920 E°AbY CMP 0.5=0.5 Y0002773 10 12 1011 1
PISTON W/RING 0S=0.5 [
129402-22970 432 £V (0S0.5) Y0002773 10 13 1011 BN
RING SET 0.5=0.5 i
129500-61501  AMNNFUAY- CMP Y0002773 19 18- 1 1E04 !
e LEVER ASSY, GOVERNOR 1 H
194990-22050  57°ACAN°Y7 8 Y0002783 7 7 1F08 !
NUT W/WASHER 8 1
22272-000040  FADE 4 Y0002763 15 25 1816 1 )
CIRCLIP E- 4 [
22372-040000  AIWI°LOIJASO 4 Y0002773 19 45- 1 1E05 1
SNAP PIN 4 1
26022-050102  #A“325% (N“25X10 Y0002773 19 51- 2 1€05
SCREW M 5X 10 !
26023-050102 FANIRYN(ESF+NN2R5X10 Y00D2773 19 S1A 1EQ05 1 _
SCREW M SX 10 |
26216-060402 DIIZHMNE  6X 40 Y00D2763 6 14 1807 1
1

STUD M 6X 40 PLATED

TOTAL(ITEM=

30) (REF.= 38)



